k—

YANMAR

PARTS CATALOG

Published 2010/8 (Aug.)
0CK30-G27103




1. This parts catalogue covers the parts of Yanmar Carrier C20R, C25W & C30R.

2. Parts catalog history

Parts catalog No. Published Remark
1st edition 000Y00K 2710 May, 1991 | Abolish old edition
st revised 000Y 00K 2711 Sep., 199 Abolish old edition
2nd revised 000Y 00K 2712 Nov., 1994 | Abolish old edition
3rd revised 000Y 00K 2713 May, 1998
3. Machine No.
Section Column Model name Specification
C20R
(A) C20R FA France
C20R UK England
C25wW
(B) C25W FA France
C25W UK England
C30, 250P Optional
C30R
| C30R-B
() C30R-C
C30R FA France
C30R UK England
C30, 250P Optional
(D) C30R-F Flat spec
(E) C30R - 1K 1t crane
(F) C30R -2K 2t crane
i (A) 3TNA72L-UFW For C20R engine
1] (A) 3TNC80L-RFW For C20W & C30R

4. Your understanding is asking that this parts catalog is not a technical data manual
setting forth as servicing procedures, This parts catalog is using simplified illustration.
Be sure to use Yanmar Genuine Parts in your maintenance servicing of Yanmar products.

Be careful not to use the simple parts available in the market : otherwise their use in

repairing causes such as an early breakage, for instance.




Directions for the Parts Catalog.

1.The parts stipulated in this Parts Catalog are not necessarily standard equipped parts.

2.Parts may change without prior notice.

3.The following is an example of the Parts Catalog format.

0CF10-G21601 29 FUEL INJECTION PUMP(W/BOOST)
(A)=4JH-DT (D)=4JH-DTZA
(B)=4JH-DTZ (E)=4JH-DTZY }?D f‘i)
(C)=4JH-DTZP (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
(A) (B) (©) (D) (E) (F)
1 1 729595-51390  FUEL INJECTION PUMP 11 1 1 1 1
11 11 729595-51391  FUEL INJECTION PUMP 11 1 11 N 1
(A=E00185) (B=E00200) 1
3 é 2 26022-060162  SCREW M 6X 16 9 9 9 9 9
3-1 2 26022-060162  SCREW M 6X 16 4 4 4 4 4 K
(A=E00156) (B=E00156) (C=E00156) (D=E00156) (E=E00156)
4 2 129470-51040  CAMSHAFT 1T 1 1 1 1
5 2 122710-51050  BEARING, ROLLER 2 2 2 2 2
6 2 129470-51060  RETAINER 11 1 1 1

Remarks
(1) BOOST COMPEMSATOR TYPE. OPTIONAL
4 PART, TO E00155,(4JH-DT, 4JH-DTZ

@ Ref. No.
The Ref. No. listed may not be in accordance with the illustration Ref. No.
(Ex.) lllustration No. List Ref No.

1 1 (Before change) (After change)

For interchangeable symbols N, R and K, illustrations for new parts may be abbreviated.

@Lev. (Level)
Level indication
The numbers below indicate the level of relativity towards the main part.
1 - Main parts (Assembly parts)

----- Sub component included in " 1.

Sub component included in " 2 “.

Note) Parts that are not for sale are partially illustrated but not listed.

(®Interchangeability Mark
When a part change takes place, one of the following interchangeability symbols is indicated beside the part.

Symbol Interchangeability Contents note
<« Yes New Part is interchangeable for Old Part but Old Part is not interchangeable
N Oid N > New | for New Part.
No New Part is not interchangeable for Old Part but Old Part is interchangeable
(—
Q Old Yes > New for New Part.
R Old ‘:—L> New | New/ Old Parts are both interchangeable.
es
S Old <L, New | New/ Old Parts are both not interchangeable.
No
W Part newly added.
Y4 Part discontinued.
F Not interchangeable by a single part but interchangeable together with related
parts.
K Changes only for used parts quantities.
(4 Effective Machine No.
When a part changes, the effective Machine No. will be indicated in the (A)-(F) column.
Product Symbol Product No. Product Symbol Product No.
C Clutch No. Compressor No. F Machine No. (Agricultural Equip.)
D Drive No. M Machine No.
E Engine No.

Note 1) A date may follow the symbol. (Ex.) 1996.01

Note 2) ” XXXXX " and " ZZZZZ " are for parts that could not be predicted or for engine models that could
not be identified.

Note 3) (A=E00185) is the E (Engine Serial Number) for the column (A) model (in this case 4JH-DT) after
the parts design change.

(3 Remarks Mark
Figures or alphabets (symbols) are entered in the remarks column.
The comments (remarks) on parts that are indicated at the bottom of the illustration are the same symbols as
those stated above.



C20R

A_M_DonE_/ Dl N | N o | o
gl @ | Y|~ o| Y@
SO
N
= =
S S)
— | |
O O =
W w o
> > > L
=~ o
o = A= @
@) L [WN] i
= = L = (95}
I < < > L > —
o S|El21314|35|%
W 0 IS} 15} o o
a- o a - (&)
@ = = = o = =
@ T el i e e
@/ bz o o o o o o
I — < < < < < <
............... < = = = = = =
< = = = = = =
o = = = = = =
@ > > > > > >
[QV
_ _ A
O | _ _
H H | D o
™ Al B ol BN N
A v ™ | i
\/ \/ _ \b \\/
X X ) (AN B
P> e ~ | N
°_ °_ O A\J Y
\@ @ | < | =] S N
ﬁ ® || D % | ¥
I
& TN AN NA
+ & +~ + &
g “
| 5 .
(a1l
g
IR & \
= = 2.
I =
= )




[2HBEES ]
[PAINT PART No.]

oV —xA = L —
YANMAR NAVY GRAY

TOR-91390000

TOR-94800490

POV —FIOLAYvY 2T =Y

2R R
=93 REE PAINT PART No
PART PAINTED COLOR 160 T =
16QCAN 4QCAN SPRAY

QD | Vi T o BT TE oy [ 981101-09519 | 977620-40870 |977620-30871

QD | Vi o o ST TE S 2 | 981101-09520 | 977620-40871 [977620-30872
< = | —— A, —

@) | Vi Shad B e 2 077620-40720 | TOR-94800720
N = =

@) | Vitvin oetr areen 908110109517 | 977620-40820 |977620-30N3 1

YANMAR NEW GRAYISH GREEN

981101-09616

977620-40860

977620-30861

[(EEBROREE]
[COLOR OF MAIN PARTSI
s s
28 B RIEE [
PART PAINTED COLOR SR MAIN PARTS
'\7:/7_%/\._77\:/'\433:]— :ﬁlﬁ WAGON
@ YANMAR NEW PERMANENT YELLOW B H FUEL TANK
YUV —H NV RN TA—2 RoRUb BONNET
YANMAR NEW PERMANENT YELLOW 2 | ZR¥h#/1= FRONT COVER
@ T T — wwabxthw» ;[\ghSATEElgI%NT PANEL
=L R
YANMAR DARK OLIVE GRAY i AR DL e
YN IL—1 FRAME
mJARTJEEEOGéEEﬁ S8vRoL—4 | FRONT FRAM
@ *vUPO—5 CARRIER ROLLER
YUV —RAE—TL— FTIULY DUMP CYL INDER
YANMAR NAVY GRAY SR — BUMPER
@ PUV—FI LAy 2T U= =27 {A—K SAFETY GUARD
YANMAR NEW GRAYISH GREEN H—R AV N— GUARD MEMBER




®wiR - - -F1G. 1~12
LABEL

I8 . --FI1G.13
TOOL

RER (1) « - - v v oo TESE
PICTURESQUE INDEX (1) ---MAIN PARTS

B244% - - -F16. 86, 86
SAFETY LABEL
RAE AR - --F16. 14
SUC.PIPE & EXH.PIPE
IPHOU—F&YA LY - -FIG. 15
AIR CLEANER & SILENCER
U oL—AL4 - -F16. 56~59
REAR FRAME
#FHL/A—---FIG. 32, 33
SPEED CHANGE LEVER
FEL /t—- - -F16. 50,51

HYD.OIL LEVER
I—N&ATFYT ---FIG. 64, 65
SEAT & STEP

A kO-NL/ULT- - -FI1G. T4~T6
CONTROL VALVE

O59FINT - -FIG.T7
CLUTCH VALVE

BBy 0 MEHNT1T -
FUEL TANK & FUEL L

-+F1G. 20, 21
INE

NyFU-.-F]Q. 22,23 \\

BATTERY

FOOT ACCELERATOR
IVIINOU/NE

MER - -FI1G. 24,25
ELECTRIC PART
BRgBE - -Fl1a. 46~4
CONTROL EQUIPMENT
2FPUIILI— -
STEERING LEVER
FRONT FRAME

BONNET
Ry O T~ (AT 3

IJ—KPo€N ---FI1G. 16,17

5Jx—4%---FlG.18,18
ENGINE MOUNT & RADIATOR

20k 2U—L---FIG. 60, 61
Roxyh---FI6. 62,63

BUCK BUZZER (OPTIONAL)

9
(CLUTCH PEDAL)
F1G. 52, 63

>)-+-FIG. 78

#HE---FIG. 71,72
WAGON

PohUH- - -FI1G. 79~82
OUTRIGGER
YL—2---FlQ. 83,84
CRANE

TS0 T (ATvav)
---F1G.87
TAIL LAMP (OPTIONAL)

HERE

HYD. OTL
ST - F16.T3
DUMP CYLINDER

- +F1G. 66~70
PIPING

TRAVELLING WHEEL
TIRE & WHEEL
CARRIER ROLLER &
TRACK ROLLER

O—-3&7I%Ah--
ROLLER & ADJUST

ETEDHHSE---FIG.

40,41

AP &RA—N ---FIG. 42
FPUPD—3&PI+Ab---FIG. 43

ADJUST

hSyoO—5---FlG. 44

‘FIG. 45

AAVHDSZYF - -FIG. 26, 27

MAIN CLUTCH
rSVZAZyyavs—2R--:FI1G6.28,29
TRANSMISSION CASE

KNS ZA=Zvyar$¥+---FIG. 30, 31
TRANSMISSION GEAR
AFPUI4r—2R .- +FIQ. 34,35
STEERING CASE
JL—%...F|G.36

BRAKE

259F&IL—*---FIG. 37,38
CLUTCH & BRAKE
Fx——X---FlG. 39

CHAIN CASE

AL —---FlG. 54, 55

CAM LEVER




*HYDRAULIC SECTION

- - AR

FTIYH - -FIG. 78

DUMP CYLINDER

PICTURESQUE INDEX (2) - -

[HYD. OTL PIPING

BER(2) +-v e

=1L - -FIG. T4~T6

 [@AvhO

CONTROL VALVE

ATPUVTr—2R - -FIG. 34, 36

STEERING CASE

avo—2---Fla. 28,29

N _CASE

>
0l

Sy
SS]

A
SM

>

N2
TRAN




Fig.No.

GROUP NAME

C20R/25W/30R

1.
. LABEL(C20R)(UK)

. LABEL(C20R)(FA)

. LABEL(C25W)(JP)

. LABEL(C25W)(UK)

. LABEL(C25W)(FA)

. LABEL(C30R)(JP)

. LABEL(C30R)(UK)

. LABEL(C30R)(FA)

. LABEL(C30R-F)

. LABEL(C30R-1K)

. LABEL(C30R-2K)

. TOOL

. SUC. PIPE & EXH. PIPE(C20R)

. AR CLEANER & SILENCER

. FOOT ACCELERATOR(C20R)

. FOOT ACCELERATOR

. ENGINE MOUNT & RADIATOR(C20R)
. ENGINE MOUNT & RADIATOR

. FUEL TANK & FUEL LINE(C20R)
. FUEL TANK & FUEL LINE

. BATTERY(C20R)

. BATTERY

. ELECTRIC PART(C20R)

. ELECTRIC PART

. MAIN CLUTCH(C20R)

. MAIN CLUTCH

. TRANSMISSION CASE(C20R)

. TRANSMISSION CASE

- O O 0 N O O b W N

N N N DN N DN DN DN NDNDNDN 2 =2 A a4 A a a a4
© 0 N O 0o A W N -2 O © 0N O a b~ 0N

LABEL(C20R)(JP)

CONTENTS

Fig.No.
30.
31.
32.
33.
34.
35.
36.
37.
38.
39.
40.
41.
42.
43.
44.
45.
46.
47.
48.
49.
50.
51.
52.
53.
54,
55.
56.
57.
58.
59.

MODEL : C20R/25W/30R(B4592,4602)

GROUP NAME
TRANSMISSION GEAR(C20R)
TRANSMISSION GEAR
SPEED CHANGE LEVER(C20R)

SPEED CHANGE LEVER

STEERING CASE(C25W)

STEERING CASE(C30R)

BRAKE(C20R)

CLUTCH & BRAKE(C25W)

CLUTCH & BRAKE(C30R)

CHAIN CASE

TRAVELLING WHEEL(C25W)
TRAVELLING WHEEL(C20R)(C30R)
TIRE & WHEEL

CARRIER ROLLER & ADJUST(C20R)
TRACK ROLLER(C20R)

ROLLER & ADJUST

CONTROL EQUIPMENT(CLUTCH)(C20R
CONTROL EQUIPMENT(CLUTCH PEDAL
CONTROL EQUIPMENT(BRAKE)(C20R)
CONTROL EQUIPMENT(BRAKE PEDAL)
HYD. OIL LEVER(C20R)

HYD. OIL LEVER

STEERING LEVER(C20R)

STEERING LEVER

CAM LEVER(C25W)

CAM LEVER(C30R)

REAR FRAME(C20R)

REAR FRAME(C25W)(C30R)

REAR FRAME(C30R-1K)

REAR FRAME(C30R-2K)

PC NO : 0CK30-G27103



Fig.No.
60.
61.
62.
63.
64.
65.
66.
67.
68.
69.
70.
71.
72.
73.
74.
75.
76.
77.
78.
79.
80.
81.
82.
83.
84.
85.
86.
87.

GROUP NAME
FRONT FRAME(C20R)
FRONT FRAME
BONNET(C20R)
BONNET
SEAT & STEP(C20R)
SEAT & STEP
HYD. OIL PIPING(C20R)
HYD. OIL PIPING(C25W)(C30R)
HYD. OIL PIPING(C30R-F)
HYD. OIL PIPING(C30R-1K)
HYD. OIL PIPING(C30R-2K)
WAGON(C20R)
WAGON(C25W)(C30R)
DUMP CYLINDER
CONTROL VALVE(C20R)
CONTROL VALVE(C25W)(PREVIOUS)
CONTROL VALVE(C25W)(C30R)
CLUTCH VALVE(C20R)
BUCK BUZZER(OPTIONAL)
OUTRIGGER(C30R-1K)
OUTRIGGER MOUNT(C30R-2K)
OUTRIGGER FRONT(C30R-2K)
OUTRIGGER REAR(C30R-2K)
CRANE(C30R-1K)
CRANE(C30R-2K)
SAFETY LABEL(C20R)
SAFETY LABEL(C30R)
TAIL LAMP(OPTIONAL)

CONTENTS

Fig.No. GROUP NAME

MODEL : C20R/25W/30R(B4592,4602)
PC NO : 0CK30-G27103



0CK30-G27103

Fig.1. LABEL(C20R)(JP)

, %% (C20R) (JP)
Fig. B LABEL (C20R) (JP)

BHUNo. 2, 2—1(k. RHUNoO. 315408837,
2,2—-1inc.3 ~ 40

4 32
—

[— o

5"
J |

[ RERR
IN THE OPERAT{ON
MANUAL CASE

nNBED
@IEWEO FROM ®

1B7%
PREVIOQUS

15 9-1

i

ca-ZTRvHLR TPOU—F

0CK30-G27103 4 | ABEL(C20R)(JP)

FUSE BOX AIR CLEANER
) 18
20’,‘J -
BWHENo . e
|
THIS LOCATION gijgﬂ')\/NgK
Remarks

(M)MISPRINT NOT SUPPLIED PART.

(A)=C20R (D)=C30R-F
(B)=C25W (E)=C30R-1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A) (B) (C) (D) (E) (F)
2 1 772644-03100 LABEL SET 1
2-1 1 772644-03101 LABEL SET 1 N
(A=M/#00843)
3 2 172644-03100 LABEL,SPECIFICATION 1
31 2 172644-03101 LABEL,SPECIFICATION 1 N
(A=M/#00503)
3-2 2 172644-03102 LABEL 1 N
(A=M/#00843)
4 2 172637-03120 LABEL, CAUTION 1
4-1 2 172164-03510 LABEL 1 N
(A=M/#00843)
5 2 172644-03130 LABEL, LUBRICATION
6 2 172738-03140 LABEL, OVER CARRYING Z
(A=M/#00843)
7 2 172644-03160 LABEL, MODEL 2
8 2 172644-03180 NAMEPLATE,FW-RV.LVR. 1
9 2 172141-03201 LABEL,ENGINE ROOM(C) 1
9-1 2 172141-03202 LABEL,CAUTION 1 N
(A=M/#00843)
10 2 172644-03200 NAMEPLATE,MN.CHG.LVR 1
11 2 172644-03250 LABEL, STRIPE R-1 1
12 2  172644-03260 NAMEPLATE R2,STRIPE 1
13 2 172647-03260 LABEL, YANMAR 1
14 2 172614-03270 LABEL, WAGON(C25S) 1
15 2 172644-03290 LABEL, FUSE 1
16 2 172644-03300 LOADING MARK (L) 1
17 2 172644-03310 LOADING MARK (R) 1
18 2 121470-44540 LABEL, SUB-TANK 1
19 2 172730-65630 LEBEL, WINKER 1
20 2  933112-20200 LABEL, KEY SWITCH 1
21 2 933112-28000 LABEL 1
22 2 933112-52400 LABEL, FUEL 1
22-1 2 172183-03250 LABEL 1 N
(A=M/#00843)
23 2 172644-03230 NAMEPLATE,CAUTION 1 W
(A=M/#00503)
231 2 172644-03231 LABEL 1 N
(A=M/#00843)
| 24 2 172644-03170 LABEL 1 W
(A=M/#00714)
25 2  172644-03400 LABEL 1
(A=M/#00714)
25-1 2  172644-03401 LABEL 1 N
(A=M/#00843)
| 26 2  772637-99630 OK MARK 1 W
(A=M/#00714)
27 2 172164-03500 LABEL 1 W
(A=M/#00843)
28 2 172165-03661 LABEL,DANGER 1 W
(A=M/#00843)
29 2 172519-04180 LABEL,WARNING 1 W

Yes

N:Old £=5 New, Q:0ld £225

++ CONTINUE ++

New, R:Old £—

Yes
Yes

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103

Fig.1. LABEL(C20R)(JP)

, %% (C20R) (JP)
Fig. B LABEL (C20R) (JP)

BHUNo. 2, 2—1(k. RHUNoO. 315408837,
2,2—-1inc.3 ~ 40

4 32
—

[— o

5"
J |

[ RERR
IN THE OPERAT{ON
MANUAL CASE

nNBED
@IEWEO FROM ®

1B7%
PREVIOQUS

15 9-1

i

ca-ZTRvHLR TPOU—F

0CK30-G27103 4 | ABEL(C20R)(JP)

(A)=C20R (D)=C30R-F
(B)=C25W (E)=C30R-1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A) (B) (C) (D) (E) (F)
(A=M/#00843)
30 2 172519-04300 LABEL 1 W
(A=M/#00843)
31 2 172519-04390 LABEL,WARNING 1
(A=M/#00843)
32 2 172647-03490 LABEL,CONTROL 2
(A=M/#00843)
33 2  172647-03500 LABEL,CAUTION 1 w
(A=M/#00843)
34 2 172647-03510 LABEL 1 w
(A=M/#00843)
35 2 172647-03540 LABEL 1 W
(A=M/#00843)
36 2 172647-03550 LABEL,WARNING 1 W
(A=M/#00843)
37 2 172739-03451 LABEL 1
(A=M/#00843)
38 2 172964-03390 LABEL,ADJUST 1
(A=M/#00843)
39 2  172964-03480 LABEL 1 w
(A=M/#00843)
39-1 2  172964-03481 LABEL 1 N
(A=M/#00894)
40 2  172964-03610 LABEL A 1 W

(A=M/#00843)

FUSE BOX AIR CLEANER
) 18
20’,‘b -
BWHENo . e
|
THIS LOCATION gilgﬂ'—/\/NgK
Remarks

(M)MISPRINT NOT SUPPLIED PART.

N:Old

Yes

25 New, Q:0ld =5 New, R:Old

Yes

*—5 New, S:OId:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 2 | ABEL(C20R)(UK)

Fig.2. LABEL(C20R)(UK) orczow - Ca0R K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
. 2 %ﬁ (CQOR) (UK) REF. LEV. PARTSNO. DESCRIPTION — (CC)JT\((D) © © I
Fig. LABEL (C20R) (UK) 772644-03700  LABEL SET (UK

172644-03160 LABEL, MODEL
172644-03250 LABEL, STRIPE R-1

RHUNo. 1. E%LNO. 2HB23ARBHET,

Tinc.2~ 23 172644-03260 NAMEPLATE R2,STRIPE
172647-03260 LABEL, YANMAR

172614-03270 LABEL, WAGON(C258S)

216? 7 2

172644-03300  LOADING MARK (L)
172644-03310  LOADING MARK (R)
172644-03410  LABEL, CHANGE

© o N O WN -

172644-03420  LABEL, CAUTION
172644-03430  LABEL, HUSE
172644-03440  LABEL, CAUTION

13 172644-03450  LABEL (FR UK
7 14 172644-03460  LABEL (UK
—-—._.. </ 15 172142-03530  LABEL
A -
16 172644-03710  LABEL (UK
(L«"CQJQ 17 172637-03720  LABEL, CAUTION

172738-03750 LABEL, HYD. LEVER

19 172738-03810  LABEL (UK

8 4 2 20 121470-44540  LABEL, SUB-TANK
21 172730-65630  LEBEL, WINKER
22 933112-20200  LABEL, KEY SWITCH

-
N
NNMNDNDNNDDNDNDINDNDNNNDDNDNNDNNNDNDNDINDND-

933112-52100  LABEL, FUEL
172171-03400  PLATE

A A a|laa ala aalaa alaa alaa alaaalaNnaa

23A

N

(A=M/#00904)

HHED
C\%EWED FROM B

E1—-ZBOX |
FUSE BOX
' l " 20
22 — BRI ZE R
IN THE OPERATION
BB e
[T | THIS LOCATION B2k

N:Old%New, O:OIdL‘L»NeW, R:Oldé» New, S:OId:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 3. | ABEL(C20R)(FA)

Fig.3. LABEL(C20R)(FA) A (B -Ga0RTK (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)

REF. LEV. PARTS NO. DESCRIPTION QTY |
#ik (C20R) (FA) A B (© ©) ) ()

772644-03800 LABEL SET (FA
172644-03160 LABEL, MODEL
172644-03250 LABEL, STRIPE R-1

Fig. LABEL (C20R) (FA)

RHUNoO. 11, RHUNoO. 2h523ARBHET .
linc.2 ~23A

14

172644-03260 NAMEPLATE R2,STRIPE
172647-03260 LABEL, YANMAR
172614-03270 LABEL, WAGON(C258S)

172142-03280  LABEL
172644-03300  LOADING MARK (L)
172644-03310  LOADING MARK (R)

© o N O WN -

172644-03510  LABEL, CHANGE (FA
172644-03520  LABEL, CAUTION (UK
172644-03530  LABEL, HUSE (FA

13 172644-03540 LABEL, CAUTION (UK
14 172644-03550 LABEL (FR FA

15 172644-03560 LABEL (FA

16 172647-03720 LABEL,CAUTION (FA
17 172644-03810 LABEL, SPECIFICATION
18 172738-03820 LABEL (FA

19 172738-03830 LABEL (FA

20 172730-65630 LEBEL, WINKER

21 933112-20200 LABEL, KEY SWITCH

22 933112-52500 LABEL, FUEL

-
N
NNMNDNDNNDDNDNDINDNDNNNDDNDNNDNNNDNDNDINDND-

933112-55700  LABEL, SUB-TANK
172171-03420  CAUTION PLATE ASSY

A A a|laa ala aalaa alaa alaa alaaalaNnaa

23A

N

(A=M/#00904)

e
@EV?E%?HOM@ A20101815 1614 22 19

\-T/ [ @/
Ea2—-ZXBOX
FUSE BOX
- —_
9
S Sy

‘ 23
%
2110\ 13
WEN o . THHTR
MACHINE SERIAL No.
S STAMPED |

= I NTO
L L= 11§ BTHUH
._——-’1 H1S LOCATION vI5s

N:Old%New, O:OIdL‘L»NeW, R:Oldé» New, S:OId:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes
(C)Copy Rights YANMAR CO.,LTD.




0CK30-G27103 0CK30-G27103 4 | ABEL(C25W)(JP)

Fig.4. LABEL(C25W)(JP) pAC (EI-CADRAK (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
%1& (C25 ) (J P) REF. LEV. PARTSNO. DESCRIPTION w ® (CC)J'T\((D) © © I
Fig. LABEL (C25W) (JP) 2 1 77274103100  LABEL SET 1
3 2 172741-03100  LABEL,SPECIFICATION 1
RHUNo. 2if, BHHUNo. 3/5 238357, 3-1 2 172741-03101  LABEL,SPECIFICATION 1 S
2inc.3 ~ 23 (B=M/#00501)
1 4 2 172738-03120  LABEL, CAUTION 1
19 5 2 172738-03130  LABEL, LUBRICATION 1
ﬁ ? 6 2 172738-03140  LABEL, OVER CARRYING 1
7 2 172741-03160  LABEL,MODEL 2
1] ]—l 8 2 172738-03180  LABEL, F,R LEVER 1
% 9 2 933112-52400  LABEL, FUEL 1
‘ i - 10 2 172647-03210  LAVEL, DAMP BODY/(L) 1
| [ - 11 2 172647-03220  LAVEL, DAMP BODY(R) 1
CHET T TE ( <7 12 2 172738-03251  LABEL, STRIPE R-1 1
f 1 \’) ) O ' @ 13 2 172738-03291  LABEL, STRIPE L-2 1
;ﬁﬁj 14 2 172741-03280  LABEL 2
15 2 172730-65630  LEBEL, WINKER 1
21 37 13 14 10 16 2 933110-97300  LABEL, YANMAR 1
mm\, 0. THE 17 2 933112-28000  LABEL 1
ISCQ%PESR{Q%M 18 2 172647-03230 LOADING MARK, REAR 1
THIS LOCATION 19 2 172647-03260  LABEL, YANMAR 1
20 2 933112-20200  LABEL, KEY SWITCH 1
. A [ & 21 2 172647-03290  LABEL, FUSE 1
- Eu 22 2 121470-44540  LABEL, SUB-TANK 1
U D 23 2 172741-03170  MARK 1 w
¢ “+ = B=M/#00501
S / = - ( )
@ ORD
114 12 7 2 23
H S N
('\C/DIEWbEs‘éFROM ® 9 %vﬁ?%nw

Q h
S
o
(<]
(8,1
o~

0 aT
0 (L
) jﬁf
0%
=
-]
15 20 16

Yes No Yes

N:Old T»‘TNew, (J:OIdT>‘_S New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




0CK30-G27103 0CK30-G27103 5 | ABEL(C25W)(UK)

i (A)=C20R (D)=C30R-F
Fig.5. LABEL(C25W)(UK) (B coow R CaoR K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTSNO. DESCRIPTION QTY |
5 \%) (UK) (A) (B) (€) (D) ) ()
Fig. LABEL (C25W) (UK) 1 1 772741-03700  LABEL SET (UK 1
2 2 172738-03180  LABEL, F,R LEVER 1
BHUNoO. 11t BHUNO. 215248557, 3 2 172647-03210  LAVEL, DAMP BODY(L) 1
linc.2~24 4 2 172647-03220  LAVEL, DAMP BODY(R) 1
1 5 2 172647-03230  LOADING MARK, REAR 1
7 6 2 172738-03251  LABEL, STRIPE R-1 1
1 7 2 172647-03260  LABEL, YANMAR 1
8 2 172738-03291  LABEL, STRIPE L-2 1
l—‘ 9 2 172644-03430  LABEL, HUSE 1
10 2 172741-03160  LABEL,MODEL 2
— 11 2 17274103710  LABEL (UK 1
—< b 12 2 172637-03720  LABEL, CAUTION 1
, 13 2 172738-03730  LABEL, LUBRICATION 1
D 3 O O 14 2 172738-03750  LABEL, HYD. LEVER 1
15 2 172738-03810  LABEL (UK 1
o0 8 16 3 16 2 17274103820  LABEL, AIR (FA 2
17 2 121470-44540  LABEL, SUB-TANK 1
BEN o TR 18 2 17273065630  LEBEL, WINKER 1
e NEpER 1AL No- 19 2 93311097300  LABEL, YANMAR 1
THIS LOCATION 20 2 933112-20200  LABEL, KEY SWITCH 1
® 21 2 933112-52100  LABEL, FUEL 1
. J—-I 22 2 124764-44920  LABEL, ANTI-FREEZING 1
23 2 121120-44800  LABEL, RADIATOR 1
N 24 2 172125-03950  LABEL, AIR CLEANER 1
V-~ X
416 6 1017
(OZEL Y DHRS
VIEWED FRoM ® 23 22 24 21 EWED FROM
o
< [l
/ @ 12 1315
4> For

o 2 4
% |

1
18 20 19

es_ Qs

“Yes®

N:Old s New, Q:Old+— = New, R:Old <=5 New, S:OId:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 . | ABEL(C25W)(FA)

Fig.6. LABEL(C25W)(FA) (B)-cz5W (EI-CADRAK (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
%% (C25W) (FA) REF. LEV. PARTS NO. DESCRIPTION o ® (CC)J'T\(/D) i |
Fig. LABEL (C25W) (FA) 1 1 772741-03800  LABEL SET (FA 1
N 2 2 17264703210  LAVEL, DAMP BODY(L) 1
]Etl'“ﬁ';‘ o, ]ii‘ziwb No. 2h524%8%47, 3 2 17264703220  LAVEL, DAMP BODY(R) 1
4 2 17264703230  LOADING MARK, REAR 1
1 6 5 2 17273803251  LABEL, STRIPE R-1 1
6 2 17264703260  LABEL, YANMAR 1
7 2 17273803291  LABEL, STRIPE L-2 1
8 2 17264403530  LABEL, HUSE (FA 1
9 2 17274103160  LABEL,MODEL 2
10 2 17274103810  LABEL (FA 1
11 2 17273803820  LABEL (FA 1
12 2 172741-03820  LABEL, AR (FA 2
13 2 17273803830  LABEL (FA 1
14 2 17274103830  LAVEL (FA 1
15 2 17273803840  LABEL (FR FA 1
16 2 17273065630  LEBEL, WINKER 1
17 2 933110-97300  LABEL, YANMAR 1
WEN o . THIE : 18 2 93311220200  LABEL, KEY SWITCH 1
N 4 WACHINE SERTAL No. 19 2 933112-52500  LABEL, FUEL 1
THIS LOCAT [ON 20 2 933112-55700  LABEL, SUB-TANK 1
/ 21 2 93311255900  LABEL, ANTI-FREEZING 1
] HJ, A 22 2 933112-55800 LABEL, RADIATER 1
23 2 933112-54300  LABEL, AIR CLEANER 1
IJ' 24 2 172647-03720  LABEL,CAUTION (FA 1
D
312 5 9 20
i twm 2 2723 19 el %o

24 14 11
| [

Yes Yes

N:Old T»‘TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 7 | ABEL(C30R)(JP)

Fig.7. LABEL(C30R)(JP) pAC EICa0R 1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
7 #i% (C30R) (JP) REF. LEV. PARTSNO. DESCRIPTION I (CC)J'T\((D) © © I
Fig. LABEL (C30R) (JP) 2 1 772647-03100  LABEL SET 1
BHUNo. 2, 2—1it, BHUNo. 3453088551, 2-1 1 772647-03101  LABEL SET 1 N
2,2-1inc.3 ~ 39 (C=M/#02496)
4 18 20 3 2 172647-03100  LABEL, SPECIFICATION 1
3-1 2 172647-03101  LABEL,SPECIFICATION 1 S
r: ﬂ 3 (C=M/#00501)
| 20 g:; (? 3-2 2 172647-03102  LABEL 1 N
L 37 (C=M/#02496)
4 2 172637-03120  LABEL, CAUTION 1
4-1 2 172164-03510  LABEL 1 N
r (C=M/#02496)
7 5 2 172637-03130  LABEL, LUBRICATION
- 5| 6 2 172738-03140  LABEL, OVER CARRYING z
N _C; (C=M/#02496)
@E 7 2 172647-03160  LABEL, MODEL 2
— 8 2 172738-03180  LABEL, F,R LEVER 1
713 10 1 9 2 933112-52400  LABEL, FUEL 1
BENoO . TR 9-1 2 172183-03250  LABEL 1 N
o R 5 s & (o
THIS LOCATION 10 2 172647-03210  LAVEL, DAMP BODY(L) 1
11 2 172647-03220  LAVEL, DAMP BODY(R) 1
/ L._———————ﬂ 12 2 172738-03251  LABEL, STRIPE R-1 1
. . 13 2 172637-03251  LABEL, STRIPE L-1 1
ﬁ 14 2 172730-65630  LEBEL, WINKER 1
LI — £ - T 15 2 933110-97300  LABEL, YANMAR 1
;o;fiﬂa - i 16 2 933112-28000  LABEL 1
; 17 2 172647-03230  LOADING MARK, REAR 1
L ) 18 2 172647-03260  LABEL, YANMAR 1
‘\ 7 ‘l 19 2 933112-20200  LABEL, KEY SWITCH 1
n 7 12 Vi) 20 2 172647-03290  LABEL, FUSE 1
21 2 121470-44540  LABEL, SUB-TANK 1
@ _ @hrnE3 22 2 172647-03170  MARK 1 w
IRBURIARPYES 2|5 i { 7 By ious ’IEWED FROM (C=M/#00502)
[,},;!NJQE g;ggmo"] | "’_:f!/ﬂ 8% 23 2 172141-03202  LABEL,CAUTION 1 w
L- PREVIOUS (C=M/#02496)
@h5a3 4 3 6 24 2 172164-03500  LABEL 1 w
VIEWED FROM ® 27 (C=M#02496)
25 2 172165-03661  LABEL,DANGER 1 w
) E” (C=M/#02496)
26 2 172519-04180  LABEL,WARNING 1 w
(C=M/#02496)
27 2 172519-04300  LABEL 1 w
(C=M/#02496)
28 2 172519-04390  LABEL,WARNING 1 w
8 16 (C=M/#02496)
29 2 172644-03401  LABEL 1 w
(C=M/#02496)
30 2 172647-03490  LABEL,CONTROL 2 w
(C=M/#02496)
7 31 2 172647-03500  LABEL,CAUTION 1 w
30 1419 15 (C=M/#02496)
N:Old+— <esg New, Q:0Old ;\‘e New, R:Old— e New, S:OId:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

“Yes®

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 7 | ABEL(C30R)(JP)

Fig.7. LABEL(C30R)(JP) pAC EICa0R 1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)

7 %ﬁ (C 3 O R) ( J P) REF. LEV. PARTS NO. DESCRIPTION &) ®) (CC)‘)'T?D) © @ |

Fig. LABEL (C30R) (JP) 32 2 172647-03510  LABEL 1 w
EwaOuZ,Z—IH\EHbNO.3#539€3b§?. (C=M/#02496)

2,2—-1inc.3 ~ 39 33 2 172647-03530  LABEL,WARNING 1 w
4 18 30 (C=M/#02496)

34 2 172647-03540  LABEL 1 w
r: W (C=M/#02496)

| 35 2  172647-03550 LABEL,WARNING 1
T (C=M/#02496)
36 2 172739-03451 LABEL 1

(C=M/#02496)

,r 37 2 172964-03390 LABEL,ADJUST 1 W
(C=M/#02496)

- 5| 38 2 172964-03480  LABEL 1 w
(C=M/#02496)

38-1 2 172964-03481  LABEL 1 N
— ‘ (C=M/#02708)

—_l 39 2 172964-03610 LABEL A 1 W
BWEN o . TS (C=M/#02496)

A
)

MACHINE SERTAL No. 35
17 S STAMPED [NTO

/ THIS LOCATION
/
i L——‘—’_’_ﬂ

7
1n 7 12 21 22
25 9-1 [ 9B® Gnons
[x]x’?elummw ] | N PREVIOUS VIEWED FROM
THE OPERATION =
™ < = 5%
NUAL CASE J. PREVIOUS

4 5 6

®HrB8E3
VIEWED FROM @

Ll T

8 16

| 7
30 1419 15

N:Old%New, O:OIdL‘L»NeW, R:Oldé» New, S:OId:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 g | ABEL(C30R)(UK)

121120-44800  LABEL, RADIATOR

Fig.8. LABEL(C30R)(UK) (B)-czsw (E1-C30R 1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTSNO. DESCRIPTION QTY [
) #i&k (C30R) (UK) (A) B (€ O E) (F)
Fig. LABEL (C30R) (UK) 1 1 772647-03700  LABEL SEL (UK 1
BHUNO. 1. BHUNO. 2h523ARBHET, 2 2 17264703160  LABEL, MODEL 2
Tinc.2 ~ 23A 3 2 172738-03180  LABEL, F,R LEVER 1
4 4 2 172647-03210  LAVEL, DAMP BODY(L) 1
9 S 5 2 172647-03220  LAVEL, DAMP BODY(R) 1
6 2 172647-03230  LOADING MARK, REAR 1
- L 7 2 172637-03251  LABEL, STRIPE L-1 1
(M) 8 2 172738-03251  LABEL, STRIPE R-1 1
T 9 2 172647-03260  LABEL, YANMAR 1
i = 10 2 172644-03430  LABEL, HUSE 1
e 11 2 172647-03710  LABEL CUK 1
12 2 172637-03720  LABEL, CAUTION 1
23A 13 2 172637-03730  LABEL, LUBRICATION 1
14 2 172738-03750  LABEL, HYD. LEVER 1
15 2 172738-03810  LABEL (UK 1
16 2 121470-44540  LABEL, SUB-TANK 1
BAENO  NHnE oot 17 2 172730-65630  LEBEL, WINKER 1
MACHINE SERIAL No. S — 18 2 933110-97300  LABEL, YANMAR 1
_ 15 STMMEED LATO [?ﬁTHE OPERATI ON] 19 2 933112-20200  LABEL, KEY SWITCH 1
6 MANUAL CASE 20 2 933112-52100  LABEL, FUEL 1
/ 21 2 124764-44920  LABEL, ANTI-FREEZING 1
2 1
2 1
2 1

d / TQ 23 172125-03950  LABEL, AIR CLEANER
— | 23A 172171-03400  PLATE w
(C=M/#02959)
1T
Li{
|
2 8 16
nHR3 nH8R3
@IEWED FROM @ 21 22 /23 20 EWED FROM
12 13 15

Yes No Yes

N:Old <T»TNew, O:OId‘T>_S New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




0CK30-G27103

Fig.9. LABEL(C30R)(FA)

: #&% (C30R) (FA)
Fig.&d LABEL (C30R) (FA)

SHUNo. 1d, RHUNo. 2/523A%8H &7,
linc.2 ~ 23A

\ 8

\

WENo . THIE
MACHINE SERIAL No.
IS STAMPED INTO
THIS LOCATION

0CK30-G27103 9. | ABEL(C30R)(FA)

Vo
4 2 7 20
- ——23A
®HrB8R3 EroE3
VIEWED FROM ® 2] 72 /23 19 ?lEV?ED FROM ®
/L
10 1312
-
® 1514
A
o &
=7
16 18 17

(A)=C20R (D)=C30R-F
(B)=C25W (E)=C30R-1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTS NO. DESCRIPTION QTY [
(A) (B) (C) (O) (E) (F)
1 1 772647-03800 LABEL SET (FA 1
2 2 172647-03160 LABEL, MODEL 2
3 2 172647-03210 LAVEL, DAMP BODY(L) 1
4 2 172647-03220 LAVEL, DAMP BODY(R) 1
5 2 172647-03230 LOADING MARK, REAR 1
6 2 172637-03251 LABEL, STRIPE L-1 1
7 2 172738-03251 LABEL, STRIPE R-1 1
8 2 172647-03260 LABEL, YANMAR 1
9 2 172644-03530 LABEL, HUSE (FA 1
10 2 172647-03720 LABEL,CAUTION (FA 1
11 2 172647-03810 LABEL (FA 1
12 2  172738-03820 LABEL (FA 1
13 2  172647-03830 LABEL (FA 1
14 2 172738-03830 LABEL (FA 1
15 2 172738-03840 LABEL (FR FA 1
16 2  172730-65630 LEBEL, WINKER 1
17 2 933110-97300 LABEL, YANMAR 1
18 2 933112-20200 LABEL, KEY SWITCH 1
19 2 933112-52500 LABEL, FUEL 1
20 2 933112-55700 LABEL, SUB-TANK 1
21 2 933112-55900 LABEL, ANTI-FREEZING 1
22 2 933112-55800 LABEL, RADIATER 1
23 2 933112-54300 LABEL, AIR CLEANER 1
23A 2  172171-03420 CAUTION PLATE ASSY 1 W
(C=M/#03087)
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 10, |ABEL(C30R-F)

Fig.10. LABEL(C30R-F) (acaaw (B-Ga0R 1K (GRANE)
(C)=C30R (F)=C30R-2K (CRANE)
QTY
. 1 %4k (C30R—F) REF. LEV. PARTS NO. DESCRIPTION WS e e |
Fig. LABEL (C30R-F) 2 1 772647-03150  LABEL SET (C25R 1
BHUNO. 2, 2— 11, BHUNO. 3753288%%7, 211 772647-03151  LABEL SET i ! N
2,2-1in¢c.3 ~ 32 (D=M/#02496)
3 2 172647-03101  LABEL,SPECIFICATION 1
| 31 2 172647-03102  LABEL 1 N
14 25 30 (D=M/#02496)
4 2 172637-03120  LABEL, CAUTION 1
e 441 2 172164-03510  LABEL 1 N
|— (D=M/#02496)
5 2 172637-03130  LABEL, LUBRICATION
6 2 172738-03140  LABEL, OVER CARRYING z
(D=M/#02496)
[DE::]D]J 7 2 172647-03160  LABEL, MODEL 2
T 5 T 8 2 172738-03180  LABEL, F,R LEVER 1
= = ] 9 2 93311252400  LABEL, FUEL 1
91 2 172183-03250  LABEL 1 N
(D=M/#02496)
- 10 2 172738-03251  LABEL, STRIPE R-1 1
BEN O . TR 11 2 172637-03251  LABEL, STRIPE L-1 1
WACHINE SERIAL No. 12 2 17273065630  LEBEL, WINKER 1
THIS LOCATION 13 2 933110-97300  LABEL, YANMAR 1
14 2 172647-03260  LABEL, YANMAR 1
15 2 933112-20200  LABEL, KEY SWITCH 1
16 2 172647-03290  LABEL, FUSE 1
17 2 12147044540  LABEL, SUB-TANK 1
18 2 172647-03170  MARK 1
BRI 19 2 172141-03202  LABEL,CAUTION 1 w
[lﬂNlﬁE gKSEAHONJ (D=M/#02496)
] 20 2 172164-03500  LABEL 1
7 10 17 18 (D=M/#02496)
. : P 21 2 172165-03661  LABEL,DANGER 1
VIEWED FRou @ 2|] ? { 7 PReiions VIEHD Frou 22 2 17251904180  LABEL,WARNING oA 1
I 15517 (D=M/#02496)
LT PREVIOUS 23 2 172519-04300  LABEL 1 w
4 5 6 (D=M/#02496)
24 2 172519-04390  LABEL,WARNING 1 W
Sl F 27 (D=M/#02496)
' E 25 2 172647-03490  LABEL,CONTROL 2 w
(D=M/#02496)
26 2 172647-03510  LABEL 1 w
(D=M/#02496)
27 2 172647-03530  LABEL,WARNING 1 w
(D=M/#02496)
2 8 28 2 172647-03540  LABEL 1 w
(D=M/#02496)
i o 29 2 172739-03451  LABEL 1 w
. (D=M/#02496)
= 30 2 172964-03390  LABEL,ADJUST 1 W
(D=M/#02496)
31 2 172964-03480  LABEL 1 w

Yes Yes

Yes

++ CONTINUE ++

N:Old <T»TNew, O:OId%»‘LS New, R:0ld = New, S:0ld z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 10, |ABEL(C30R-F)

: _ (A)=C20R (D)=C30R-F
Flg'1 0. LABEL(CSOR F) (B)=C25W (E)=C30R-1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTS NO. DESCRIPTION QTY I R
1g. LABEL (C30R-F) (D=M/#02496)
_ - 31-1 2 172964-03481  LABEL 1 N
g,tﬁléﬂ? .i % c ?3 1lié§.lﬂb No. 31532%88#37, (D=M#02554)
32 2 172964-03610  LABEL A 1 w
‘ (D=M/#02496)

BEN o . TN

MACHINE SERIAL No.
IS STAMPED INTO
THIS LOCATION

BRI EESD
IN THE OPERATION
MANUAL CASE

@r>83 _ 5% @rs8R3
VIEWED FROM @ 2|] ? { 7 PREVIOUS VIEWED FROM
1 B
oo PREVI0US

4 5 6

B

8

29
0%
C-

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




0CK30-G27103

Fig.11. LABEL(C30R-1K)

Fig.1

4% (C30R—1K)
LABEL (C30R-1K)

FEyNe.
ER}EVIOUS I
CC)@\\;IEE??ROM ® @lewbE% inw ®
2 34 24 3 22
26

@ns83
VIEWED FROM

1,
ne

2-1
19 618-1

1=14, %LHDN 0. 2hB328EHFT.

.2~3

21 ]
23 [
28
20 —C
i
0
BWEN o . THINE

MACHINE SER[AL No.
IS STAMPED [NTO
THIS LOCATION

25

IR
IN THE OPERATION
MANUAL CASE

29

0CK30-G27103 {1, | ABEL(C30R-1K)

E2 ‘%27
18 PREVIOUS
y = a
60
[2]
#L’ﬂ
©nsR3 25
VIEWED FROM ©
‘9 B\ ____ItEs
0 e“f—fjgh'
d -&!" \

)

—— i
e ——

I I

=)

15 15 i

Ors83

VIEWED FROM @

(A)=C20R (D)=C30R-F
(B)=C25W (E)=C30R-1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A) (B) (C) (D) (E) (F)
1 1 772647-83100 LABEL SET (1K 1
1-1 1 772647-83101 LABEL ASSY (1K 1 N
(E=M/#02496)
2 2 172637-03120 LABEL, CAUTION 1
2-1 2 172164-03510 LABEL 1 N
(E=M/#02496)
3 2 172637-03130 LABEL, LUBRICATION
4 2 172738-03140 LABEL, OVER CARRYING Zz
(E=M/#02496)
5 2 172647-03160 LABEL, MODEL 2
6 2 172738-03180 LABEL, F,R LEVER 1
7 2 172637-03251 LABEL, STRIPE L-1 1
8 2 172738-03251 LABEL, STRIPE R-1 1
9 2 172647-03260 LABEL, YANMAR 1
10 2 172647-03290 LABEL, FUSE 1
1 2 121470-44540 LABEL, SUB-TANK 1
12 2 172730-65630 LEBEL, WINKER 1
13 2 172647-81050 LABEL, CRANE 1
13-1 2 172647-81051 LABEL 1 N
(E=M/#02496)
14 2 172647-81070 LABEL, 1K 2
15 2  1A2049-86361 MARK,SUB-CHANGE 2
16 2 933110-97300 LABEL, YANMAR 1
17 2  933112-20200 LABEL, KEY SWITCH 1
18 2 933112-52400 LABEL, FUEL 1
18-1 2 172183-03250 LABEL 1 N
(E=M/#02496)
19 2 172141-03202 LABEL,CAUTION 1 w
(E=M/#02496)
20 2 172164-03500 LABEL 1 W
(E=M/#02496)
21 2 172165-03661 LABEL,DANGER 1 w
(E=M/#02496)
22 2 172519-04180 LABEL,WARNING 1 W
(E=M/#02496)
23 2 172519-04300 LABEL 1 w
(E=M/#02496)
24 2 172519-04390 LABEL,WARNING 1 W
(E=M/#02496)
25 2 172647-03490  LABEL,CONTROL 2
(E=M/#02496)
26 2 172647-03510 LABEL 1 W
(E=M/#02496)
27 2 172647-03530 LABEL,WARNING 1 w
(E=M/#02496)
28 2 172647-03540 LABEL 1 W
(E=M/#02496)
29 2 172739-03451 LABEL 1 W
(E=M/#02496)
30 2 172964-03390 LABEL,ADJUST 1 W

(E=M/#02496)

N:Old =5 New, Q:0ld *75 New, ROId £

Yes

++ CONTINUE ++

Yes
Yes

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103

Fig.11. LABEL(C30R-1K)

Fig.1

1B7%
PREVIOUS

4% (C30R—1K)
LABEL (C30R-1K)

RHUNo. 1, 1-1i&, BHUNoO. 2453258237,
1.1=1inc.2 ~ 32

4

®rs83 ®r>83
VIEWED FROM ®) |  VIEWED FROM ®
2 34 24 3 22
18 PREVIOUS
. y = a
1 /| M
T A
® F
583
VIEWED FROM
—_— 29
. 25
mEl TAEE, Qress
9 IS STAMPED INTO - VIEWED FRoM ©
THIS LOCATION

IN THE OPERATIO

[ IR N]
MANUAL CASE

Nl -

1,

AT

2 \
i \
~= Ve I

) igi 3

)

=0

— )

[} p V\
TS e

15 15
Ors83
VIEWED FROM @

0CK30-G27103 {1, | ABEL(C30R-1K)

New, S:OId:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.

(A)=C20R (D)=C30R-F
(B)=C25W (E)=C30R-1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTS NO. DESCRIPTION QTY I R
(A) (B) (C) (D) (E) (F)
31 2 172964-03480  LABEL 1 w
(E=M/#02496)
31-1 2 172964-03481  LABEL 1 N
(E=M/#02554)
32 2 172964-03610  LABEL A 1 w
(E=M/#02496)
N:Old =5 New, Q:0ld *75 New, ROId £



0CK30-G27103 0CK30-G27103 12 | ABEL(C30R-2K)

i _ (A)=C20R (D)=C30R-F
Flg'12' LABEL(C3OR 2K) (B)=C25W (E)=C30R-1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
1 %& (C 3 O R_2 K ) REF. LEV. PARTS NO. DESCRIPTION QTY |
: (A) (B) (C) (D) (E) (F)
Fig LABEL (C30R—-2K) 1 1 772647-84100  LABEL SET (2K 1
EH:H.,No 1, 1—11, BHUNo. 2453 1 #8357, I 11 1 772647-84101  LABEL ASSY (2K 1 N
e ,1=1Tinc.2 ~ 31 (F=M/#02496)
PREVIOUS ’ 2 2 172637-03120  LABEL, CAUTION 1
Broes ®re83 2-1 2 172164-03510  LABEL 1 N
VIEWED FROM ® | VIEWED FROM B (F=M/#02496)
233 2] 3 2 172637-03130 LABEL, LUBRICATION 1
4 2 172738-03140 LABEL, OVER CARRYING 1 Z
(F=M/#02496)
2 3 4 25 5 2 172647-03160 LABEL, MODEL 2
2-1 6 2 172738-03180  LABEL, F,R LEVER 1
20 T17-117 B _R26 7 2 17263703251  LABEL, STRIPE L-1 1
\ / PREVIOUS 8 2 172738-03251  LABEL, STRIPE R-1 1
[ 9 2 172647-03260  LABEL, YANMAR 1
18 0 oo o ol 10 2 172647-03290  LABEL, FUSE 1
22 11 2 121470-44540  LABEL, SUB-TANK 1
27 12 2 172730-65630 LEBEL, WINKER 1
19 13 2 172647-81050  LABEL, CRANE 1
13-1 2 172647-81051 LABEL 1 N
(F=M/#02496)
14 2 172637-84070 LABEL 2
. \S5E3 15 2 933110-97300 LABEL, YANMAR 1
VIEWED FROM B 16 2 933112-20200 LABEL, KEY SWITCH 1
17 2  933112-52400 LABEL, FUEL 1
17-1 2 172183-03250  LABEL 1 N
(F=M/#02496)
18 2 172141-03202  LABEL,CAUTION 1 W
(F=M/#02496)
19 2 172164-03500 LABEL 1
H5E3 24 (F=M/#02496)
SN T VIEWED FROM @ 20 2 172165-03661 LABEL,DANGER 1
0. -
MACHINE SERIAL No. (FEM7#02496)
IS STAMPED INTO 21 2 172519-04180 LABEL,WARNING 1
THIS LOCATION (F=M/#02496)
22 2 172519-04300  LABEL 1 W
(F=M/#02496)
23 2 172519-04390  LABEL,WARNING 1 W
(F=M/#02496)
24 2 172647-03490  LABEL,CONTROL 2 W
(F=M/#02496)
25 2 172647-03510 LABEL 17 W
(F=M/#02496)
26 2 172647-03530 LABEL,WARNING 17 W
(F=M/#02496)
27 2  172647-03540 LABEL 17 W
(F=M/#02496)
28 2 172739-03451  LABEL 1 W
(F=M/#02496)
30-1 29 2 172964-03390  LABEL,ADJUST 1 W
() sz
MANUAL GASE 30 2 172964-03480  LABEL 1 W
N:Old+— <esg New, Q:0Old ;\‘e New, R:Old i:z New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103

0CK30-G27103 12, | ABEL(C30R-2K)
Fig.12. LABEL(C30R-2K) Brcaaw (B-Ga0R 1K (GRANE)
(C)=C30R (F)=C30R-2K (CRANE)
%& (CsoR_ZK) REF. LEV. PARTS NO. DESCRIPTION QTY
Fig.1 LABEL (C30R—2K) @6 & 66
(F=M/#02496)
BHLNo. 1. 1-16 RHUNO. 2953 1 £aa 2T, 301 2 17296403481 LABEL —
) =11 . -~ =
’I:’EH;EV [ous ' 31 2 172964-03610 LABEL A 17 W
®hro83 YK (F=M/#02496)
VIEWED FROM ® Q\?)IEWED FROM B
233 21
25
2 3 4] 2,
A7 B%
2 (?]7\ ]/17 PREVIOUS ‘%26
S
18 L h
22
2781 0| oo AT D
19—a=C d
i Lol
[n]
/ = B
(OLYYE 28 6

VIEWED FROM B

153112 16

©hrer3 24

BEN o . TN
MACHINE SERIAL No.
IS STAMPED INTO
THIS LOCATION

[H!ﬁ!lRMﬁWEEP J
IN THE OPERATION
MANUAL CASE

Yes

N:0ld €25 New, Q:01d £ New, R:Old %= New, S:01d £125 New, W:Add, Z:Discontinued, Finterchangeable by set, K:Q'ty Ghange

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 13, TOOL

i A)=C20R D)=C30R-F
Flg'13' TOOL EB;=CZ5W EE))=CBOR—1K(CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
TE REF. LEV. PARTSNO. DESCRIPTION QTY [
Fig. TOOL (A)_(B) () O () ()
1 1 772741-05100 TOOL ASSY 1
. 2 1 772647-05100 TOOL ASSY 11 1A
1EH1l2/Ng._ 1, 2,43(1‘] ?HdL,No. 41851 1 BB EY, 3 1 772644-05100  TOOL ASSY 1
eesine. 4 2 172730-69400  GAUGE, AIR 1
4 5 2 172730-69351  WRENCH 17, SOCKET 1
6 2 119640-92750  WRENCH, FILTER 1
6A 2 171301-92750  WRENCH, L.O. FILTER 1 111
7 2 933110-09400  GUN, GREASE 1 1
7-1 2 172647-05110  GUN, GREASE LS300 1 11 1 1 R
(A=M/#00789) (C=M/#02059)
72 2 172647-05111  GUN, GREASE 300 1 11 1 1 R
(A=M/#00898) (C=M/#02919) (D=M/#02919) (E=M/#02919) (F=M/#02919)
8 2 933110-09500  GUN, GREASE 1
9 2 933110-09700  HOSE, GREASE SPK-30 (A I I T B
10 2 24311-000650  O-RING 1A P-65.0 11 11
11 2 26647-080122  WING BOLT M 8X12 11 111
13 1 172176-07330  BAG, MANUAL 1 1T 1 1 1w
(A=M/#00849) (C=M/#02554) (D=M/#02554) (E=M/#02554) (F=M/#02554)
10

Yes Yes

N:Old T»‘TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 14, SUC. PIPE & EXH. PIPE(C20R)

Fig.14. SUC. PIPE & EXH. PIPE(C20R) Egijgggffv gg;:ggg&:fK(CRANE)
(C)=C30R (F)=C30R-2K (CRANE)

D&i%&gFig (CZOR) REF. LEV. PARTS NO. DESCRIPTION 5 CQ'TYD . . |
Fi9-1 SUC.PIPE & EXH.PIPE (C20R) 7264411310 TUBE EXHAUST Q6006 6

172644-11350 BRACKET,PIPING

119650-13620 CLAMP, EXHAUST PIPE
26013-100402 BOLT M10X 40

AIR CLEANER ..~ N\

1
2
IrPoU—+ 3
4
5

A
1
1
172644-11400 CLAMP 38,PIPE 1
1
2
2

A A a|a aa

5-1 26013-100352 BOLT M10X 35 N
(A=M/#00503)
6 1 26014-080252 BOLT M 8X 25 1
6-1 1 26014-080302 BOLT M 8X 30 1 N
(A=M/#00738)
7 1 172644-11500 HOSE, AIR SUCTION 1
8 1 23000-054000 CLAMP 54 1
9 1 1E6102-84960 BAND 250 1 W

(A=M/#00503)

N:Old%New, O:OIdL‘L»NeW, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103

0CK30-G27103 15, AIR CLEANER & SILENCER

Fig.15. AIR CLEANER & SILENCER (B1-coow (EI-Ca0R-1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
— N REF. LEV. PARTS NO. DESCRIPTION QTY |
: 1 5 IPHU—F&BAL Y A ® © © € ©
Fig. AIR CLEANER & SILENCER 1 1 17273811300  EXH. PIPE, ASBESTOS 11 1 1 1
2 2 172738-11310  PIPE, EXHAUST 11 1 1 1
3 2 172738-11331  MAT 350X150 101 1 11
| 34 2 17273811332 MAT 1 1 1 1 1 N
(B=M/#00740) (C=M/#02576) (D=M/#02576) (E=M/#02576) (F=M/#02576)
4 2 22451-100350  WIRE (1.0) 5 5
41 2 22451-100400  WIRE 1.0X400 5 5 5 5 5 N
(B=M/#00524) (C=M/#00593)
| 42 2 22451-100400  WIRE 1.0X400 5 5 5 5 5 7
(B=M/#00740) (C=M/#02469) (D=M/#02469) (E=M/#02469) (F=M/#02469)
5 1 17273811351  EXH. PIPE (R) ASSY 11111
6 1 124450-11900 GASKET 2 2 2 2 2
7 1 119640-13500  SILENCER 11 1 1 1
8 1 121120-13580  CLAMP 11 1 1 1
9 1 93315202900 WASHER 2 2 2 2 2
10 1 22217-080000  SPRING WASHER 8 4 4 4 4 4
11 1 22217100000  SPRING WASHER 10 2 2 2 2 2
12 1 26013-080252 BOLT M 8X 25 4 4 4 4 4
13 1 26013-080162  BOLT W/WASHER M8X16 2 2 2 2 2
14 1 26116-100602 BOLT M10X 60 PLATED 11 1 1 1
15 1 26716-080002 NUTM8 4 4 4 4 4
16 1 26716-100002  NUT 10 T 1 1 1 1
17 1 172647-11500  SUCTION HOSE 11 1 1 1
18 1 23000-070000 CLAMP 70 11 1 1 1
19 1 26716080002 NUTM8 4 4 4 4 4
20 1 26716-060002 NUT6 4 4
2041 1 26367-060002 NUTM6 4 4 4 4 4 N
(B=M/#00524) (C=M/#00593)
21 1 119812-12500  CLEANER ASSY, AIR 11 1 1 1
22 2 119812-12520  BODY, AIR CLEANER 11 1 1 1
23 2 12112012531  PAN ASSY, DUST T 1 1 1 1
24 2 12112012541  RETAINER, ELEMENT 11 1 1 1
25 2 12112012561  BOLT, WING 11 1 1 1
26 2 12112012571  SEAL WASHER 1T 1 1 1 1
27 2 121120-12901  ELEMENT 11 1 11
28 1 119812-12550  PIPE, SUCTION 11 1 1 1
29 1 11981212560  SUPPORT,AIR CLEANER T 1 1 1 1
30 1 121400-12540  BRACE (B) ASSY 11 1 1 1
30A 2 121400-12560  BAND (B) 11 1 1 1
30B 2 12140012570  SEAT (B), RUBBER 1T 1 1 1 1
31 1 22217-060000  SPRING WASHER 6 4 4 4 4 4
32 1 23000-070000 CLAMP 70 2 2 2 2 2
33 1 26013-080162  BOLT W/WASHER M8X16 3 3 3 3 3

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103

Fig.16. FOOT ACCELERATOR(C20R)

, I—NPEl (C20
Fig. 1 6 FOOT ACCELERATORFﬁ())ZOH)

187
PREVIOUS

0CK30-G27103 16, FOOT ACCELERATOR(C20R)

(A)=C20R (D)=C30R-F
(B)=C25W (E)=C30R-1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTS NO. DESCRIPTION QTY I R
(A) (B) (C) (O) (E) (F)
1 1 1E6470-02400 BOLT 4X8,0VAL POINT 1 z
(A=M/#00503)
1-1 1 1E6470-02400 BOLT 4X8,0VAL POINT 1 N
(A=M/#00738)
2 1 172637-12100 PEDAL(R),ACCELERATOR 1
3 1 172637-12170 PIN 8X67 1
4 1 172637-12191 ROD (A), ACCELERATOR 2
5 1 172644-12200 PEDAL CMP.,FT.ACCEL. 1
6 1 172637-12210 JOINT, ACCEL 1
7 1 172644-12250 ARM CMP.,FOOT ACCEL. 1
8 1 172644-12300 ROD, AXLE 1
9 1 172644-12310 WIRE, ACCELERATOR 1
9-1 1 172644-12311 WIRE, ACCELE 1 N
(A=M/#00789)
| 9-2 1 172644-12312 WIRE,ACCELERATOR 1 N
(A=M/#00904)
10 1 1E6460-42771 SPRING, SWING FIN 1
11 1 1A1040-58000 GROMMET 1 Y4
(A=M/#00503)
12 1 22137-060000 WASHER 6, POLISHED 5
13 1 22351-030020 SPRING PIN 3X20 2
1341 1 22492-030203 PIN 3X20 2 N
(A=M/#00752)
14 1 22417-200160 COTTER PIN 2.0X16 5
15 1 22417-200160 COTTER PIN 2.0X16 2
16 1 26116-080302 BOLT 8X30 1
17 1 26116-080304 BOLT M8 X 30 PLATED 1
18 1 26116-080402 BOLT M 8X 40 PLATED 1
19 1 26716-060002 NUT 6 3
20 1 26716-080002 NUT M 8 3
21 1 1A2020-83330 SEAT 15X5X50 1 W
(A=M/#00503)
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103

0CK30-G27103 17, FOOT ACCELERATOR

1 A)=C20R D)=C30R-F
Fig.17. FOOT ACCELERATOR EB;=CZ5W EE)LCBOR_M (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTS NO. DESCRIPTION QTY
1 7 I—=N701l A B © © E F
: 1 1 172730-01360  SPRING, ACCEL RETURN 1 1 1 1
Fig. FOOT ACCELERATOR 2 1 172730-01370  PIN 18X30 11 1 11
3 1 172637-12100 PEDAL(R),ACCELERATOR 1111
4 1 172637-12170  PIN 8X67 11 11
5 1 172637-12191  ROD (A), ACCELERATOR 2 2 2 2
6 1 172637-12200 ROD (B), ACCELERATOR 11 11
7 1 17273412340  ROD (A)ASSY, ACCEL 11 1 1 1
8 1 172738-12350 ROD (B) ASSY, ACCEL 111 11
9 1 22117-080000 WASHER 8 4 4 4 4 4
10 1 22351-030020  SPRING PIN 3X20 1
| 101 1 22492-030203  PIN 3X20 1111
(C=M/#01677)
11 1 22417200160  COTTER PIN 2.0X16 2 4 4 4 4
12 1 26716-060002 NUT6 1 4 4 4 4
13 1 933170-04970  SPRING,BRAKE RETURN 11 1 11
14 1 1A1040-58000 GROMMET 11 11
C30R-2K 15 1 22137-060000 WASHER 6, POLISHED 4 4 4 4
36 AL—In 16 1 172637-12210  JOINT, ACCEL 101 1 1
23 _~ TO CRANE 17 1 22360-060000 SNAP PIN 6 2 2 2 2
18 1 172647-12110  BRACKET 111 11
J@ T 19 1 129505-66791 MOTOR ASSY, STOP 11 1 1 1
e 28 23 1 22117-050000 WASHER 5 3 3
231 1  1A1040-63400 WASHER 6.4X16X1.6 3 3 3 3 3
25 / 33 (B=M/#00502) (C=M/#00502)
> TVIIA 24 1 22217-050000  SPRING WASHER 5 3 3 3 3 3
%JEJNé}IﬁE h/TO ENGINE 25 1 26016-080164 BOLT M 8X 16 4 4
0 E &/ \;}__ 29 / 254 1 26013-080162 BOLT W/WASHER M8X16 4 4 4 4 4
(B=M/#00502) (C=M/#00502)
353 437 26 1 26116-050162  BOLT M 5X 16 PLATED 3 3
AN 261 1 26117-050162 BOLT M 5X 16 PLATED 3 3 3 3 3
(B=M/#00502) (C=M/#00502)
27 1 22137-080000 WASHER 8, POLISHED 4 4 4 4 4
(B=M/#00502) (C=M/#00502)
28 1 1A1040-56900  PIN 6X 17 1
29 1 172647-82800  WIRE GET 1
30 1 172647-82910  LEVER, RELEASE 1
33 1 172647-85010  WIRE(2K, ACCELERATOR 1
34 1 22137-080000 WASHER 8, POLISHED 1
35 1 22417-200200 COTTER PIN 2.0X20 1
36 1 22417200200 COTTER PIN 2.0X20 1
37 1 26013-080202  BOLT W/WASHER M8X20 1

15

5 C30R

Yes

N:Old *ie=s

New, Q:0ld €25 New, R:0ld =5

Yes'

Yes
Yes

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 18, ENGINE MOUNT & RADIATOR(C20R)

Fig.18. ENGINE MOUNT & RADIATOR(C20R) Bcosw (E1-C30R 1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
. 1 IVIUVHIYNRSITI—4 (C20 R) REF. LEV. PARTS NO. DESCRIPTION P (CC)J T\((D) © @ I
Fig. ENGINE MOUNT & RADIATOR (C20R) 1 1 172644-13100  BASE ASSY, ENGINE 1
B 1-1 1 172644-13101  BASE,ENGINE 1 N
B PREVIOUS (A=M/#00503)
\ I 12 1 172644-13102  ENGINE BASE 1 N
3 (A=M/#00789)
2 1 172644-13180  SUPPORT,ENGINE 1
° 2-1 1 172644-13170  SUPPORT(R)ASSY,ENG 1 s
(A=M/#00503)
12 > 3 1 172336-13270  MOUNT, ENGINE 4
. 3-1 1 172131-13200 ABSORBER, SHOCK 4 N
(A=M/#00503)
4 1 22217-120000  SPRING WASHER 8
12-2 5 1 26013-100302  BOLT M10X 30 2
5-1 1 26013-100302  BOLT M10X 30 4 K
(A=M/#00503)
6 1 26014-100252  BOLT 10X25 W/PLW+SPW 12
N 7 1 26716-120002  NUT 12 8
8 1 1E6460-03421  HOSE, FUEL 1
9 1 1E6760-03430 HOSE 7.5X 13.0X 750 1
10 1 172644-11150  NET ASSY, WIRE 1
R / 10-1 1 172644-11151  NET COMP.WIRE 1 N
(A=M/#00503)
37 2| I 102 1 172644-11152  NET COMP.WIRE 1 N
| (A=M/#00843)
B 1 1 172644-13300  SUPPORT, RADIATOR 1
PREVIOUS 11-1 1 172644-13301  SUPPORT, RADIATOR 1 N
(A=M/#00503)
112 1 172644-13302 SUPPORT, RADIATOR 1 N
(A=M/#00582)
12 1 172644-13400  PLATE, UPPER AIR CUT 1
13-2 12-1 1 172644-13401  PLATE, UPPER AIR CUT 1 N
13 13 5 (A=M/#00503)
122 1 172644-13402  PLATE UPPER, AIR CUT 1 N
- (A=M/#00582)
13 1 172644-13450  PLATE, LOWER AIR CUT 1
13-1 1 172644-13451  PLATE LOWER, AIR CUT 1 N
(A=M/#00789)
132 1 172644-13452  PLATE, LOWER 1 N
(A=M/#00789)
14 1 119260-44500 RADIATOR 1
14A 2 X2411265340  SHROUD, FAN 1
15 2 123682-44210 CAP 1
16 1 121468-44510  SUB-TANK ASSY 1
18 2 121450-44531  CAP 1
19 2 121468-44540  PLUG, SUB-TANK 1
20 2 124450-44560  CLAMP 1
21 2 121470-44581  GASKET 1
22 2 23065-070130  PIPE 7X 130 1
23 1 119641-49010  PIPE A,COOLING WATER 1
24 1 119641-49020  PIPE (B) 1
25 1 121450-49110  COCK ASSY, 3-WAY 1

Yes Yes

N:Old T»‘TNew, O:OId%»‘LS New, R:0ld = New, S:0ld z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103

Fig.18. ENGINE MOUNT & RADIATOR(C20R)

Fig.1

IVIIVYIIN&

IOUS
J’)

187

=

2

I—-% (C20R)
ENGINE MOUNT & RADIATOR (C20R)

0CK30-G27103 18, ENGINE MOUNT & RADIATOR(C20R)

(A)=C20R (D)=C30R-F
(B)=C25W (E)=C30R-1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTS NO. DESCRIPTION QTY I R
(A) (B) (C) (O) (E) (F)
26 2 121250-49121 PLUG 1
27 2 24311-000160 O-RING 1A P-16.0 1
28 1 1E6650-76751 SPONGE 20X15X170 1
29 1 1E6102-84970 BAND 140 1
30 1 23000-013000 CLAMP 13 2
31 1 23000-013000 CLAMP 13 2
32 1 23010-038000 CLAMP 38 4
33 1 26013-060162 BOLT M 6X 16 5
33-1 1 26014-060162 BOLT M 6X 16 5 N
(A=M/#00503)
34 1 26013-080162 BOLT W/WASHER M8X16 2
35 1 26013-080202 BOLT W/WASHER M8X20 2
36 1 26014-060202 BOLT M 6X 20 2
37 1 26014-080202 BOLT M 8X 20 8
38 1 26014-100302 BOLT M10X 30 4
39 1 26716-080002 NUT M 8 2
40 1 172644-13220 STAY,ENGINE BASE 1 W
(A=M/#00503)
41 1 22217-120000 SPRING WASHER 4
(A=M/#00503)
42 1 26716-120002 NUT 12 4
(A=M/#00503)
43 1 933172-27150 RUBBER,FRAME SUPPORT 1 W
(A=M/#00503)
N:Old%New, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 19 ENGINE MOUNT & RADIATOR

Fig.19. ENGINE MOUNT & RADIATOR (B1-coow (EI-Ca0R-1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
o — e ) . . QTY
. 1 9 TYIYVIVNRSIT—4 REF. LEV. PARTSNO DESCRIPTION w ® O ® 6 I
Fig. ENGINE MOUNT & RADIATOR 1 1 172730-05250  WASHER 12 8 8 8 8 8
2 1 172647-13110  BASE (L)ASSY, ENGINE 11 1 1 1
3 1 172647-13160  BASE (R)ASSY, ENGINE 1 1 1 1 1
4 1 26013-120202  BOLT W/WASHER M12X20 8 8 8 8 8
5 1 26013-120202  BOLT W/WASHER M12X20 8 8
5-1 1 26013-120302  BOLT W/WASHER M12X30 8 8 8 8 8 N
(B=M/#00502) (C=M/#00502)
6 1 172137-14630  PIPE (D), FUEL 11 1 1 1
7 1 172116-14620  PIPE, FUEL L=500 1. 1
7-1 1 1E6460-03421  HOSE, FUEL 1 1 1 1 1 N
(B=M/#00502) (C=M/#00502)
10 8 1 119812-44500  RADIATOR 1.1 1 1 1
22 9 2  123682-44210  CAP 11 1 1 1
*Tfo ﬁ;E{IgAOJSI}I;\T 10 1 119645-49010  PIPE (A), C. WATER 11 1 1 1
11 1 171301-49020  PIPE (B), C. WATER 1 1
1 1 1

) % 111 119830-49020 HOSE (B), C.WATER 1 1 1 N
(B=M/#00502) (C=M/#00502)

38 12 1 121450-49110 COCK ASSY, 3-WAY 1 1 1 1 1
39 14 2 121250-49121 PLUG 1 1 1 1 1
15 2 24311-000160 O-RING 1A P-16.0 1 1 1 1 1
16 1 23080-012000 CLAMP 12 4 4 4 4 4
5 17 1 22137-080000 WASHER 8, POLISHED 4 4 z
-1 (B=M/#00502) (C=M#00502)
18 1 23010-038000 CLAMP 38 2 2 2 2 2
©no83 19 1 26013-080162 BOLT W/WASHER M8X16 4 4
VIEWED FROM © 19-1 1 26014-080202 BOLT M 8X 20 4 4 4 4 4 N
(B=M/#00502) (C=M/#00502)
20 1 26013-080162 BOLT W/WASHER M8X16 2 2
20-1 1 26014-080202 BOLT M 8X 20 2 2 2 2 2 N
(B=M/#00502) (C=M/#00502)
21 1 1E6150-83910  BAND 195 1 1 1 1 1
22 1 23010-038000 CLAMP 38 2 2 2 2 2
- 23 1 121468-44510 SUB-TANK ASSY 1 1 1 1 1
25 2  121450-44531 CAP 1 1 1 1 1
26 2  121468-44540 PLUG, SUB-TANK 1 1 1 1 1
27 2 124450-44560 CLAMP 1 1 1 1 1
28 2 121470-44581 GASKET 1 1 1 1 1
29 2 23065-070130 PIPE 7X 130 1 1 1 1 1
30 1 933171-17760 SHIM A T=0.8 16 16 16 16 16
31 1 933171-17780 SHIM B T=1.6 8 8 8 8 8
32 1 933171-17790 SHIM C T=2.3 8 8 8 8 8
33 1 172647-13310 PIPE 1 1 1 1 1
34 1  1E6020-83890 CLIP 1 1 1 1 1
35 1 26013-080162 BOLT W/WASHER M8X16 1 1 1 1 1
36 1 26018-060204 BOLT M 6X 20 2 2 2 2 2
37 1 23080-012000 CLAMP 12 2 2 2 2 2 W
(B=M/#00502) (C=M/#00502)
38 1 172647-13460 NET, WIRE 1 1 1 1 1 W
(B=M/#00740) (C=M/#02496) (D=M/#02496) (E=M/#02496) (F=M/#02496)
39 1 26014-080162 BOLT M 8X 16 2 2 2 2 2 W
Romarks (B=M/#00740) (C=M/#02496) (D=M/#02496) (E=M/#02496) (F=M/#02496)
(1)SELECT PART N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103

Fig.20. FUEL TANK & FUEL LINE(C20R)
. MRS BN T (C ‘
Flg.20 FUEL TANK & FUEL Ll%lg%)QOR)

RHUNo. 1-2[&, BHUNo. (1— =
O PN Sl 2) "BORRBET.

0CK30-G27103 20, FUEL TANK & FUEL LINE(C20R)

4
29 (25 RHUNo. 1, 1—114,

38 an PREVIOUS  BHMILNo. (1) #50%85%7.

) 1, 1=Tinc. (1) ~9

4
20 io g—24 )

53 PREVIOUS :’ER}TE?VIOUS (1“_)])
it Il

= !

<Q

(A)=C20R (D)=C30R-F
(B)=C25W (E)=C30R-1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A) (B) (C) (D) (E) (F)
1 1 772644-14100 TANK ASSY 1
1-1 1 772644-14101 TANK ASSY 1 N
(A=M/#00503)
1-2 1 772644-14102 TANK ASSY 1 N
(A=M/#00789)
3 2 172122-14300 CAP, FUEL TANK 1
| 3-1 2  172122-14301 CAP, FUEL TANK 1 N
(A=M/#00909)
4 3 105430-55070 GASKET 1
| 4-1 3 172122-14350 GASKET 1 S
(A=M/#00909)
5 2  121250-49121 PLUG 1
6 2 101504-55101 STRAINER,FUEL INLET 1
| 6-1 2 172183-14250 FILTER (FUEL 1 N
(A=M/#00867)
7 2 23061-070230 PIPE 7X 230 1
| 7-1 2 172644-14100 GAUGE, FUEL 1 S
(A=M/#00789)
8 2  23080-009000 CLAMP 9 2
| 8-1 2  23080-010000 CLAMP 10 2 S

(A=M/#00789)

9 2 24311-000160 O-RING 1A P-16.0 1
10 1 26014-100202 BOLT M10X 20 4
11 1 1E6760-03430 HOSE 7.5X 13.0X 750 1
12 1 1E6760-03430 HOSE 7.5X 13.0X 750 1
13 1 1E6820-03510  PIPE 940,FUEL 1
14 1 194940-04681 PIPE 580,FUEL RETURN 1
15 1 194940-04681 PIPE 580,FUEL RETURN 1
16 1 1D4100-15600 HOSE C,FUEL 1
17 1 119632-55620  STRAINER ASSY, F.O. 1
18 2 104200-55321 VALVE, TAPER 1
19 2 104200-55330 SPRING, TAPER VALVE 1
20 2 119810-55340 LEVER 1
21 2 121254-55510 CUP, STRAINER 1
22 2 102103-55520 O-RING 1
23 2 110250-55610 RING, RETAINING 1
24 2 121250-55620 SPRING 1
26 2 124550-55700 ELEMENT 1
29 2 104200-55750 SCREW M 4 1
30 2 24311-240100 O-RING 1A P-10A 1
31 1 129335-55700  SEPARATOR, WATER 1
32 2 104200-55321 VALVE, TAPER 1
33 2 104200-55330  SPRING, TAPER VALVE 1
34 2 104200-55341 HANDLE, COCK 1
35 2 124064-55510 BOWL, FUEL STRAINER 1
36 2 102103-55520 O-RING 1
37 2 110250-55610 RING, RETAINING 1
38 2 121257-55720 SPRING, SCREEN 1
39 2 121257-55731 FLOAT 1
41 2 101720-55750 PLUG 6 2
42 2 104200-55750 SCREW M 4 1

Yes

N:Old =5 New, Q:0ld *75 New, ROId £

++ CONTINUE ++

Yes
Yes

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 20, FUEL TANK & FUEL LINE(C20R)

i A)=C20R D)=C30R-F
Fig.20. FUEL TANK & FUEL LINE(C20R) =coon OFCUHRE
(C)=C30R (F)=C30R-2K (CRANE)
N s REF. LEV. PARTSNO. DESCRIPTION QTY [
. 2 0 BB &MBN1T (C20R) A B (©) O € F
Fig. FUEL TANK & FUEL LINE (C20R) 43 2 171081-55910  SCREEN 1
44 2 23418-060000  GASKET 6, NYLON 2
SHUNo. 1-2[, BHUNo. (1-2) h20%8527, 45 2 24311-240100  O-RING 1A P-10A 1
1-=2inc. (1-2) ~ 9 46 1 129150-59580  CAP 1
| 4 47 1 1E6102-84970  BAND 140 4
2% = SEUNG 48 1 22137-080000  WASHER 8, POLISHED 2
4 0.1, 1-11% 49 1 22217-080000  SPRING WASHER 8 2
320} a7 rrEans RHULNo. (1) nOVERBET. 50 1 23000013000 CLAMP 13 12
%,, I 2 ) 51 1 23080-008000  CLAMP 8 1
20 S 52 1 26116-080652  BOLT M 8X 65 PLATED 2
g—24 )

Y& —~ 2 o T | 53 1 93311000301 KEY ASSY W
= 53 S PREVIOUS - (A=FROM 1ST)
2% m 21 1 (=1

Q

Yes Yes

N:Old T»‘TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 21 FUEL TANK & FUEL LINE

i A)=C20R D)=C30R-F
Fig.21. FUEL TANK & FUEL LINE -can oonr
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTSNO. DESCRIPTION A (CC)J'T\((D) o 6
Fig. 2 1 g&gﬁfﬁgﬁﬂf/ IE_JE—JI'_ LINE 1 1 772647-14100  TANKASSY, FUEL OIL 11 11 A
3 2 1A1030-48070  PLUG 10 1111
i 4 2 17212214300  CAP, FUEL TANK 11 1 11
THRRO (5 BguNe. (D pooramzy. | 41 2 17212214301  CAP, FUEL TANK 11 1 1 1 N
(B=M/#00740) (C=M/#03034) (D=M/#03034) (E=M/#03034) (F=M/#03034)
\| 5 3 10543055070  GASKET 111 11
2917 16 26 B Lous | 51 3 17212214350  GASKET 1 1 1 1 1 N
(B=M/#00740) (C=M/#03034) (D=M/#03034) (E=M/#03034) (F=M/#03034)
6 2 101504-55101 STRAINER,FUEL INLET 11 1 11
| 61 2 172183-14250  FILTER (FUEL 11 1 1 1 N
(B=M/#00740) (C=M/#02726) (D=M/3#02726) (E=M/#02726) (F=M/#02726)
7 2 22114100000 WASHER 10 2 2 2 2 2
8 2 23080-009000 CLAMP 9 2 2 2 2 2
| 81 2 23080-010000 CLAMP 10 2 2 2 2 2 s
(B=M/#00740) (C=M/#02198) (D=M/#02198) (E=M/#02198) (F=M/#02198)
9 2 23061-070230  PIPE 7X 230 11 1 1A
| 91 2 172644-14100 GAUGE, FUEL 11 1 1 1 s
(B=M/#00740) (C=M/#02198) (D=M/#02198) (E=M/#02198) (F=M/#02198)
10 1 26014100202 BOLT M10X 20 4 4 4 4 4
11 1 933171-15680 GROMMET 40X13 1111
12 1 19494004681 PIPE 580,FUEL RETURN 11111
13 1 172734-14630  PIPE L=1200, FUEL 11111
14 1 17273814600  PIPE, FUEL 1111
15 1 171056-55700 SEPARATOR, WATER 11111
16 2 10420055321  VALVE, TAPER 1 1 1A
17 2 10420055330  SPRING, TAPER VALVE 11111
18 2 104200-55341  HANDLE, COCK 11 1 11
19 2 12406455510 BOWL, FUEL STRAINER 11111
20 2 102103-55520 O-RING 11111
21 2 110250-55610  RING, RETAINING 111 11
22 2 121257-55720  SPRING, SCREEN 11111
23 2 121257-55731  FLOAT 1111
25 2 101720-55750 PLUG 6 2 2 2 2 2
26 2 104200-55750 SCREW M4 11 1 1A
27 2 171081-55910  SCREEN 1111
28 2 23418-060000  GASKET 6, NYLON 2 2 2 2 2
29 2 24311240100  O-RING 1A P-10A 11 1 11
30 1 23080-012000  CLAMP 12 8 8 8 8 8
31 1 129322-77401  FEED PUMP 11 1 11
32 1 172734-14620  PIPE L=300, FUEL 11111
33 1 22137-080000 WASHER 8, POLISHED 1111
34 1 22217-080000  SPRING WASHER 8 111 11
35 1 26013-060122 BOLTM6X 12 2 2 2 2 2
3TNGBOL-RFW 36 1 26116-080652 BOLT M 8X 65 PLATED 1111
REFER TO ENGINS | 37 1 1E6150-83910  BAND 195 4 4 4 4 4
| 38 1 933110-00301 KEY ASSY 11 1 1 1w
/ (B=FROM 1ST)  (C=FROM1ST)  (D=FROMA1ST)  (E=FROM1ST)  (F=FROM 1ST)

Yes Yes

N:Old T»‘TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 22 BATTERY(C20R)

Fig.22. BATTERY(C20R) (B)-cz5W (EI-CADRAK (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
- REF. LEV. PARTSNO. DESCRIPTION o ® (CC)J'T\((D) o © [
)
F i g . 2 /B‘AJT%_EJR Y( ((>C22 QRR) ) 1 1 172644-16100 CORD(+), BATTERY 1
2 1 172644-16110 CABLE (-), BATTERY 1
3 1 1E6650-83050 BATTERY NS60L CA 1
4 1 22217-080000 SPRING WASHER 8 2
5 1 26716-080002 NUT M 8 2
6 1 172644-16300 CLAMP, BATTERY 1
7 1 194440-61740 ROD, BATTERY CLAMP 2
8 1 22137-060000 WASHER 6, POLISHED 2
8-1 1 1A1040-63400 WASHER 6.4X16X1.6 2 N
(A=M/#00503)
9 1 22217-060000 SPRING WASHER 6 2 Z
(A=M/#00503)
10 1 26637-060002 NUT, WING M 6 2
10-1 1 26716-060002 NUT 6 4 N

(A=M/#00503)

(=)
PREVIOUS
i

8

0 —d
8 ;«;%
L

\

\ 8 Ql/

Yes No Yes

N:Old T»‘TNew, (J:OIdT>‘_S New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 23 BATTERY

i A)=C20R D)=C30R-F
Flg'23' BATTERY EB;=CZ5W EE))=CSOR-1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
W= REF. LEV. PARTSNO. DESCRIPTION QTY [
. 2 SR, (A) (B (€) D) () (F)
Fig. BATTERY 1 1 172647-16100  CORD (+), BATTERY 11 1 11
2 1 172647-16110  CORD (-), BATTERY 111 1
3 1 172647-16010  BATTERY NS60 11 1 11
4 1 124160-77020  COVER, TERMINAL 111
5 1 22217-080000  SPRING WASHER 8 2 2 2 2 2
6 1 1E6150-83910  BAND 2 2 2 2 2
7 1 26716-080002 NUTM8 2 2 2 2 2
8 1 172647-16320  ROD, BATTERY CLAMP 2 2 2 2 2
9 1 172647-16310  CLAMP, BATTERY 11 111
10 1 22137-060000  WASHER 6, POLISHED 2 2
10-1 1 1A1040-63400 WASHER 6.4X16X1.6 2 2 2 2 2 N
(B=M/#00502) (C=M/#00502)
11 1 26716-060002 NUT 6 4 4 4 4 4

Yes Yes

N:Old T»‘TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 24, ELECTRIC PART(C20R)

1 A)=C20R D)=C30R-F
Fig.24. ELECTRIC PART(C20R) ez OpCHRe
(C)=C30R (F)=C30R-2K (CRANE)
=] REF. LEV. PARTS NO. DESCRIPTION QTY | R
Fig. 2 EEL%%HTECI)C? (I)DIﬁR)T (C20R) S
1 1 172644-16500 HARNESS (A), WIRE 1
1-1 1 172644-16501 HARNESS (A), WIRE 1 N
REFER TO Fig. 26 (A=M/#00503)
1-2 1 172644-16502 HARNESS A,WIRE 1 S
(A=M/#00840)
2 2 172122-16570 LINK, FUSIBLE 1
3 1 172644-16520 HARNESS (B), WIRE 1
3-1 1 172644-16521 WIRE HARNESS (B) 1 N
(A=M/#00503)
3-2 1 172644-16522 HARNESS (B), WIRE 1 S

(A=M/#00789)

4 2 1E6511-84190 COVER, FUSE BOX 1
5 2 29411-050000 FUSE ( 5A),CARTRIDGE 2
6 2 29411-100000 FUSE (10A),CARTRIDGE 4
| B6A 2  X71249560 FUSE BOX 1 W
(A=FROM 1ST)
7 1 172644-16540 HARNESS(C), WIRE 1
7-1 1 172644-16541 HARNESS(C), WIRE 1 N
(A=M/#00503)
7-2 1 172644-16542 HARNESS(C), WIRE 1 S
(A=M/#00789)
8 1 172644-16550 HARNESS(D), WIRE
8-1 1 172644-16551 HARNESS(D), WIRE 1 N
(A=M/#00503)
9 1 172647-16560 WIRE, EARTH 2
10 1 1E6650-83251 WIRE,ENGINE EARTH 1
11 1 1E6150-83910 BAND 3
1141 1 1E6102-84970 BAND 2 N
(A=M/#00503)
12 1 26018-060164 BOLT M 6X 16 2
13 1 933160-09220 GROMMET 2
1341 1 1A1140-58060 GROMMET 2 N
(A=M/#00828)
14 1 172336-16410 KEY SWITCH ASSY 1
14-1 1 172336-16411 KEY SWITCH ASSY 1 N
(A=M/#00778)
15 2 933110-00301 KEY ASSY 1
1=5i 16 1 172647-17100 LAMP ASSY 2
PREVIOUS 18 2 172738-17120 _ BULB 12V 20W 2
19 1 172647-17120 SWITCH, LIGHTING 1
20 1 172647-17130 SWITCH, TURN SIGNAL 1
20-1 1 172647-17131 SWITCH, TURN SIGNAL 1 N
5 PREVIOUS (A=M/#00789)
4 21 1 172644-17200 PILOT BOX ASSY 1
(? 22 2 933113-05120 BULB 12V 1.7W 5
25 23 1 172738-17250 HOUR-METER 1
24 1 172647-17310 LAMP, HEAD 2
24 | 241 1 172647-17311 LIGHT,HEAD COMP 2 S 1
(A=M/#00789)
25 2 194262-53080 BULB 12V-25W 2
Remarks I 25-1 2 194262-53081 BULB 2 S 1
(1)MACHINE NO.CHANGED. N:Old%New, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103

Fig.24. ELECTRIC PART(C20R)

Fig.2

B#&m (C20R)
ELECTRIC PART (C20R)

REFER TO Fig.26

0CK30-G27103 24 ELECTRIC PART(C20R)

PREVIOUS
25
24

157

PREVIOUS

Remarks

(1)MACHINE NO.CHANGED.

(A)=C20R (D)=C30R-F
(B)=C25W (E)=C30R-1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTS NO. DESCRIPTION QTY [
(A) (B) (C) (O) (E) (F)
(A=M/#00789)
26 1 194630-52160 SWITCH, HORN 1
27 1 194151-57100 HORN 1
28 1 194201-57200 SIGNAL UNIT, TURN 1
29 1 1A1040-63400 WASHER 6.4X16X1.6 1
30 1 119640-77711 LIMITER,CURRENT 1
31 1 121522-77721 INDICATOR, CHARGING 1
32 1 129155-77810 RESISTOR 1
33 1 129155-77920 TIMER, GLOW PLUG 1
34 1 183256-78310 RELAY 1
35 1 1E6910-82201 CABLE,ROTATION 1
36 1 1E6650-82300 RELAY A-2 1
36-1 1 1E6650-82300 RELAY A-2 2 K
(A=M/#00789)
37 1 1E6020-83890 CLIP 1
38 1 1E6150-83910 BAND 1
38-1 1 1E6102-84970 BAND 1 N
(A=M/#00503)
39 1 22137-060000 WASHER 6, POLISHED 2
40 1 22137-100000 WASHER 10,POLISHED 4
41 1 22217-100000 SPRING WASHER 10 2
42 1 26013-060162 BOLT M 6X 16 2
43 1 26013-060162 BOLT M 6X 16 2
44 1 26013-060162 BOLT M 6X 16 1
45 1 26013-060162 BOLT M 6X 16 1
46 1 26013-060162 BOLT M 6X 16 1
47 1 26013-060162 BOLT M 6X 16 1
48 1 26013-060162 BOLT M 6X 16 1
49 1 26013-060402 BOLT M 6X 40 2
49-1 1 26013-060252 BOLT M 6X 25 2 N
(A=M/#00503)
50 1 26013-080162 BOLT W/WASHER M8X16 1
51 1 26013-100162 BOLT M10X 16 4
51-1 1 26014-100202 BOLT M10X 20 4 N
(A=M/#00503)
52 1 26736-100002 NUT M10 2
53 1 1E6460-83400 BAND 2 W
(A=M/#00503)
I 53-1 1 172614-16520 BAND 100 2 R
(A=M/#00804)
54 1 1E6460-83400 BAND 1 W
(A=M/#00503)
I 54-1 1 172614-16520 BAND 100 1 R
(A=M/#00804)
55 1 22217-080000 SPRING WASHER 8 1 W
(A=M/#00789)
56 1 26716-080002 NUT M 8 1 w
(A=M/#00789)
57 1 1A6260-52500 SWITCH, SAFETY 1 W
(A=M/#00840)
N:Old &New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

No Yes'

Yes

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103

Fig.25. ELECTRIC PART

P/C NEWS No.:Y00K2713-2
PUBL [SHED :2002/2

BRM
Fig.25 ELECTRIC PART

38 17
22 2138-117-1 3719 20
21-1 ) /

0CK30-G27103 25 ELECTRIC PART

Remarks
(1)MACHINE NO.CHANGED.
(2)REPAIR PART

(A)=C20R (D)=C30R-F
(B)=C25W (E)=C30R-1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A) (B) (C) (D) (E) (F)
1 1 172647-16510 WIRE HARNESS (A) 1 1
1-1 1 172647-16511 HARNESS, WIRE (A) 1 1 1 1 1 S
(B=M/#00739) (C=M/#01906)
2 1 172647-16520 HARNESS (B), WIRE 1 1
2-1 1 172647-16521 HARNESS B,WIRE 1 1 N
(B=M/#00502) (C=M/#00502)
2-2 1 172647-16522 HARNESS, WIRE 1 1 N
(B=M/#00705) (C=M/#01414)
2-3 1 172647-16523 HARNESS (B), WIRE 1 1 1 1 1 S
(B=M/#00739) (C=M/#01906)
2-4 1 172647-16524 HARNESS (B), WIRE 1 1 1 1 1 S
(B=M/#00740) (C=M/#02496) (D=M/#02496) (E=M/#02496) (F=M/#02496)
3 2 172122-16570 LINK, FUSIBLE 1 1 1 1 1
4 2 1E6511-84190 COVER, FUSE BOX 1 1 1 1 1
5 2  29411-050000 FUSE ( 5A),CARTRIDGE 2 2 2 2 2
6 2  29411-100000 FUSE (10A),CARTRIDGE 4 4 4 4 4
| 6A 1 172647-16590 FUSE BOX 1 1 1 1 17 W
(B=FROM 1ST) (C=FROM 1ST) (D=FROM 1ST) (E=FROM 1ST) (F=FROM 1ST)
7 1 1A1040-59470 GROMMET 9 1 1 1 1 1
8 1 22217-100000 SPRING WASHER 10 1 1 1 1 1
9 1 26716-100002 NUT 10 1 1 1 1 1
10 1 1E6150-83910 BAND 10 10 10 10 10
11 1 933171-15801 WIRE, EARTH 1 1 1 1 1
12 1 119640-77711 LIMITER,CURRENT 1 1 1 1 1
13 1 172647-17100 LAMP ASSY 2 2 2 2 2
15 2 172738-17120 BULB 12V 20W 2 2 2 2 2
16 1 172647-17150 STAY, LAMP 2 2 2 2 2
17 1 172647-17210 PILOT BOX ASSY 1 1
17-1 1 172644-17200 PILOT BOX ASSY 1 1 1 1 1 R
(B=M/#00502) (C=M/#00502)
18 2 933113-05120 BULB 12V 1.7W 5 5 5 5 5
19 1 172738-17250 HOUR-METER 1 1 1 1 1
20 1 172647-17120 SWITCH, LIGHTING 1 1 1 1 1
21 1 172647-17130 SWITCH, TURN SIGNAL 1 1
211 1 172647-17131 SWITCH, TURN SIGNAL 1 1 1 1 1 N
(B=M/#00739) (C=M/#02006)
22 1 194630-52160 SWITCH, HORN 1 1 1 1 1
23 1 172647-17310 LAMP, HEAD 2 2 2 2 2
23-1 1 172647-17311 LIGHT,HEAD COMP 2 2 2 2 2 S
(B=M/#00740) (C=M/#02198) (D=M/#02198) (E=M/#02198) (F=M/#02198)
24 2  194262-53080 BULB 12V-25W 2 2 2 2 2
24-1 2  194262-53081 BULB 2 2 2 2 2 S
(B=M/#00740) (C=M/#02198) (D=M/#02198) (E=M/#02198) (F=M/#02198)
25 1 194190-56900 CABLE, HOUR-METER 1 1 1 1 1
26 1 194151-57100 HORN 1 1 1 1 1
27 1 194201-57200 SIGNAL UNIT, TURN 1 1 1 1 1
28 1 129100-77910 RELAY, MAGNETIC 1 1 1 1 1
29 1 22137-060000 WASHER 6, POLISHED 2 2 2 2 2
30 1 22137-100000 WASHER 10,POLISHED 4 4 4 4 4
31 1 26013-080162 BOLT W/WASHER M8X16 4 4 4 4 4
32 1 26013-100162 BOLT M10X 16 4 4 4 4 4

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:0ld = New, S:0ld z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes

++ CONTINUE ++

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103

Fig.25. ELECTRIC PART

P/C NEWS No.:Y00K2713-2
PUBL [SHED :2002/2

BRM
Fig.25 ELECTRIC PART

38 17
22 2138-117-1 3719 20
21-1 ) /

0CK30-G27103 25 ELECTRIC PART

Remarks
(1)MACHINE NO.CHANGED.
(2)REPAIR PART

(A)=C20R (D)=C30R-F
(B)=C25W (E)=C30R-1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A) (B) (C) (D) (E) (F)
33 1 26016-060164 BOLT M 6X 16 2 2 2 2 2
33-1 1 26013-060162 BOLT M 6X 16 2 2 2 2 2 R
(B=M/#00740) (C=M/#02198) (D=M/#02198) (E=M/#02198) (F=M/#02198)
34 1 26022-060122 SCREW M 6X 12 2 2
34-1 1 26016-060164 BOLT M 6X 16 2 2 2 2 2 N
(B=M/#00502) (C=M/#00502)
34-2 1 26013-060162 BOLT M 6X 16 2 2 2 2 2 R
(B=M/#00740) (C=M/#02198) (D=M/#02198) (E=M/#02198) (F=M/#02198)
35 1 26014-060162 BOLT M 6X 16 2 2 2 2 2
36 1 26018-060254 BOLT M 6X 25 2 2 2 2 2
37 1 26716-060002 NUT 6 1 1 1 1 1
38 1 172336-16410 KEY SWITCH ASSY 1 1
38-1 1 172336-16411 KEY SWITCH ASSY 1 1 1 1 1 N
(B=M/#00739) (C=M/#01840)
40 2 933110-00301 KEY ASSY 1 1 1 1 1
41 1 22217-100000 SPRING WASHER 10 2 2 2 2 2
42 1 26736-100002 NUT M10 2 2 2 2 2
43 1 1A1040-63400 WASHER 6.4X16X1.6 1 1 1 1 1
44 1 172647-16530 HARNESS, WIRE 1 1 1 1 1
45 1 172647-16560 WIRE, EARTH 2 2 2 2 2
46 1 121522-77721 INDICATOR, CHARGING 1 1 1 1 1
47 1 183256-78310 RELAY 1 1 1 1 1
48 1 1E6650-82300 RELAY A-2 1 1
48-1 1 1E6650-82300 RELAY A-2 2 2 2 2 2 K
(B=M/#00739) (C=M/#01906)
49 1 26018-060164 BOLT M 6X 16 1 1 1 1 1
49-1 1 26014-060162 BOLT M 6X 16 1 1 1 1 1 R
(B=M/#00740) (C=M/#02198) (D=M/#02198) (E=M/#02198) (F=M/#02198)
50 1 26018-060164 BOLT M 6X 16 1 1 1 1 1
50-1 1 26014-060162 BOLT M 6X 16 1 1 1 1 1 R
(B=M/#00740) (C=M/#02198) (D=M/#02198) (E=M/#02198) (F=M/#02198)
51 1 26018-080164 BOLT M 8X 16 1 1 1 1 1
51-1 1 26014-080162 BOLT M 8X 16 1 1 1 1 1 R
(B=M/#00740) (C=M/#02198) (D=M/#02198) (E=M/#02198) (F=M/#02198)
52 1 172647-16550 HARNESS(HEATER),WIRE 1 1 1 1 1
53 1 933160-09220 GROMMET 2 2 2 2 2
53-1 1 1A1140-58060 GROMMET 2 2 2 2 2 R
(B=M/#00740) (C=M/#02400) (D=M/#02400) (E=M/#02400) (F=M/#02400)
54 1 26016-060164 BOLT M 6X 16 1 1 1 1 1
54-1 1 26013-060162 BOLT M 6X 16 1 1 1 1 1 R
(B=M/#00740) (C=M/#02198) (D=M/#02198) (E=M/#02198) (F=M/#02198)
55 1 22137-100000 WASHER 10,POLISHED 1 1 1 1 17 W
(B=M/#00502) (C=M/#00502)
56 1 22217-080000 SPRING WASHER 8 1 1 1 1 17 W
(B=M/#00739) (C=M/#01906)
57 1 26716-080002 NUTM 8 11 1 1 1 W
(B=M/#00739) (C=M/#01906)
58 1 1A6260-52500 SWITCH, SAFETY 1 1 1 1 17 W
(B=M/#00740) (C=M/#02496) (D=M/#02496) (E=M/#02496) (F=M/#02496)
59 1 172647-17350 BRACKET 1 1 1 1 17 W
(B=M/#00740) (C=M/#02496) (D=M/#02496) (E=M/#02496) (F=M/#02496)

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:0ld = New, S:0ld z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes

++ CONTINUE ++

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103

Fig.25. ELECTRIC PART

P/C NEWS No.:Y00K2713-2
PUBL [SHED :2002/2

BRM
Fig.25 ELECTRIC PART

38 17
22 2138-117-1 3719 20
21-1 ) /

0CK30-G27103 25 ELECTRIC PART

Remarks
(1)MACHINE NO.CHANGED.
(2)REPAIR PART

(A)=C20R (D)=C30R-F
(B)=C25W (E)=C30R-1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTS NO. DESCRIPTION QTY [

(A) (B) (C) (O) (E) (F)

60 1 172647-17380 STAY 1 1 1 1 17 W
(B=M/#00740) (C=M/#02496) (D=M/#02496) (E=M/#02496) (F=M/#02496)

61 1 26014-080202 BOLT M 8X 20 2 2 2 2 2 W
(B=M/#00740) (C=M/#02496) (D=M/#02496) (E=M/#02496) (F=M/#02496)

62 1 933168-55770 BAND 146 1 1 1 1 17 W
(B=M/#00740) (C=M/#02496) (D=M/#02496) (E=M/#02496) (F=M/#02496)

63 1 172647-16580 HARNESS, WIRE 1 1 1 1 1 W
(B=M/#00740) (C=M/#02653) (D=M/#02653) (E=M/#02653) (F=M/#02653)

N:Old%New, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 26, MAIN CLUTCH(C20R)

Fig.26. MAIN CLUTCH(C20R) o DL
(C)=C30R (F)=C30R-2K (CRANE)
— REF. LEV. PARTS NO. DESCRIPTION QTY |
. 26 X4959F (C20R) A ® (€ ©® (€ F
Fig. MAIN CLUTCH (C20R) 1 1 17264421100 COVER CMP,CLTC.CS.TP 1
1-1 1 172644-21101  COVER CMP,CLTC.CS.TP 1 N
(A=M/#00840)
2 1 17273021130  COVER 1
3 1 17272521191  PACKING 1
4 1 172614-21201  HOUSING, CLUTCH 1
5 2 17272521110  BUSH 20X30 2
7 1 17261421230  COVER 1
8 1 1A1040-48060 PLUG 30 1
9 1 1A1030-48070 PLUG 10 1
10 1 22114-100000 WASHER 10 1
11 1 22217-100000  SPRING WASHER 10 1
12 1 24341-000280  O-RING 1A 5-28.0 1
13 1 26013-060149  BOLT M 6X 14 2
© 131 1 26022-060082 SCREW M 6X 8 2 N
14 REFER TO (A=M/#00714)
Fig.24 — 14 1 26013-080129 BOLT M 8X 12 2
7 7 & = 15 1 26013-080202  BOLT W/WASHER M8X20 4
PREVIOUS \ 16 1 26013-100252  BOLT W/WASHER M10X25 4
23 g 17 1 26013-100452  BOLT M10X 45 1
~9 18 1 26116-100552  BOLT M10X 55 PLATED 1
NS = 19 1 17261421350  SHIFTER, CLUTCH 1
20 1 17264421400  SHAFT, RELEASE 1
2041 1 172644-21401  SHAFT COMP.,RELEASE 1 N
(A=M/#00840)
21 1 172725-23040  FORK, RELEASE 1
22 1 172725-23050  SPRING, RETURN 2
23 1 22242:000200 CIRCLIP 20 1
231 1 22351-060032 SPRING PIN 6X32 1 s
(A=M/#00840)
24 1 22551-050200  KEY 5X20 1
25 1 24519-040390 BEARING 1
26 1 172644-21510  CLUTCH, MAIN 1
27 2 172644-21520  DISK ASSY, CLUTCH 1
A7 28 2 172614-21550  COVER ASSY, CLUTCH 1
PREVIOUS 29 1 22351-080016  SPRING PIN 8X16 3
30 1 26013-080202  BOLT W/WASHER M8X20 6
4 31 1 17261421310  GUIDE 90, SHIFTER 1
32 1 17272521420 BEARING 1
33 1 17233621471  PILOT METAL BEARING 1
34 1 17272521470 SHIM (T=0.5) 2
35 1 17272521480  SHIM (T=0.3) 1
36 1 17272521490  SHIM (T=0.1) 2
37 1 17261421801  PINION, DRIV 1
38 1 17272523030  LATCH, SPRING 2
39 1 22242-000250  CIRCLIP 255 1
40 1 22252-000620  CIRCLIP 62(H) 1
41 1 24104-063024  BALL BEARING 1
42 1 24321-000700  O-RING 1A G70.0,NBR 1
43 1 26013-080202  BOLT W/WASHER M8X20 4
44 1 26013-080202  BOLT W/WASHER M8X20 3

Remarks
(1)SELECT PART N:Old%New, O:Old%New, R:OId =5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.




0CK30-G27103

Fig.26. MAIN CLUTCH(C20R)

) XA959F (C2
Fig. 2 6 MATN CLUTCH (020%5)

REFER TO
Fig.24

12-O

@ 14
18

|87
PREVIOUS

A%
PREVIOUS
Q§§?§@§>

0CK30-G27103 26, MAIN CLUTCH(C20R)

(A)=C20R (D)=C30R-F
(B)=C25W (E)=C30R-1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A) (B) (C) (D) (E) (F)
45 1 933164-02580 SEAL TC25 38 8, OIL 1
46 1 172644-21570 SHAFT, COUNTER 1
47 1 172725-21640 COVER(L),CLUTCH CASE 1
48 1 172725-21650 SHIM (T=0.5) 4
49 1 172725-21660 SHIM (T=0.3) 2
50 1 172725-21670 SHIM (T=0.1) 4
51 1 172725-21800 RETAINER, BEARING 1
52 1 172614-21810 GEAR, BEVEL 1
53 1 172614-21820 COLLER 1
54 1 22134-080000 WASHER 1
55 1 22134-080000 WASHER 3
56 1 22417-400300 COTTER PIN 4.0X30 1
57 1 24101-062054 BEARING #6205 1
58 1 24321-000850 O-RING 1A G-85.0 1
59 1 24421-305208 SEAL TC30 52 08, OIL 1
60 1 26013-080202 BOLT W/WASHER M8X20 4
61 1 26107-080122 BOLT M 8X 12 1
62 1 26107-080402 BOLT M 8X 40 3
63 1 933110-25900 NUT M16, CASTLE 1
64 1 933168-14170 SPRING 16 1
65 1 933172-02631 BEARING 1
66 1 172614-21860 UNIVERSAL JOINT 1
67 1 26013-080252 BOLT M 8X 25 4
67-1 1 26013-080202 BOLT W/WASHER M8X20 8 N
(A=M/#00503)
68 1 172644-23170 SPACER,SPINDLE 1 W
(A=M/#00503)
69 1 172644-21200 ARM 1
(A=M/#00840)
70 1 26116-100302 BOLT 10X30 1
(A=M/#00840)
71 1 26716-100002 NUT 10 1 w

(A=M/#00840)

Remarks
(1)SELECT PART

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»NeW, R:0Old *—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 27 MAIN CLUTCH

i A)=C20R D)=C30R-F
Flg .27. MAIN CLUTCH EB;=CZ5W EE))=CBOR-1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
_ REF. LEV. PARTS NO. DESCRIPTION QTY |
F. 2 X,f\jgj ‘y} 1 1 172725-21110 BUSH 20X30 = (2) (g) (2) (E) (;)
! g. MAI N CLUTCH 2 1 172730-21201 BREATHER, AIR 1 1 1 1 1
3 1 172738-21200 CLUTCH HOUSING 1 1 1 1 1
4 1 172738-21210 GASKET 1 1 1 1 1
5 1 172730-21230 PACKING 1 1 1 1 1
6 1 22217-100000 SPRING WASHER 10 7 7 7 7 7
7 1 22217-100000 SPRING WASHER 10 1 1 1 1 1
8 1 22312-100220 PARALLEL PIN 10X22 1 1 1 1 1
9 1 22351-080020 SPRING PIN 8X20 2 2 2 2 2
10 1 24421-254008 SEAL TC254008, OIL 1 1 1 1 1
11 1 26013-080162 BOLT W/WASHER M8X16 2 2 2 2 2
12 1 26013-100252 BOLT W/WASHER M10X25 7 7 7 7 7
13 1 26013-100352 BOLT M10X 35 1 1 1 1 1
14 1 26116-101002 BOLT M10X100 7 7 7 7 7
14-1 1 26116-101002 BOLT M10X100 5 5 5 5 5 K
(B=M/#00740) (C=M/#02496) (D=M/#02496) (E=M/#02496) (F=M/#02496)
15 1 26716-100002 NUT 10 1 1 1 1 1
16 1 172738-21400 RELEASE SHAFT ASSY 1 1 1 1 1
17 1 172734-21450 FORK, RELEASE 1 1 1 1 1
18 1 172738-21460 CLUTCH SHIFTER 1 1 1 1 1
19 1 172738-21480 GUIDE, SHIFTER 1 1 1 1 1
20 1 24519-040390 BEARING 1 1 1 1 1
21 1 172725-23050 SPRING, RETURN 1 1 1 1 1
22 1 172730-62680 BRACKET, HORN 1 1 1 1 1
23 1 22351-050032 SPRING PIN 5X32 1 1 1 1 1
24 1 22351-080032 SPRING PIN 8X32 1 1 1 1 1
25 1 172730-21400 DISK,CLUTCH(NON-ASB. 1 1
25-1 1 172647-21520 DISK,CLUTCH(NON-ASB. 1 1 1 1 1 N
(B=M/#00739) (C=M/#02006)
26 1 172730-21700 COVER ASSY, CLUTCH 1 1 1 1 1
27 1 22351-080016 SPRING PIN 8X16 3 3 3 3 3
28 1 26013-080162 BOLT W/WASHER M8X16 6 6 6 6 6
29 1 26716-100002 NUT 10 2 2 2 2 2
30 1 172730-31450 BOLT M 8X 20 3 3 3 3 3
31 1 22217-080000 SPRING WASHER 8 3 3 3 3 3
32 1 26116-101102 BOLT M10X110 PLATED 2 2 2 2 2 W
(B=M/#00740) (C=M/#02496) (D=M/#02496) (E=M/#02496) (F=M/#02496)

REFER TO Fig.?25

Yes Yes

N:Old T»‘TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 28 TRANSMISSION CASE(C20R)

Fig.28. TRANSMISSION CASE(C20R) (B1-coow (EI-Ca0R-1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
=,7 =wo REF. LEV. PARTSNO. DESCRIPTION QTY |
. 2 NSVAZways—2 (C20R) A @ © O € ©
Fig. TRANSMISSION CASE (C20R) 1 1 172614-22110  HOUSING, TRANSMISSION 1
2 1 172644-22200  COVER CMP,TRANSM.TOP 1
3 1 172614-22210  COVER, LEFT 1
15 4 1 172614-22230  COVER, RIGHT 1
5 1 172614-22240  GASKET, RIGHT COVER 1
6 1 172614-22270  COVER (L), 4TH SHAFT 1
7 1 17261422280  COVER (R), 4TH SHAFT 1
8 1 172614-22300  CASE, BREAK 2
9 1 172614-22310  GASKET, BRAKE CASE 2
10 1 172614-22330  PLUG, MAGNET 2
11 1 172614-22340  WASHER 24.5X35X1 2
12 1 172644-22400  COVER COMP.,.CHANGE 1
13 1 172644-22460  SEATLEVER STAY 1
14 1 172725-24220  PACKING 1
15 1 172613-24300 _ DIPSTIC, OIL 1
16 1 172644-41550  GUIDE COMPL..CHANGE 1
17 1  1E6020-83890  CLIP 1
171 1 1E6020-83890 _ CLIP 2 K
(A=M/#00647)
18 1 22134060000 WASHER 6 4
19 1 22134080000 WASHER 8 5
20 1 22134-080000 WASHER 8 2
21 1 22134-080000 WASHER 8 2
22 1 22134-080000  WASHER 8 2
23 1 22134-100000  WASHER 10 16
24 1 22134-100000  WASHER 10 4
25 1 22217-080000  SPRING WASHER 8 1
26 1 22351-040025  PIN 4X25,SPRING 1
27 1 23871-040000  PLUG PT1/2,SCREW 1
28 1 24321-000650 _ O-RING 1A G-65.0 1
29 1 24321-000650  O-RING 1A G-65.0 1
30 1 26013-060122  BOLT M6X 12 4
31 1 26013-060122  BOLT M 6X 12 4
32 1 26013-080202  BOLT W/WASHER M8X20 6
33 1 26013-080252 BOLT M8X 25 5
34 1 26107-080202  BOLT M 8X 20 5
34-1 1 26107-080202 BOLT M 8X 20 4 K
(A=M/#00789)
35 1 26107-080252 _ BOLT M 8X 25 2
36 1 26107-080252 BOLT M8X 25 2
37 1 26107-080252 BOLT M8X 25 2
38 1 26107-080402  BOLT M 8X 40 2
381 1 26013-080402 BOLT M 8X 40 2 N
(A=M/#00501)
39 1 26107-100252 _ BOLT M10X 25 4
40 1 26107-100302  BOLT M10X 30 8
401 1 26107-100252  BOLT M10X 25 8 N
(A=M/#00503)
41 1 26107-100502  BOLT M10X 50 8
42 1 26116-080552  BOLT 8X55 1
43 1 933152-02250  GASKET 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:0Old *—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 28 TRANSMISSION CASE(C20R)

H (A)=C20R (D)=C30R-F
Fig.28. TRANSMISSION CASE(C20R) ezl OreuR
(C)=C30R (F)=C30R-2K (CRANE)
=N, = REF. LEV. PARTS NO. DESCRIPTION QTY [
. 2 NSYZAZyyays—2Z (C20R) A ® © O € 6
Fig. TRANSMISSION CASE (C20R) 44 1 933152:02270  GASKET,SHAFT COVER 2
45 1 933153-03270  BEARING, FORK 1
46 1 933153-03280  GASKET, FORK BEARING 1
15 47 1 933164-02220  GASKET, CHANGE COVER 1
48 1 933168-02280  COVER, FORK SHAFT 2
49 1 933168-02290  COVER, FORK SHAFT 2
50 1 933172-02100  GASKET, LEFT COVER 1
51 1 933172-02220  PACKING 1
52 1 172644-53050 BOLT M8X20 1 W

(A=M/#00789)

N:Old%New, O:OIdL‘L»NeW, R:Oldé» New, S:OId:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 29 TRANSMISSION CASE

i A)=C20R D)=C30R-F
Fig.29. TRANSMISSION CASE el OreuR
(C)=C30R (F)=C30R-2K (CRANE)
= ~.u REF. LEV. PARTS NO. DESCRIPTION QTY I

i 2 NSYAZIYYaVg—2 A) @) (©) O € F
Fig. TRANSMISSION CASE 1 1 17273822100  HOUSING, TRANSMISSION T 1 1 1 1
. 2 1 172647-22110 GASKET 1 1 1 1 1

3 1 172647-22120 CENTER PLATE 1 1 1 1 1

4 1 172647-22130 GASKET, CENTER PLATE 1 1 1 1 1

5 1 172647-22180 BRACKET, BEARING 1 1 1 1 1

6 1 172738-22200 UPPER COVER ASSY 1 1 1 1 1

7 1 172738-22270  GASKET, UPPER COVER 1 1 1 1 1

8 1 172738-22300  OIL DRAIN 33X170 1 1 1 1 1

9 1 1A1040-28040 PLUG 20, OIL 1 1 1 1 1

10 1 22312-100220  PARALLEL PIN 10X22 1 1 1 1 1

1" 1 22312-100320 PARALLEL PIN 10X32 1 1 1 1 1

12 1 24311-000200  O-RING 1A P-20.0 1 1 1 1 1

13 1 24341-000280 O-RING 1A S-28.0 1 1 1 1 1

14 1 26013-080162 BOLT W/WASHER M8X16 9 9 9 9 9

15 1 26013-080202 BOLT W/WASHER M8X20 2 2 2 2 2

16 1 1E6020-83890  CLIP 2 2 2 2 2

Yes Yes

N:Old T»‘TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 30, TRANSMISSION GEAR(C20R)

Fig.30. TRANSMISSION GEAR(C20R) EQ;ZgigC‘V EE;:SSSE::K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
. NS5Y2Zwy3v#b (C20R) REF. LEV. PARTSNO. DESCRIPTION n ® (CC)J'T\((D) o |
Fig. 3 TRANSMISSION GEAR (C20R) 1 1 17264423100  SHAFT ASSY, MAIN 1
141 1 172644-23101  SHAFT ASSY, MAIN 1 N

REFER TO Fig.28 (A=M/#00503)

8% 2 1 172644-23130 GEAR 19,SYNCHO. 1
PREVIOUS 3 1 172644-23140 GEAR 26,SYNCHO. 1
4 1 172614-23150 SPACER, BEARING 1
5 1 172644-23150 COLLAR 28X34X20 1
6 1 172644-23350 LINER 25X34X1.5 1
7 1 172644-23360 COLLAR 25.4X30X14.5 1
8 1 1D4100-33300 SYNCHRONIZER 82.5 1
9 1 1D4100-33340 HUB,2ND-3RD.SYNCHRO. 1
10 1 1E6710-55070 WASHER 28X42X2, THRST 1
1 1 22242-000280 CIRCLIP 28 1
12 1 22242-000400 CIRCLIP 40 2
13 1 22252-000620 CIRCLIP 62(H) 1
14 1 24101-062064 BALL BEARING 2
15 1 24121-063054 BALL BEARING 1
16 1 24161-252917 NEEDLE BEARING 1
17 1 24161-283313 NEEDLE BEARING 1
18 1 24165-000292 C-CIRCLIP 29H 1
19 1 24421-305208 SEAL TC30 52 08, OIL 1
20 1 172644-23200 SHAFT COMP.,2ND 1
21 1 24101-062054 BEARING #6205 2
22 1 172644-23300 SHAFT, 3RD 1
23 1 172644-23310 GEAR 19 1
24 1 172644-23320 GEAR 27 1
25 1 172644-23330 GEAR 37 1
26 1 172644-23340 GEAR 17, SLIDE 1
26-1 1 172644-23341 GEAR 17, SLIDE 1 N
(A=M/#00582)
27 1 1E4320-24020 LINER 1
28 1 1E8050-54440 CIRCLIP 29-S 1
29 1 22207-030230 CIRCLIP 30X2.3 2
30 1 933172-02631 BEARING 2
31 1 172644-23400 SHAFT, 4TH 1
32 1 172644-23410 GEAR 23-24,SLIDE 1
33 1 172644-23420 GEAR 34 1
34 1 172644-23430 GEAR 43 1
35 1 1A1070-23700 LINER 25X40X1.6 1
36 1 1E8050-54440 CIRCLIP 29-S 1
37 1 22252-000550 CIRCLIP 55 2
38 1 24101-060064 BALL BEARING 2
39 1 24101-063054 BEARING #6305 1
40 1 933172-02631 BEARING 1
41 1 172644-23500 SHAFT, 5TH 1
411 1 172644-23501 SHAFT 1 N
(A=M/#00582)
42 1 172644-23510 SHAFT COMP.,BRAKE 2
43 1 172644-23540 GEAR 58,SD.CLTC.CNTR 1
44 1 172644-23550 CYLINDER.SD.CLTCH 1
45 1 172644-23560 PISTON,PRESSURE 2

Yes Yes

N:Old T»‘TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103

Fig.30. TRANSMISSION GEAR(C20R)

.9

REFER TO Fig.28

h>5¥22yy3v¥p (C2
TRANSMISSION GEAR (C2

|7
PREVIOUS

(=

R

0CK30-G27103 30, TRANSMISSION GEAR(C20R)

(A)=C20R (D)=C30R-F
(B)=C25W (E)=C30R-1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTS NO. DESCRIPTION QTY I R
(A) (B) (C) (D) (E) (F)
46 1 172644-23570 SPRING 72,BELLEVILLE 6
47 1 172644-23580 COLLAR 47X57X8 2
48 1 172644-23590 CIRCLIP S47 NEEDLE 2
49 1 172644-23610 KEY 5X5X25 1
50 1 172644-23620 KEY 5X5X64.5 1
51 1 172644-23630 GEAR 17,SIDE 2
52 1 172644-23650 COLLAR 45X55X16,SEAL 2
53 1 194305-25350 SEAL RING 21X25X3 2
54 1 172725-25540 RING 45 2
55 1 1E6740-55200 PLATE 90,FRICTION 12
56 1 1E6740-55210 PLATE 1.2,STEEL 12
57 1 1E6740-55220 PLATE 3.18,STEEL 2
58 1 1E8050-55230 CIRCLIP 36-S 2
59 1 22242-001000 CIRCLIP 100 1
60 1 22252-000900 CIRCLIP 90 2
61 1 24101-062054 BEARING #6205 2
61-1 1 24107-062054 BALL BEARING 2 N
(A=M/#00582)
62 1 24121-062094 BALL BEARING 2
62-1 1 172644-23690 BEARING 2 N
(A=M/#00582)
63 1 24326-000450 O-RING 4D G45 2
64 1 24326-000850 O-RING 4D G85.0 2
65 1 24356-020470 O-RING 4D 2047 2
66 1 26911-060082 SCREW M 6X 8 2
67 1 933172-02400 SEAL, OIL 2
68 1 172644-23680 GEAR 45 2
69 1 172644-23700 SHAFT L,INNER 6TH 1
70 1 172644-23710 SHAFT R,INNER 6TH 1
71 1 172725-25540 RING 45 4
72 1 24101-062074 BALL BEARING 2
73 1 24101-062094 BALL BEARING 2
74 1 933164-03310 SEAL WS456818, WATER 2
75 1 933172-02960 SPACER 1
76 1 172725-25540 RING 45 2
77 1 172644-25630 COUPLING,NIPPLE 6TH 3
78 1 172644-25910 SHAFT,OUTER 6TH 1
79 1 24761-020000 NIPPLE PT1/8, GREASE 6

N:0ld €25 New, Q:0ld £ New, R:0ld =5 New, S:0ld

Yes

Yes'

Yes
Yes

z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 31, TRANSMISSION GEAR

1 A)=C20R D)=C30R-F
Fig.31. TRANSMISSION GEAR EB;=CZ5W EE))=CBOR—1K(CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTS NO. DESCRIPTION w ® (CC)J'T\((D) o |
> T ~
Fig 3 h5YAZyy vy 1 1 172647-23100  SHAFT, 1ST 1T 1 1 1 1
. TRANSMISSION GEAR 2 1 172647-23160 NEEDLE 20*26*17 11 1 1 1
3 1 172738-23130  LINER 20.8X26X1 2 2 2 2 2
4 1 22242-000250  CIRCLIP 25S 1 1 1 1 1
5 1 24161-202620  NEEDLE BEARING 11 1 1 1
6 1 172647-23200 NO.2 SHAFT 11 1 1 1
7 1 17273823211 GEAR 40T 1T 1 1 1 1
8 1 172738-23221  GEAR 31T 11 1 1 1
9 1 172738-23251  COLLAR 35X45X49 11 1 1 1
10 1 17273823292  GEAR 20T 11 1 1 1
11 1 172647-23710  LINER 25X38X2 11 1 1 1
12 1 24145003054 ROLLER BEARING 11 1 1 1
13 1 24145003044  ROLLER BEARING T 1 1 1 1
14 1 172738-23500 BEARING, NEEDLE 11 1 1 1
15 1 172647-23300  SHAFT, 3RD 11 1 1 1
16 1 17273823310  GEAR 30T, SHIFT 1 1 1 1 1
17 1 172647-23320  GEAR 31T, SHIFT 11 1 1 1
18 1 172647-23330  GEAR 36T, SHIFT 11 1 1 1
19 1 17273823341  GEAR 19T 11 1 1 1
20 1 172738-23361  HUB, SHIFTER 2 2 2 2 2
21 1 172738-23372  GEAR 7T 101 1 1 1
22 1 17273823381  SHIFTER 2 2 2 2 2
23 1 172738-23390  COLLAR 30X38X56 101 1 1 1
24 1 17273025870  LINER 17X32X4 11 1 1 1
25 1 22242000170  CIRCLIP 17 T 1 1 1 1
26 1 172647-23360  BALL BEARING 11 1 1 1
27 1 24161202417  BEARING 11 1 1 1
28 1 24161252917  NEEDLE BEARING 2 2 2 2 2
29 1 24165000242  C-CIRCLIP 24H 11 1 1 1
30 1 24165-000292  C-CIRCLIP 29H 2 2 2 2 2
31 1 1A1030-23310  LINER 25X38X2 2 2 2 2 2
32 1 194301-11660  WASHER 20 11 1 1 1
33 1 172738-23401  NO.4 SHAFT 11 1 1 1
34 1 17273823410  RETAINER, BEARING 1T 1 1 1 1
35 1 172738-23420  SHIM 0.1, RETAINER 2 2 2 2 2
36 1 172738-23430  SHIM 0.3, RETAINER 4 4 4 4 4
37 1 17273823440  COLLAR 25X36X61 T 1 1 1 1
38 1 172738-23450  SYNCHRONIZER 97.5 11 1 1 1
39 1 172738-23460  GEAR, SYNCHRONIZER 11 1 1 1
40 1 17273823471  GEAR 21T, SHIFT 11 1 1 1
41 1 172738-23482  GEAR 18T, SHIFT 11 1 1 1
42 1 17273823490  LINER 30X42X 3 11 1 1 1
43 1 17273025851  LINER 21X32X3 11 1 1 1
44 1 172647-25450  BEARING ASSY 101 1 1 1
45 1 22242-000350 CIRCLIP 35 11 1 1 1
46 1 24101-063074  BEARING 1 1 1 1 1
47 1 24161252017  NEEDLE BEARING 11 1 1 1
48 1 24161-303520 NEEDLE BEARING 101 1 1 1
49 1 24165-000292  C-CIRCLIP 29H T 1 1 1 1
50 1 24165-000352 CIRCLIP 35 11 1 1 1
1

26013-080202 BOLT W/WASHER M8X20 3

w
w

51 3 3
N:Old%New, O:Old%New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 31, TRANSMISSION GEAR

; (A)=C20R (D)=C30R-F
Fig.31. TRANSMISSION GEAR wecan ocre
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTS NO. DESCRIPTION QTY |
=5 Ty o (A) (B) (C) (D) (E) (F)
Fig 3 h5Y2AIyyav$p 52 1 26776-200002  LOCK NUT 20 T 1 1 1 1
. TRANSMISSION GEAR 53 1 1A1030-23310  LINER 25X38X2 11 111
54 1 172738-23510  COLLAR 35X50X3 101 1 11
55 1 22242-000350 CIRCLIP 35 2 2 2 2 2

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103

Fig.32. SPEED CHANGE LEVER(C20R)

.39 T/ (020R)
Fig. SPEED CHANGE LEVER (C20R)

3

[Tzt
PREVIOUS

REFER TO Fig.?28

187
PREVIOUS
14

0CK30-G27103 32, SPEED CHANGE LEVER(C20R)

REF. LEV. PARTS NO.

(A)=C20R (D)=C30R-F
(B)=C25W (E)=C30R-1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
DESCRIPTION QTY |

(A) (B) (€) @) () (F)

1 1 172644-25100 FORK,FWD-RVS. 1
2 1 172644-25110 SHAFT,FWD-RVS.FORK 1
3 1 172725-25810 SPRING 1.4X6.6X17.4 1
4 1 22417-300250 COTTER PIN 3.0X 25 1
5 1 24190-100002 STEEL BALL 1
6 1 172644-25500 FORK, 1ST SPEED 1
6-1 1 172644-25501 FORK,1ST SPEED 1 N
(A=M/#00503)
6-2 1 172644-25502 HOKE 1 N
(A=M/#00647)
7 1 172644-25510 FORK,2ND-3RD SPEED 1
7-1 1 172644-25511 FORK,2ND-3RD SPEED 1 N
(A=M/#00503)
8 1 172644-25550 SHAFT,1ST SPEED FORK 1
9 1 172644-25560 SHAFT,2ND-3RD FORK 1
10 1 172725-25810 SPRING 1.4X6.6X17.4 2
11 1 22417-300250 COTTER PIN 3.0X 25 2
12 1 24190-100002 STEEL BALL 2
13 1 172644-41100 LEVER ASSY, MN.CHG. 1
13-1 1 172644-41101 LEVER COMP.,MN.CHG. 1 N
(A=M/#00503)
14 1 172644-41200 SUPPORT ASSY,CHG.LVR 1
14-1 1 172644-41201 SUPPORT CMP,CHG.LVR. 1 N
(A=M/#00503)
14-2 1 172644-41202 SUPPORT ASSY 1 S
(A=M/#00582)
15 1 22137-060000 WASHER 6, POLISHED 1
16 1 22217-100000 SPRING WASHER 10 2
17 1 22242-000250 CIRCLIP 258 1
18 1 22417-160160 COTTER PIN 1.6X16 1
19 1 22417-200160 COTTER PIN 2.0X16 2
20 1 24761-050000 NIPPLE C,GREASE 1
21 1 26014-080202 BOLT M 8X 20 4
22 1 26116-100302 BOLT 10X30 2
23 1 26817-060002 CASTLE NUT M 6 1
24 1 933110-53100 PIN 8X41.5 1
25 1 933152-02941 PIN 8X28 1
26 1 933152-04370 KNOB, LEVER 1
27 1 933164-05050 BOLT, CHANGE LEVER 1
28 1 933164-05121 RETAINER,LEVER LINK 1
29 1 933164-05130 LINK, CHANGE LEVER 1
30 1 933168-04090 ROD, SUB CHANGE 1
31 1 172644-41400 LEVER ASSY, FWD-RVS. 1
31-1 1 172644-41401 LEVER ASSY, FWD-RVS. 1 N
(A=M/#00503)
32 1 172644-41460 LEVER,FWD-RVS.LEVER 1
33 1 172644-41500 TURNBUCKLE 10X120 1
33-1 1 172738-42610 ROD ASSY, BRAKE 1 N
(A=M/#00714)
34 1 172122-46560 ROD-END 10 1
35 1 172738-47900 NUT M10, LEFT-HEAD 1

Yes

Yes

N:Old T»‘TNew, O:OId%»‘LS New, R:0ld = New, S:0ld z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Yes

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103

Fig.32. SPEED CHANGE LEVER(C20R)

Fig.3
=)

PREVIOUS

ZH#L /- (C20R)
SPEED CHANGE LEVER (C20R)

REFER TO Fig.?28

187
PREVIOUS
14

0CK30-G27103 32, SPEED CHANGE LEVER(C20R)

(A)=C20R (D)=C30R-F
(B)=C25W (E)=C30R-1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTS NO. DESCRIPTION QTY I R
(A) (B) (C) (D) (E) (F)
36 1 22217-100000 SPRING WASHER 10 2
37 1 22217-140000 SPRING WASHER 14 1
38 1 24550-014150 BUSH 14X15 2
39 1 26736-100002 NUT M10 1
40 1 26736-100002 NUT M10 2
41 1 933152-04370 KNOB, LEVER 1
42 1 933164-04470 BALL RBL-10LD, LINK 1
43 1 172644-41250 BEARING 1 w
(A=M/#00582)
43-1 1 172644-41251 BEARING 1 N
(A=M/#00738)
44 1 26014-080202 BOLT M 8X 20 3 W

(A=M/#00582)

N:0ld €25 New, Q:0ld £ New, R:0ld =5 New, S:0ld

Yes
Yes'

Yes
Yes

z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 33, SPEED CHANGE LEVER

1 A)=C20R D)=C30R-F
Fig.33. SPEED CHANGE LEVER oo O oR Ak (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
. REF. LEV. PARTS NO. DESCRIPTION QTY |
) 3 3 TR I\~ A B ©) © € F
Fig. SPEED CHANGE LEVER 1 1 17273825100  LEVER, FRONT BACK T 1 1 1 1
2 1 172738-25150  FORK SHAFT, F R 11 1 11
3 1 172738-25160 _ SHIFT FORK, F,R 11 1 1 1
4 1 19420027620  SPRING 1T 1 1 1 1
5 1 194200-27630 WASHER 11 111
6 1 194200-27680  STOPPER 11 1 1 1
7 1 194630-27860  SHIFTER 1T 1 1 1 1
8 1 172734-45220  KNOB, LEVER 11 1 11
9 1 22351060032 SPRING PIN 6X32 11
91 1 22492-060403  PIN 6X 40 1 1 1 1 1 N
(B=MXXX) (C=MXXX)
10 1 22417-300250  COTTER PIN 3.0X 25 11 1 1 1
11 1  24190-100002  STEEL BALL T 1 1 1 1
12 1 24311-000140  O-RING 1A P-14.0 11 1 11
13 1 26013-060142  BOLT M6X 14 2 2 2 2 2
14 1 172736-25120  BALL, SHIFTER 1T 1 1 1 1
15 1 172739-25200  GUIDE(S), SAFETY 11 1 11
16 1 172738-25500  SPEED CHANGE LEVER 11 1 1 1
17 1 172647-25510  SHAFT, SPEED CHANGE 2 2 2 2 2
18 1 17273825520  FORK,1ST & 2ND SHIFT 11 1 11
19 1 172738-25530  FORK,3RD & 4TH SHIFT 11 1 1 1
20 1 17273825550  KNOB, SHIFT LEVER T 1 1 1 1
21 1 1A1040-26320  CIRCLIP 30-H 11 1 11
22 1 194200-27160  SPRING 11 1 1 1
23 1 19420127170  BOOT (RUBBER) T 1 1 1 1
24 1 19420027330  SPRING 2 2 2 2 2
25 1 17273062210 _ RUBBER BOOT, LEVER 11 1 1 1
26 1 17273062230  RUBBER 1T 1 1 1 1
27 1 194080-27190  WASHER 13X19X2 11 1 11
28 1 22242-000130  CIRCLIP 13 11 1 1 1
29 1 22351-060040  SPRING PIN 6X40 11
201 1 22492060403  PIN 6X 40 1 1 1 1 1 N
(B=MXXX) (C=MXXX)
30 1 22417-300250  COTTER PIN 3.0X 25 2 2 2 2 2
31 1 24190-100002  STEEL BALL 2 2 2 2 2
32 1 26736-100002  NUT M10 11 1 1 1
33 1 17273822250  CASE T 1 1 1 1
34 1 17273024220  GASKET MISSION CASE 11 1 11
35 1 26116-080202  BOLT M 8X 20 PLATED 4 4 4 4 4
3 1 22351035032  SPRING PIN 3.5X32 11 1 1 1
37 1 1A1040-28900  GASKET 4 4 4 4 4

REFER TO Fig. 29

24 N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 34 STEERING CASE(C25W)

Fig.34. STEERING CASE(C25W) e O e
(C)=C30R (F)=C30R-2K (CRANE)
_ QTY
. 3 2FPUITE=2 (C25W) REF. LEV. PARTS NO. DESCRIPTION we e . |
Fig. STEERING CASE (C25W) 1 1 1A1040-26060  PIN 8X28, STRAIGHT 2
2 1 172741-27100  STEERING CASE 1
21 1 17274127101  CASE, STEERING 1 s
(B=M/#00666)
3 1 172741-27120  PLATE (L) ASSY 1
4 1 172741-27130  PLATE (R) ASSY 1
5 1 172738-27150  INSIDE COVER 2
6 1 172738-27170  SHIM 0.1, STEERING 8
7 1 172738-27190  SHIM 0.5,STEERING 4
8 1 172738-27201  OUTSIDE COVER 2
9 1 17273827221  UPPER PART COVER 1
91 1 172741-27220  COVER(UPPER 1 s
(B=M/#00666)
10 1 17273827230  BRACKET 2
11 1 17273827250  GASKET 2
12 1 17273827270  GASKET 1
13 1 17273827290  GASKET 2
14 1 17273827420 PIN ASSY 1
15 1 22217-100000  SPRING WASHER 10 5
16 1 22217-120000  SPRING WASHER 8
17 1 26013-080202  BOLT W/WASHER M8X20 8
18 1 26013-100202  BOLT W/WASHER M10X20 2
19 1 26013-100302  BOLT M10X 30 12
20 1 26013-100402  BOLT M10X 40 2
21 1 26013-120252  BOLT M12X 25 4
22 1 26216100652  STUD M10X 65 PLATED 4
23 1 26216-120252  STUD M12X 25 PLATED 4
24 1  26716-100002  NUT 10 5
25 1 26716-120002  NUT 12 8
26 1 933152-03700 WASHER, SIDE CLUTCH 8
27 1 26216-100502  STUD M10X 50 PLATED 1
28 1 195194-12130  STUD M10X25 4
29 1 22217-100000  SPRING WASHER 10 4
30 1 26013-100252  BOLT W/WASHER M10X25 2
31 1 26013-100302  BOLT M10X 30 4
32 1 26716-100002  NUT 10 4
33 1 26013-100402  BOLT M10X 40 2
34 1 17274176110  PIPE, DRAIN 1 w
(B=M/#00666)
35 1 24341-000120  O-RING 1A S-12.0 1
(B=M/#00666)
36 1 26013-060142  BOLT M 6X 14 1

(B=M/#00666)

Yes Yes

N:Old T»‘TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 35 STEERING CASE(C30R)

Fig.35. STEERING CASE(C30R) EQLgig\Ffv EELSSS;?K CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
_ REF. LEV. PARTS NO. DESCRIPTION QTY |
) 3 AT PU745—=2 (C30R) A) (B (© O € (F)
Fig: STEERING CASE (C30R) 1 1 172730-05250  WASHER 12 4 4 4 4
2 1 1A1040-26060  PIN 8X28, STRAIGHT 4 4 4 4
3 1 172647-27110  STEERING CASE 101 11
4 1 172637-27151  COVER ASSY 1 1 1 1
5 1 172637-27180  GASKET 11 11
6 1 172637-27200  PLATE (L) ASSY 11 1 1
7 1 172637-27210  PLATE (R) ASSY 1 1 1 1
8 1 172736-27220  SUPPORT, YOKE 2 2 2 2
9 1 172637-27261  COVER (L), CASE 1 1 1 1
10 1 17263727271 COVER (R), CASE 1 1 1 1
11 1 172637-27280  GASKET 2 2 2 2
12 1 17273031811  COVER,STEERING SHAFT 2 2 2 2
13 1 172730-31820  SHIM (T=0.1) 4 4 4 4
14 1 17273031830  SHIM (T=0.3) 2 2 2 2
15 1 172730-32190  COVER, CASE REAR 2 2 2 2
16 1 172730-32200  GASKET 2 2 2 2
17 1 17273032230  GASKET, YOKE SUPPORT 2 2 2 2
18 1 172730-32302  PLATE (L) ASSY 11 1 1
19 1 172730-32452  PLATE (R) ASSY 1 1 1 1
20 1 22137-080000 WASHER 8, POLISHED 4 4 4 4
21 1 22217-100000  SPRING WASHER 10 5 5 5 5
22 1 22217-120000  SPRING WASHER 4 4 4 4
23 1 24321-000750 O-RING 1A G-75.0 2 2 2 2
24 1 24421-405808  SEAL TC405808 2 2 2 2
25 1 26013-080162  BOLT W/WASHER M8X16 4 4 4 4
26 1 26013-080162 BOLT W/WASHER M8X16 4 4 4 4
27 1  26013-080202 BOLT W/WASHER M8X20 6 6 6 6
28 1 26013-080202  BOLT W/WASHER M8X20 8 8 8 8
29 1 26013-080252 BOLT M8X 25 4 4 4 4
30 1 26013-100302  BOLT M10X 30 16 16 16 16
31 1 26013-100402  BOLT M10X 40 2 2 2 2
32 1 26013-120402  BOLT M12X 40 4 4 4 4
33 1 26116-080452 BOLT M 8X 45 PLATED 2 2 2 2
34 1 26116100354  BOLT M10X 35 PLATED 4 4 4 4
50,51,52 35 1 26116-120402  BOLT M12X 40 2 2 2 2
36 1 26216-100652  STUD M10X 65 PLATED 4 4 4 4
37 1 26216120252 STUD M12X 25 PLATED 4 4 4 4
38 1 26716-080002 NUTM8 2 2 2 2
39 1 26716-080002 NUTMS8 4 4 4 4
40 1 26716-100002  NUT 10 5 5 5 5
41 1 26716-100002  NUT 10 4 4 4 4
42 1 26716-120002  NUT 12 4 4 4 4
43 1 26716-120002  NUT 12 2 2 2 2
44 1 26216-100502  STUD M10X 50 PLATED 11 11
45 1 172637-27700  PIPE 2 2 2 2
46 1 194205-63560 SCREW M5 X 12 2 2 2 2
47 1 23080-012000 CLAMP 12 2 2 2 2
48 1 26716-100002  NUT 10 2 2 2 2
49 1 172126-16540  CLAMP 10X70 2 2 2 2
50 1 933171-17760 SHIMAT=0.8 8 8 8 8
51 1 933171-17780  SHIM B T=1.6 4 4 4 4

Remarks
(1)SELECTIVE PART N:Old %New, O:OId%»‘LS New, R:OId =5 New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.




0CK30-G27103

0CK30-G27103 35 STEERING CASE(C30R)
1 A)=C20R D)=C30R-F
Fig.35. STEERING CASE(C30R) el OreuR
(C)=C30R (F)=C30R-2K (CRANE)
— . REF. LEV. PARTS NO. DESCRIPTION QTY I R
) AT PU745—=2 (C30R) (A) (B () O) ()
Fig. STEERING CASE (C30R) 52 1 93317117790  SHIMC T=2.3 4 4 4 4 1
| 55 1 22137-060000 WASHER 6, POLISHED 2 2 2 2 W
(C=FROM 1ST) (D=FROM 1ST) (E=FROM 1ST) (F=FROM 1ST)
| 56 1 26116-060102 BOLT M 6X 10 PLATED 2 2 2 2 W
(C=FROM 1ST) (D=FROM 1ST) (E=FROM 1ST) (F=FROM 1ST)

50,51,52

Remarks
(1)SELECTIVE PART

N:Old =5 New, Q:0ld *75 New, ROId £

Yes'

New, S:OId:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




0CK30-G27103 0CK30-G27103 36, BRAKE(C20R)

Fig.36. BRAKE(C20R) (acaaw (B-Ga0R 1K (GRANE)
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTS NO. DESCRIPTION QTY |
. 3 7L—% (C20R) A) (B (© O € (F)
Fig. BRAKE (C20R) 1 1 17272525851  SPRING, CAM RETURN 2
2 1 172644-34111  COVER,BRAKE CASE 2
3 1 172644-34120  SHOE ASSY, BRAKE 2
LE'R’?V [0US 'FF%V loUs 4 1 172614-34160  PACKING, BRAKE CASE 2
2 5 1 172644-34160  SEAL 405809,0IL 2
g, Y 5-1 1 24423-405808  SEAL TC405808 2 R
& (A=M/#00501)
Wlo 6 1 172614-34171  DRUM, BRAKE 2
7 1 172644-34200  ARM (L) ASSY, BRAKE 1
22 7-1 1 172644-34201  ARM (L) ASSY, BRAKE 1 s
% 12 (A=M/#00503)
8 1 172644-34250  ARM (R) ASSY, BRAKE 1
81 1 172644-34251  ARM (R) ASSY, BRAKE 1 S
(A=M/#00503)
9 1 172644-34500  ADJUSTER L,BRAKE ARM 1 z
(25 (A=M/#00503)
PREVIOUS 10 1 172644-34550  ADJUSTER R,BRAKE ARM 1 z
(A=M/#00503)
11 1 22137-120000 WASHER 12,POLISHED 2
12 1 22217-080000  SPRING WASHER 8 2
13 1 22242-000120 CIRCLIP 12 2
14 1 22242-000450 CIRCLIP 45 2
15 1 22252-000580 CIRCLIP 58 2
16 1 22252-000720 CIRCLIP 72 2
17 1 22417250250  COTTER PIN 2.5X25 2
18 1 24311-000180  O-RING 1A P-18.0 2
19 1 24341-000100  O-RING 1A S-10.0 2
20 1 26013-080202 BOLT W/WASHER M8X20 8
21 1 26013-080202  BOLT W/WASHER M8X20 2
22 1 26116-080302  BOLT 8X30 2
23 1 26116-080454  BOLT M 8X 45 PLATED 2
231 1 26116-080554  BOLT 8*55 2 N
(A=M/#00503)
24 1 26716-080002 NUTM8 2
25 1 933110-25500  CASTLE NUT M10 2
26 1 933152-03591  SPRING, BRAKE SHOE 4
27 1 933152-03603  CAM, BRAKE 2
28 1 933152-03631  PIN, ANCHOR 2
29 1 933166-17730  WASHER 10.5X30 2
30 1 172644-34520 STOPPER L,BRAKE ARM 1
(A=M/#00503)
31 1 172644-34570  STOPPER R,BRAKE ARM 1
(A=M/#00503)
B 32 1 1E6710-53040  PLUG 1/8,TAPER SCREW 2 w
PREVIOUS (A=M/#00503)
- 321 1 1E6710-53040  PLUG 1/8, TAPER SCREW 2 z
(A=M/#00647)
33 1 172644-76700 ELBOW PT1/8 2
7 (A=M/#00647)
34 1 172644-76710  ELBOW PT1/8 2
(A=M/#00647)

N:Old %New, O:OId%»‘LS New, R:Oldé» New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103

Fig.36. BRAKE(C20R)

) TL—% (C20R)
Fi 9-3 BRAKE (C20R)
1254 125
PREVIOUS PREVIOUS
23
524
WIO

IB7%
PREVIOUS

|B7%
PREVIOUS

4
7

0CK30-G27103 36, BRAKE(C20R)

REF. LEV. PARTS NO.

(

(
(
DESCRIPTIO

A)=C20R
B)=C25W
C)=C30R

N

(D)=C30R-F

(E)=C30R-1K (CRANE)

(F)=C30R-2K (CRANE)
QTY |

R

(A) B) (©) B (E) (F)
35 1 172644-76720  SLEAVE 2 w
(A=M/#00647)
36 1 172644-76730  HOSE 2 w
(A=M/#00647)
37 1 1E6102-84960  BAND 1 W

(A=M/#00647)

Yes

Yes

N:Old €25 New, Q:0ld £ New, R:Old %= New, S:01d £

Yes'

Yes

%New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 37 CLUTCH & BRAKE(C25W)

Fig.37. CLUTCH & BRAKE(C25W) o, DR e
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTS NO. DESCRIPTION QTY I R
Fi 3 72397 8TL—= (G2 5W) 1 1 172738-26100  RING GEAR 31T = (?) ©-BE 6
g CLUTCH & BRAKE (C25W) 2 1 172738-27301  SHAFT ASSY, STEERING 1
3 1 172738-27551 BOLT M 8X 19 8
4 1 172738-27520  BEARING 6013 2
5 1 172738-27330  NAIL CLUTCH (A) 2
6 1 172738-27340  NAIL CLUTCH (B) 2
7 1 172738-27351  JOINT 2
8 1 172738-27380  SPRING, NAIL CLUTCH 2
9 1 172738-27400  FORK, SIDE CLUTCH 2
10 1 933153-03260 RETAINER 4
11 1 933164-02580 SEAL TC2538 8, OIL 2
12 1 194630-25780  LINER 40X55X1 2
13 1 172738-27360  COLLAR 50X3 2
14 1 172738-27390 COVER 65 2
15 1 172738-27460  SEAL TC10012513 2
16 1 22242-000400 CIRCLIP 40 2
17 1 22242-000500 CIRCLIP 50 2
18 1 22242-000800 CIRCLIP 80 2
REFER TO Fig.34 19 1 22252-001250 CIRCLIP 125 2
20 1 172738-27530  BALL BEARING 4

Yes Yes

N:Old T»‘TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




0CK30-G27103 0CK30-G27103 38, CLUTCH & BRAKE(C30R)

Fig.38. CLUTCH & BRAKE(C30R) p-czon orcwRe
(C)=C30R (F)=C30R-2K (CRANE)
=1 — REF. LEV. PARTS NO. DESCRIPTION QTY |
rio. B8 S37GE Snke Gaon” PO S
. 1 1 194210-14400  SEAL RING 354017 2 2 2 2
6 2 1 172736-23520 SHAFT, STEERING 1 1 1 1
3 1 172736-23580 RING 35 2 2 2 2
4 1 172738-26100 RING GEAR 31T 1 1 1 1
| 4-1 1 172738-26101 GEAR, RING 31T 1 1 1 1 S
(C=M/#03002) (D=M/#03002) (E=M/#03002) (F=M/#03002)
5 1 172637-27410 CARRIER, RING GEAR 1 1 1 1
I 541 1 172637-27411 CARRIER, RING GEAR 1 1 1 1 S
(C=M/#03002) (D=M/#03002) (E=M/#03002) (F=M/#03002)
6 1 172738-27551 BOLT M 8X 19 8 8 8 8
| 6-1 1 172647-27150 BOLT M10X 19 8 8 8 8 S
(C=M/#03002) (D=M/#03002) (E=M/#03002) (F=M/#03002)
7 1 172730-31630 COLLAR 35X50X3 2 2 2 2
8 1 24101-063074 BEARING 2 2 2 2
9 1 172736-27310 DRUM, CLUTCH 2 2 2 2
10 1 172736-27340 PLATE, PRESSURE 2 2 2 2
11 1 172736-27350 PLATE, SPRING 2 2 2 2
12 1 172736-27360 COLLAR 9X13.8X41.5 16 16 16 16
13 1 172736-27370  STOPPER, RING 2 2 2 2
14 1 172730-33120 FACING, CLUTCH 8 8 8 8
15 1 172730-33130 PLATE, FRICTION 6 6 6 6
16 1 172730-33190 SPRING, SIDE CLUTCH 16 16 16 16
17 1 194200-44250 BUSH 35X30 2 2 2 2
18 1 22242-000500 CIRCLIP 50 2 2 2 2
19 1 22252-000500 CIRCLIP 50 2 2 2 2
20 1 26116-080652 BOLT M 8X 65 PLATED 16 16 16 16
21 1 26716-080002 NUT M 8 16 16 16 16
22 1 172736-27420  YOKE, CLUTCH 2 2 2 2
23 1 172736-27440 CAM 2 2 2 2
24 1 172736-27450 CAGE, BEARING 2 2 2 2
25 1 172736-27460 PIN, CAGE 4 4 4 4
26 1 22217-120000 SPRING WASHER 2 2 2 2
27 1 22252-000800 CIRCLIP 80 2 2 2 2
28 1 24104-060104 BALL BEARING 2 2 2 2
29 1 172730-11451 PIN, CAM LEVER 4 4 4 4
30 1 172637-27560  ARM (L), BAND 1 1 1 1
31 1 172637-27570 ARM (R), BAND 1 1 1 1
32 1 172637-27580 SHAFT, BRAKE ARM 2 2 2 2
33 1 172637-27620 ROD ASSY, BRAKE 2 2 2 2
34 1 172730-31640 WASHER 2 2 2 2
35 1 172730-31650 PLATE, LOCK 2 2 2 2
36 1 194190-21250 BUSH 4 4 4 4
37 1 172730-35120 DRUM, BRAKE 2 2 2 2
38 1 172730-36331 BAND, BRAKE 2 2 2 2
39 1 172730-36451 PIN, BRAKE ARM 2 2 2 2
40 1 172730-36461 ADJUSTER, BRAKE 2 2 2 2
41 1 172637-27170 SPRING 2 2 2 2
42 1 22417-300200 COTTER PIN 3.0X20 2 2 2 2
43 1 22417-400200 COTTER PIN 4.0X20 4 4 4 4
Remarks 44 1 24314-000350 O-RING 4C P-35.0 2 2 2 2
(1) INTERCHANGEABLE BY SIMULTANEOUS 45 1 26116080162 BOLT 8X16 4 4 4 4
REPLACEMENT WITH 4-1,5-1 & 6-1. N:Old%New, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 38, CLUTCH & BRAKE(C30R)

Fig.38. CLUTCH & BRAKE(C30R) aroan O
(C)=C30R (F)=C30R-2K (CRANE)
. 559F8&7L—* (C30R) REF. LEV. PARTS NO. DESCRIPTION n ® (CC)J'T\((D) o I R
Fi Q-a CLUTCH & BRAKE (C30R) 46 1 933147-08440  PIN, WHEEL SHAFT 2 2 2 2
6

Remarks
(1) INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH 4-1,5-1 & 6-1. N:Old%New, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 39 CHAIN CASE

i A)=C20R D)=C30R-F
Flg'39' CHAIN CASE EB;=CZ5W EE))=CSOR-1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
QTY
. 3 Fr—yh—3 REF. LEV. PARTS NO. DESCRIPTION w e e o |

Fig. CHAIN CASE 1 1 195350-13420  CHAIN 630X52 2 2 2 2
2 1 172725-25540  RING 45 2 2 2 2
7 3 1 172637-27300  CHAIN CASE 2 2 2 2
PREVI0US 4 1 17263727330  GASKET 2 2 2 2
5 1 172637-27340  COVER, CHAIN CASE 2 2 2 2
6 1 172637-27390  GASKET 2 2 2 2
7 1 17263727420  SPROCKET 2 2 2 2
8 1 17264727430  SHAFT, CHAIN CASE 2 2 2 2
9 1 172637-27440  SPROCKET 2 2 2 2
10 1  172647-27470  JOINT, PINION 2 2 2 2
11 1 1A1380-28040  PLUG 20, OIL 2 2 2 2
12 1 172730-31630  COLLAR 35X50X3 2 2 2 2
13 1 172730-34150  COVERPINION SHAFT 2 2 2 2
14 1 22217-100000  SPRING WASHER 10 4 4 4 4
15 1 22217-120000  SPRING WASHER 4 4 4 4
16 1 22242000350 CIRCLIP 35 2 2 2 2

17 1 172637-27490  BEARING 6207 2

17-1 1 24101-062074  BALL BEARING 2 2 2 2 R

(C=M/#00501)
18 1 172637-27480 BEARING 6208
18-1 1 24101-062084 BALL BEARING

oo
o
o
o
X

(C=M/#00501)

19 1 24311-000210 O-RING 1A P-21.0 2 2 2 2
20 1 24321-000750 O-RING 1A G-75.0 2 2 2 2
21 1 24421-506809 SEAL TC50 68 09, OIL 2 2 2 2
22 1 24761-020000 NIPPLE PT1/8, GREASE 4 4 4 4
23 1 26013-100202 BOLT W/WASHER M10X20 30 30 30 30
24 1 26013-100252 BOLT W/WASHER M10X25 4
24-1 1 26013-100252 BOLT W/WASHER M10X25 6 6 6 6 K
(C=M/#00501)
25 1 26116-100602 BOLT M10X 60 PLATED 4 4 4 4
26 1 172637-27290 REAMER BOLT M10X35 4 4 4 4
27 1 26577-060122 SCREW M 6X 12 8 8 8 8
28 1 26577-060162 SCREW M 6X 16 12 12 12 12
29 1 933110-22800 PIN 8X10 4 4 4 4
30 1 933164-02480 COVER, DRIVING CASE 2 2 2 2
31 1 933164-03310 SEAL WS456818, WATER 2 2 2 2
32 1 933164-03350 SPACER, AXLE SHAFT 2 2 2 2
33 1 933171-13691 PLUG PT1/8 4 4 4 4
34 1 172637-27310 STUD M10X 35 2 Z
(C=M/#00501)
35 1 26716-100002 NUT 10 2 Z
(C=M/#00501)
36 1 22217-100000 SPRING WASHER 10 2 z
(C=M/#00501)

Yes Yes

N:Old T»‘TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 40, TRAVELLING WHEEL(C25W)

Fig.40. TRAVELLING WHEEL(C25W) Bcosw (E1-C30R 1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
— REF. LEV. PARTS NO. DESCRIPTION QTY I
) 4 EIPEEE (C25W) A @ © O € ©
e TRAVELLING WHEEL (c25W) 21 i77mai0 FNALGASE 2
3 1 172738-28200 COVER, FINAL CASE 2
4 1 172738-28220 GASKET 2
!FRHEV 10US 5 1 172738-28241 COVER, BRAKE CASE 2
6 1 172738-28250 PACKING, BRAKE CASE 2
73 7 1 172738-28270  COVER, SHAFT 2
8 1 172730-42360  PACKING, COVER (B) 2
9 1 24321-001350  O-RING 1A G-135.0 2
10 1 26013-080252  BOLT M 8X 25 12
1" 1 26013-100252 BOLT W/WASHER M10X25 24
12 1 195412-31490  BOLT M12X 30 6
121 1 195412-31490 BOLT M12X 30 10 K
(B=M/#00501)
13 1 933171-13691 PLUG PT1/8 8
14 1 172725-25540 RING 45 2
15 1 172738-28300  SHAFT, BRAKE 2
15-1 1 172738-28301 SHAFT,BRAKE 2 S
(B=M/#00501)
16 1 172738-28320  GEAR, PINION 10T 2
17 1 172738-28330  GEAR 32T 2
18 1 172738-28350  SHAFT 2
19 1 172738-28360  GEAR 27T 2
20 1 172738-28370 FINAL GEAR 35T 2
21 1 22242-000500 CIRCLIP 50 2
22 1 22252-000900 CIRCLIP 90 4
23 1 172738-28420 BEARING 6210 4
23-1 1 24101-062104 BALL BEARING 4 R
(B=M/#00501)
24 1 172738-23530  BEARING 6307 4
24-1 1 24101-063074  BEARING 4 R
(B=M/#00501)
25 1 24121-063074  BALL BEARING 4
26 1 172738-28340 COLLAR 506817, SEAL 4
27 1 24421-689012 SEAL TC689012 4
28 1 24761-020000  NIPPLE PT1/8,GREASE 2
29 1 172738-29100 CHAIN P25.4X58L 4
30 1 172738-29150 CHAIN P25.4X58L 2
31 1 172738-29200 HOLDER, CHAIN 6
32 1 172738-29210 HOLDER (L) ASSY 1
33 1 172738-29250  HOLDER (R) ASSY 1
34 1 172730-44160  SPROCKET 12
35 1 22137-080000  WASHER 8, POLISHED 2
36 1 26716-080002 NUTM8 2
37 1 172739-28110  COVER, AXLE SHAFT 8
38 1 172738-28270 COVER, SHAFT 6
39 1 172738-29400 SHAFT(A) ASSY, WHEEL 2
I 39-1 1 172738-29401 SHAFT(A) ASSY, WHEEL 2 N
(B=M/#00740)
40 2 172738-29480 STUD M12X 25 PLATED 12
41 1 172738-29430 COLLAR 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:0Old *—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 40, TRAVELLING WHEEL(C25W)

Fig.40. TRAVELLING WHEEL(C25W) Bcosw (E1-C30R 1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
~ REF. LEV. PARTSNO. DESCRIPTION QTY [
) 4 EfIFa%E (C256W) A ® © O € 6
Fig. TRAVELLING WHEEL (C25W) 42 1 172738-29450  SHAFT(B) ASSY, WHEEL 6
| 4241 1 172738-29451  SHAFT(B) ASSY, WHEEL 6 N
(B=M/#00740)
43 2 172738-29480  STUD M12X 25 PLATED 36
'F',ER’EV 10US 44 1 172730-42310  PACKING, COVER (A) 8
, 45 1 172730-42360  PACKING, COVER (B) 6
73 46 1 172730-44140  SEAL WS40 65 20 8
47 1 172738-29300  SEAL 456509, OIL 8
48 1 172738-29550  SLEEVE 40X45X24 8
49 1 194200-25600  SHIM T=0.3 8
50 1 172730-44351  COLLAR 35X50 5 8
51 1 172730-44450  COLLAR, WHEEL SHAFT 4
52 1 22242000350  CIRCLIP 35 8
53 1 22242000500  CIRCLIP 50 2
54 1 22252-000650  CIRCLIP 65H 8
55 1 24101-060104  BALL BEARING 2
56 1 172738-23530  BEARING 6307 8
56-1 1 24101-063074  BEARING 8 R
(B=M/#00501)
57 1 24101-063084  BALL BEARING 8
58 1 195035-12310  BOLT M10X 25 24
59 1 195035-12310  BOLT M10X 25 32
60 1 172725-25851  SPRING, CAM RETURN 2
61 1 26116-100252  BOLT M10X 25 PLATED 2
62 1 26716-100002  NUT 10 2
63 1 172738-27501  PIN, ANCHOR 2
64 1 172738-27600  SHOE, BRAKE 2
65 1 172738-27511  CAM,BRAKE 2
66 1 172738-27650  DRUM 2
67 1 22242-000220  CIRCLIP 22 2
68 1 24311-000180  O-RING 1A P-18.0 8
69 1 933169-11330  SPRING, BRAKE SHOE 4
70 1 172738-28391  JOINT (A) 2
71 1 172738-28400  JOINT (B), FINAL 2
72 1 172738-28410  PING 57X3.2 2
73 1 26013-100402  BOLT M10X 40 12
731 1 172738-28450  BOLT 10X 40 12 R
(B=M/#00501)
74 1 195035-12310  BOLT M10X 25 8
75 1 26013-120302  BOLT W/WASHER M12X30 4 z
(B=M/#00501)
76 1 22217-100000  SPRING WASHER 10 12 w

(B=M/#00501)

N:Old%New, O:OIdL‘L»NeW, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 41, TRAVELLING WHEEL(C20R)(C30R)
Fig.41. TRAVELLING WHEEL(C20R)(C30R) Bcosw (E1-C30R 1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTS NO. DESCRIPTION QTY I
, ETPEH%E (C20R) (C30R) W 006 @
Fi g. TRAVELLING WHEEL (C20R) (C30R) 1 1 1A1380-28040  PLUG 20, OIL 4 4 4 4 4
2 1 172637-28120 FINAL CASE L 1 1 1 1 1
3 1 172637-28130 FINAL CASE R 1 1 1 1 1
4 1 172637-28150 COVER(R),FINAL CASE 1 1 1 1 1
5 1 172637-28160 COVER(L),FINAL CASE 1 1 1 1 1
6 1 172614-28170 GASKET, CASE COVER 2 2 2 2 2
7 1 172725-52300  STUD M16X35 6 6 6 6 6
8 1 22217-160000  SPRING WASHER 16 14 14 14 14 14
9 1 24311-000210  O-RING 1A P-21.0 4 4 4 4 4
10 1 26013-100302  BOLT M10X 30 22 22 22 22 22
1" 1 26116-160402 BOLT M16X 40 PLATED 8 8 8 8 8
12 1 26716-160002  NUT M16 6 6 6 6 6
13 1 933110-22800 PIN 8X10 2 2 2 2 2
14 1 172725-25540 RING 45 2 2 2 2 2
15 1 172647-28300 PINION, FINAL 2 2 2 2 2
16 1 24145-002084 ROLLER BEARING 2 2 2 2 2
17 1 24145-002094  ROLLER BEARING 2 2 2 2 2
18 1 933164-03310 SEAL WS456818, WATER 2 2 2 2 2
19 1 172637-28310  SHAFT, DRIVING 2 2 2 2 2
20 1 172647-28330  GEAR, FINAL 2 2 2 2 2
21 1 172637-28340  SEAL 2 2 2 2 2
I 2141 1 172637-28341 SEAL 2 2 2 2 2 N
(A=M/#00966) (C=M/#10726) (D=M/#10726) (E=M/#10726) (F=M/#10726)
22 1 172734-29120  COLLAR 45X60X6 2 2 2 2 2
23 1 22242-000451 CIRCLIP 45 2 2 2 2 2
24 1 24101-063094 BALL BEARING 2 2 2 2 2
25 1 24101-063114 BALL BEARING 2 2 2 2 2
26 1 933172-13530  COLLAR (B), SHAFT 2 2 2 2 2
27 1 172637-29111 SPROCKET 2 2 2 2 2
28 1 22217-140000  SPRING WASHER 14 16 1616 16 16
29 1 26116-140352  BOLT M14X 35 PLATED 16 16 16 16 16

Yes Yes

N:Old T»‘TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 42 TIRE & WHEEL

i (A)=C20R (D)=C30R-F
Fig.42. TIRE & WHEEL (B1-coow () Ca0R K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTS NO DESCRIPTION QTY |

@

(€ ®@ (€ F)

Fi g. “'l ég’f.*7é§7k‘1’_'}b ' (A)

T I RE & WHEEL 1 1 172741-35200  TIRE W/WHEEL FG20X10 4

2 2 172736-35210  TIRE FG20X10-106PR 4

3 2 172736-35250 RIM 8.50X10DCT 4

4 2 172736-35260 RIM W/VALVE8.5X10DCT 4

B2% (R) O 5 2 172730-48120 TUBE 4

RERA SIDE (R) ONLY 6 2 172730-48140  VALVE 4

28 7 2 172730-48150 CAP, VALVE 4

26 8 2 22217-100000  SPRING WASHER 10 32

9 2 26116-100202 BOLT M10X 20 PLATED 32

24 10 2 26716-100002 NUT 10 32
1" 1 172741-35300  TIRE W/WHEEL FG20X10 4

L 12 2 172736-35210  TIRE FG20X10-106PR 4
13 2 172736-35250 RIM 8.50X10DCT 4

14 2 172736-35260 RIM W/VALVE8.5X10DCT 4

15 2 172730-48120  TUBE 4

16 2 172730-48140  VALVE 4

17 2 172730-48150 CAP, VALVE 4

18 2 22217-100000 SPRING WASHER 10 32

19 2 26116-100202 BOLT M10X 20 PLATED 32

20 2 26716-100002 NUT 10 32

21 1 22217-120000  SPRING WASHER 18

22 1 22217-120000 SPRING WASHER 18

23 1 26736-120002 NUT M12 18

24 1 26736-120002 NUT M12 18

25 1 172738-29490  WASHER 12X36X6 6

20 18 17 16 12 15 13.4 19 26 1 172738-29490  WASHER 12X36X6 6
| I—" 1 | — ! ] 27 1 26736-120002 NUT M12 6
]l] 28 1 26736-120002 NUT M12 6

wEE (L) 0z
RERA SIDE (L) ONLY
25
7
N:Old%New, O:OIdL‘L»NeW, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 43, CARRIER ROLLER & ADJUST(C20R)

Fig.43. CARRIER ROLLER & ADJUST(C20R) (B1-coow (EI-Ca0R-1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
- N QTY
) 4 :‘_—_,17 U T"D—j &77‘/ _‘7 Z '\ (C 2 O R ) REF. LEV. PARTS NO. DESCRIPTION A ® © O € |
Fig. CARRIER ROLLER & ADJUST (C20R) 1 1 772637-37100  IDLER ASSY 2
3 2 172631-37160 COLLER 35X45X22.5 4
4 2  172631-37170 SEAL 45 80 18, WATER 4
5 2 172637-37180 SHAFT, IDLER 2
6 2 24101-063074 BEARING 4
7 2 933171-13691 PLUG PT1/8 2
8 1 172637-37200 COVER 4
9 1 172637-37233 FORK 2
10 1 22217-240000 SPRING WASHER 24 4
1" 1 26013-120252 BOLT M12X 25 12
12 1 26716-240002 NUT M24 4
13 1 772637-37501 ROLLER ASSY, CARIA 2
15 2 172637-37740 SHAFT, ROLLER 2
16 2 22242-000250 CIRCLIP 258 4
17 2  22252-000521 CIRCLIP 52 4
18 2 24101-062054 BEARING #6205 8
19 2 27260-520000 COVER 52, BLIND 4
20 2 933147-10350 SEAL QLF 25471121 4
21 1 22137-120000 WASHER 12,POLISHED 4
22 1 26013-120452 BOLT M12X 45 4
23 1 172637-37751 CYLINDER, ADJUSTER 2
24 2 172637-37781 CYLINDER, ADJUSTER 2
25 2 172122-37820  ADJUST SEAL SET 2
26 2 172122-37843  VALVE ASSY, NIPPLE 2
27 3 24315-000140 O-RING 1B P-14.0 2
28 3 24761-020000 NIPPLE PT1/8,GREASE 2
29 2  172637-37850 HOLDER, ADJUSTER 2
30 2 172637-37860 PISTON 2
31 2 22242-000601 CIRCLIP 4
32 1 172637-37880 SPRING, ADJUSTER 2

N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 44, TRACK ROLLER(C20R)

Fig.44. TRACK ROLLER(C20R) w-car DICIRF ey
(C)=C30R (F)=C30R-2K (CRANE)
- — REF. LEV. PARTSNO. DESCRIPTION QTY [
) 4 N>wo0-5 (C20R) (A) () (©) (D) (E) ()
Fig. TRACK ROLLER (C20R) 1 1 772637-37300  ROLLER ASSY, TRUCK 2
3 2 172637-37340  SEAL COVER(A),ROLLER 2
4 2 172637-37350  SEAL COVER(B),ROLLER 2
5 2 172637-37380  SHAFT, ROLLER 2
6 2 172637-37400  SEAL 4
7 2 22242-000240  CIRCLIP 24 2
8 2 24101-062064  BALL BEARING 4
9 2 24321-000300  O-RING G30 2
10 1 22217-240000  SPRING WASHER 24 4
11 1 26716-240002  NUT M24 4
12 1 772637-37310  ROLLER ASSY, TRUCK 2
14 2 172637-37340  SEAL COVER(A),ROLLER 2
15 2 172637-37350  SEAL COVER(B),ROLLER 2
16 2 172637-37380  SHAFT, ROLLER 2
17 2 172637-37400  SEAL 4
18 2 22242-000240  CIRCLIP 24 2
19 2 194150-31460  BEARING 4
20 2 24321-000300  O-RING G30 2
21 1 22217-240000  SPRING WASHER 24 4
22 1 26716-240002  NUT M24 4
23 1 172644-38610  CRAWLER, RUBBER 2
231 1 172644-38611  CRAWLER, RUBBER 2 R
(A=M/#00789)
24 1 172637-37500  PLATE (L) ASSY 2
25 1 172637-37560  PLATE (R) ASSY 2
26 1 172637-37600  PIN 2
27 1 172637-37630  NUT M24 2
28 1 172637-37640  PIN BUSH 4
29 1 172637-37650  SEAL 4
30 1 22217-240000  SPRING WASHER 24 4
31 1 24761-020000  NIPPLE PT1/8,GREASE 2
32 1 26716-240002  NUT M24 2
33 1 172644-37500  PLATE (L) ASSY,SWING 2
331 1 172644-37501  PLATE 12L CMP,SWING 2 N
(A=M/#00503)
34 1 172644-37560  PLATE (R) ASSY,SWING 2
34-1 1 172644-37561  PLATE 12 R CMP,SWING 2 N
(A=M/#00503)
35 1 172644-37600  PIN C,SW'G PL.FULCRM 2
36 1 172637-37630  NUT M24 2
37 1 172637-37640  PIN BUSH 4
38 1 172637-37650  SEAL 4
39 1 22217-240000  SPRING WASHER 24 4
40 1 24761-020000  NIPPLE PT1/8,GREASE 2
41 1 26716-240002  NUT M24 2
42 1 772644-37300  TRACK ROLLER ASSY 6
44 2 172637-37340  SEAL COVER(A),ROLLER 6
45 2 172637-37350  SEAL COVER(B),ROLLER 6
46 2 172644-37380  SHAFT C,ROLLER 6
47 2 172637-37400  SEAL 12
48 2 22242-000240  CIRCLIP 24 6

Yes Yes

N:Old T»‘TNew, O:OId%»‘LS New, R:0ld = New, S:0ld z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 44, TRACK ROLLER(C20R)

i (A)=C20R (D)=C30R-F
Fig.44. TRACK ROLLER(C20R) -can orewne
(C)=C30R (F)=C30R-2K (CRANE)
— — REF. LEV. PARTS NO. DESCRIPTION QTY I R
) NSvo0-5 (C20R) (A) (B) (C) (D) (E) (F)
Fig. TRACK ROLLER (C20R) 49 2 24101-062064  BALL BEARING 12
50 2 24321-000300 O-RING G30 6
51 1 22217-240000 SPRING WASHER 24 12
52 1 26716-240002 NUT M24 12

N:Old%New, O:OIdL‘L»NeW, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 45 ROLLER & ADJUST

i A)=C20R D)=C30R-F
Fig.45. ROLLER & ADJUST EB;=CZ5W EE))=CBOR—1K(CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTS NO. DESCRIPTION QTY |
Fi (A) (B) (C) (D) (E) (F)
| 1 1 772637-37100 IDLER ASSY 2 2 2 2
3 2 172631-37160 COLLER 35X45X22.5 4 4 4 4
4 2 172631-37170 SEAL 45 80 18, WATER 4 4 4 4
5 2 172637-37180 SHAFT, IDLER 2 2 2 2
6 2 24101-063074 BEARING 4 4 4 4
7 2 933171-13691 PLUG PT1/8 2 2 2 2
8 1 172637-37200 COVER 4 4 4 4
9 1 172637-37233 FORK 2 2 2 2
10 1 22217-240000 SPRING WASHER 24 4 4 4 4
11 1 26013-120252 BOLT M12X 25 12 12 12 12
12 1 26716-240002 NUT M24 4 4 4 4
13 1 772637-37300 ROLLER ASSY, TRUCK 8 8 8 8
15 2 172637-37340 SEAL COVER(A),ROLLER 8 8 8 8
16 2 172637-37350 SEAL COVER(B),ROLLER 8 8 8 8
17 2 172637-37380 SHAFT, ROLLER 8 8 8 8
18 2 172637-37400 SEAL 16 16 16 16
19 2  22242-000240 CIRCLIP 24 8 8 8 8
20 2 24101-062064 BALL BEARING 16 16 16 16
21 2  24321-000300 O-RING G30 8 8 8 8
22 1 22217-240000 SPRING WASHER 24 16 16 16 16
23 1 26716-240002 NUT M24 16 16 16 16
24 1 772637-37310 ROLLER ASSY, TRUCK 4 4 4 4
26 2  172637-37340 SEAL COVER(A),ROLLER 4 4 4 4
27 2 172637-37350 SEAL COVER(B),ROLLER 4 4 4 4
28 2 172637-37380 SHAFT, ROLLER 4 4 4 4
29 2 172637-37400 SEAL 8 8 8 8
30 2  22242-000240 CIRCLIP 24 4 4 4 4
31 2  194150-31460 BEARING 8 8 8 8
32 2  24321-000300 O-RING G30 4 4 4 4
33 1 22217-240000 SPRING WASHER 24 8 8 8 8
34 1 26716-240002 NUT M24 8 8 8 8
35 1 772637-37501 ROLLER ASSY, CARIA 2 2 2 2
37 2 172637-37740 SHAFT, ROLLER 2 2 2 2
38 2  22242-000250 CIRCLIP 25S 4 4 4 4
39 2  22252-000521 CIRCLIP 52 4 4 4 4
40 2 24101-062054 BEARING #6205 8 8 8 8
41 2  27260-520000 COVER 52, BLIND 4 4 4 4
42 2 933147-10350 SEAL QLF 25471121 4 4 4 4
43 1 22137-120000 WASHER 12,POLISHED 4 4 4 4
44 1 26013-120452 BOLT M12X 45 4 4 4 4
45 1 172637-37751 CYLINDER, ADJUSTER 2 2 2 2
46 2 172637-37781 CYLINDER, ADJUSTER 2 2 2 2
47 2  172122-37820 ADJUST SEAL SET 2 2 2 2
48 2  172122-37843 VALVE ASSY, NIPPLE 2 2 2 2
49 3 24315-000140 O-RING 1B P-14.0 2 2 2 2
50 3 24761-020000 NIPPLE PT1/8,GREASE 2 2 2 2
51 2 172637-37850 HOLDER, ADJUSTER 2 2 2 2
52 2 172637-37860 PISTON 2 2 2 2
53 2  22242-000601 CIRCLIP 4 4 4 4
54 1 172637-37880 SPRING, ADJUSTER 2 2 2 2
55 1 172647-38600 CRAWLER ASSY, RUBBER 2 2 2 2
Yes Yes

N:Old T»‘TNew, O:OId%»‘LS New, R:0ld = New, S:0ld z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103

Fig.45. ROLLER & ADJUST

rio.4D Bl

LER

0CK30-G27103 45, ROLLER & ADJUST

(A)=C20R (D)=C30R-F
(B)=C25W (E)=C30R-1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)

REF. LEV. PARTS NO. DESCRIPTION QTY I R
(A) (B) (C) (D) (E) (F)
56 1 172637-37500 PLATE (L) ASSY 4 4 4 4
57 1 172637-37560 PLATE (R) ASSY 4 4 4 4
58 1 172637-37600 PIN 4 4 4 4
59 1 172637-37630 NUT M24 4 4 4 4
60 1 172637-37640 PIN BUSH 8 8 8 8
61 1 172637-37650 SEAL 8 8 8 8
62 1 22217-240000 SPRING WASHER 24 8 8 8 8
63 1 24761-020000 NIPPLE PT1/8, GREASE 4 4 4 4
64 1 26716-240002 NUT M24 4 4 4 4

Yes

Yes

N:0ld €25 New, Q:0ld £ New, R:0ld =5 New, S:0ld

Yes' Yes

z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103

Fig.46. CONTROL EQUIPMENT(CLUTCH)(C20R

Fig.4

BB (U5 9F 4L) (C20R)
PEDAL) (C20R)

CONTROL EQUIPMENT (CLUTCH

|87

25 PREV10US

REFER TO Fig. 48 11

a7 R ‘
PREVIUS % /'\<
\a/p 5 27 %
Q@ 2
NG

10 2 Y

=5
PREVIOUS

28

0CK30-G27103 46, CONTROL EQUIPMENT(CLUTCH)(C20R

(A)=C20R (D)=C30R-F
(B)=C25W (E)=C30R-1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A) (B) (C) (D) (E) (F)
1 1 172730-11210 BOLT 1
2 1 172730-11220 ARM, CLUTCH FIX 1
3 1 172730-11440 TURNBUCKLE 10 1
4 1 172730-11451 PIN, CAM LEVER 1
5 1 194200-37510 SPRING, RETURN 1
6 1 172738-42100 PEDAL ASSY, CLUTCH 1
6-1 1 172644-42100 PEDAL ASSY 1 N
(A=M/#00651)
7 1 172644-42190 SHAFT, CLUTCH 1
7-1 1 172644-42191 CLUTCH SHAFT 1 N
(A=M/#00503)
8 1 172644-42200 PEDAL (R), CLUTCH 1
9 1 172644-42300 ARM (A), CLUTCH 1
10 1 172644-42330 ARM (B), CLUTCH 1
10-1 1 172644-42331 ARM (B), CLUTCH 1 S
(A=M/#00651)
11 1 172644-42350 ROD, LINK 1
12 1 172644-42380 WIRE,CLUTCH 1
12-1 1 172644-42381 WIRE, CLUTCH 1 S
(A=M/#00651)
13 1 172644-42500 STAY CMP,CLUTCH WIRE 1
13-1 1 172644-42501 STAY CMP,CLUTCH WIRE 1 S
(A=M/#00503)
14 1 172637-47400 ROD (R), STEERING 1
15 1 194330-62530 STOPPER, PEDAL 1
16 1 22117-080000 WASHER 8 1
17 1 22137-080000 WASHER 8, POLISHED 2
18 1 22137-100000 WASHER 10,POLISHED 1
19 1 22217-100000 SPRING WASHER 10 1
20 1 22242-000300 CIRCLIP 30 1
21 1 22351-100050 SPRING PIN 10X50 2
22 1 22417-200160 COTTER PIN 2.0X16 1
23 1 22417-200160 COTTER PIN 2.0X16 2
24 1 22417-320200 COTTER PIN 3.2X20 1
25 1 22487-080200 PIN 8X 20 2
26 1 22550-070250 KEY 7X25 1
27 1 24341-000300 O-RING 1A S-30.0 1
28 1 24761-020000 NIPPLE PT1/8, GREASE 2
29 1 26013-100302 BOLT M10X 30 2
29-1 1 26013-100302 BOLT M10X 30 4 K
(A=M/#00503)
30 1 26116-100552 BOLT M10X 55 PLATED 1
30-1 1 26116-100754 BOLT M10X 75 PLATED 1 N
(A=M/#00818)
31 1 26116-120502 BOLT M12X 50 1
32 1 26716-100002 NUT 10 1
33 1 26716-100002 NUT 10 1
34 1 26716-120002 NUT 12 2
35 1 26736-100002 NUT M10 2
36 1 933164-04450 BALL RBL-10D, LINK 1
37 1 933168-04590 RUBBER,DRIV. LEVER 1

N:Old £=5 New, Q:0ld £225

Yes

++ CONTINUE ++

New, R:Old £—

Yes
Yes

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 46, CONTROL EQUIPMENT(CLUTCH)(C20R
Fig.46. CONTROL EQUIPMENT(CLUTCH)(C20R G, gl

(B)=C25W (E)=C30R-1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
a - REF. LEV. PARTS NO. DESCRIPTION QTY I R
Fi 4 %ﬁﬁﬁ (07“}9"\'@») (CQOR) 1 172-271 RUBBER,FRAME SUPPORT (?) G600 E6 w
ig. CONTROL EQUIPMENT (CLUTCH PEDAL) (C20R) % amoonen 21190 RUBBER.FRAVE SUPPO
1254
25 PREVIOUS

Yes

s
PREVIOUS N:Old *E=5 New, Q:0ld %5 New, R:Old % New, S:01d 15 New, W:Add, ZDiscontinued, Finterchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




0CK30-G27103 0CK30-G27103 47, CONTROL EQUIPMENT(CLUTCH PEDAL

Fig.47. CONTROL EQUIPMENT(CLUTCH PEDAL Egijgigsv Eggzggggf}( (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTSNO. DESCRIPTION QTY [
47 BeEE (597591) m e 6 © B
H 1 1 172730-11210  BOLT 1T 1 1 1 1
Fig. CONTROL EQUIPMENT (CLUTCH PEDAL) 2 1 172728-11228 AgM, CLUTCH FIX 11 1 11
3 1 172730-11411 _ BOD (L), LINK 1.1 1 1 1
4 1 172730-11440  TURNBUCKLE 10 11 1 11
5 1 172730-11451  PIN, CAM LEVER 2 4 4 4 4
6 1 194200-37510  SPRING, RETURN 1. 2 2 2 2
7 1 172647-42100  PEDAL ASSY, CLUTCH 1
7-1 1 172647-42101  PEDAL ASSY, CLUTCH 11 1 1 N

(C=M/#00502)

8 1 172738-42100  PEDAL ASSY, CLUTCH 1 1 1 1 1
9 1 172637-42151 ROD (R) ASSY, CLUTCH 1 1 1 1
10 1 172738-42150 ARM ASSY, CLUTCH 1 1 1 1 1
" 1 172647-42190  CLUTCH SHAFT 1 1 1 1 1
12 1 172637-42200 ROD ASSY, CLUTCH 1 1 1 1 1
13 1 22117-080000  WASHER 8 1 1 1 1 1
14 1 22137-100000 WASHER 10,POLISHED 1 2 2 2 2
15 1 22242-000300  CIRCLIP 30 1 1 1 1 1
16 1 22351-100050  SPRING PIN 10X50 1 1 1 1 1
17 1 22417-200160  COTTER PIN 2.0X16 1 1 1 1 1
18 1 22417-320200 COTTER PIN 3.2X20 2 4 4 4 4
19 1 24761-050000  NIPPLE C,GREASE 1 1 1 1 1
20 1 26116-120502  BOLT M12X 50 1 1 1 1
21 1 26716-100002  NUT 10 1 1 1 1 1
22 1 26716-120002  NUT 12 2 4 4 4 4
23 1 22550-070250  KEY 7X25 1 1 1 1 1
24 1 933168-04590 RUBBER,DRIV. LEVER 1 2 2 2 2
25 1 933168-17241 BOLT M12X 40 1 2 2 2 2
26 1 194150-22480  NUT M10 1 1 1 1
27 1 172137-46400 TURNBUCKLE M10X40 1 1 1 1
28 1 24761-020000  NIPPLE PT1/8,GREASE 1 1 1 1 1
29 1 172637-42300 ROD L, LINK 1 1 1 1
30 1 24341-000300  O-RING 1A S8-30.0 1 1 1 1 W

(C=M/#00501)

Yes Yes

N:Old T»‘TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 48, CONTROL EQUIPMENT(BRAKE)(C20R)

Fig.48. CONTROL EQUIPMENT(BRAKE)(C20R) (Bl-cosw (E1-Co0 1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTS NO. DESCRIPTION QTY I

|P/C NEWS No:YO0OK2713-1 (A) (B) (C) (D) (E) (F)

PUBL I SHED : 2000/1 4 BREE (7L—F~5I) (C20R) 172730-11440  TURNBUCKLE 10
Fig. CONTROL EQUIPMENT (BRAKE PEDAL) (C20R) 17273011440 TURNBUCKLE 10

172730-11451 PIN, CAM LEVER

172725-23400 PIN 12X21.5
1D4070-25500 LEVER,BRAKE

AW N -
A ala a

REFER TO Fig. 46

a A aloo AN

5A 2 1D4070-25600 SWITCH,PARKING LAMP w
(A=FROM 1ST)
| 5B 2 1D4070-25610 COVER,LAMP SWITCH 1 w
(A=FROM 1ST)
6 1 194200-37510  SPRING, RETURN 1
7 1 172644-42350  ROD, LINK 1
8 1 172637-42401  PEDAL, BRAKE 1
9 1 172644-42400  PEDAL ASSY 1
10 1 172644-42430  SHAFT (R), BRAKE 1
101 1 172644-42431  SHAFT (R), BRAKE 1 N
(A=M/#00503)
5 11 1 172644-42450  ARM (R) ASSY, BRAKE 1
12 1 172644-42480  ROD (R) ASSY, BRAKE 2
121 1 172644-42481 ROD (R) ASSY, BRAKE 2 N
(A=M/#00503)
13 1 172734-42480  BALANCER, BRAKE 2
14 1 17273442490  U-LINK 2
15 1 172734-42500  NUT, ROD 1
16 1 172738-42510  ROD ASSY, BRAKE 1
17 1 172644-42530  ARM (BL), LINK 1
18 1 172644-42570  ARM (BR) ASSY, LINK 1
181 1 172644-42571  ARM (BR), LINK 1 N
(A=M/#00503)
19 1 172644-42700  WIRE,PARKING BRAKE 1
1941 1 172644-42701  WIRE,PARKING BRAKE 1 N
(A=M/#00503)
192 1 172644-42700  WIRE,PARKING BRAKE 1 N
(A=M/#00504)
19-3 1 172644-42701  WIRE,PARKING BRAKE 1 N
(A=M/#00904)
20 1 172637-47400 ROD (R), STEERING 1
21 1 172644-47400 ROD R CMP.,STEERING 2
@ S,  REFER To Fig.s2 22 1 172738-47900  NUT M10, LEFT-HEAD 1
- 23 1 19433062530  STOPPER, PEDAL 1
24 1 22217-100000  SPRING WASHER 10 2
25 1 22242000300 CIRCLIP 30 2
26 1 22417-250200 COTTER PIN 2.5X20 1
27 1 22417-320200 COTTER PIN 3.2X20 10
28 1 22550-070250  KEY 7X25 2
29 1 24341-000300  O-RING 1A S-30.0 2
291 1 24341-000300 O-RING 1A S-30.0 1 K
(A=M/#00503)
30 1 24341-000300  O-RING 1A S-30.0 2
REFER TO Fig.46 301 1 24341-000300 O-RING 1A S-30.0 1 K
(A=M/#00503)
31 1 24761-020000  NIPPLE PT1/8,GREASE 3

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:0ld = New, S:0ld z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 48, CONTROL EQUIPMENT(BRAKE)(C20R)

; (A)=C20R (D)=C30R-F
Fig.48. CONTROL EQUIPMENT(BRAKE)(C20R) - oonr
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTS NO. DESCRIPTION QTyY |
B8 TE¥s o Yooz 13- } . A ® © © E ¢
PUBL I SHED:2000/1 4 BREE (7L—F~5I) (C20R) 32 1 24761-050000 NIPPLE C,GREASE 1
Fig. CONTROL EQUIPMENT (BRAKE PEDAL) (C20R) 3 1 26013080202  BOLT W/WASHER M8X20 2
34 1 26116-120502  BOLT M12X 50 1
35 1 26716-100002  NUT 10 2
REFER TO Fig. 46 36 1 26716-100002 NUT 10 1
37 1 26716-120002  NUT 12 1
38 1 26736-100002  NUT M10 3
39 1 93311052300  PIN 10- 35.5, LEVER 3
40 1 933164-04450  BALL RBL-10D, LINK 1
41 1 933164-04470  BALL RBL-10LD, LINK 1
42 1 93316804500 RUBBER,DRIV.LEVER 1
43 1 26736-100002  NUT M10 1 w

(A=M/#00504)

REFER TO Fig. 46

Yes

Yes

N:0ld €25 New, Q:0ld £ New, R:0ld =5 New, S:0ld

Yes' Yes

z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103

Fig.49. CONTROL EQUIPMENT(BRAKE PEDAL)

P/C NEWS No:Y00K2713-1

PUBL ISHED:2000/1 4 9 BIREB (T —FRH))
Fig. CONTROL EQUIPMENT (BRAKE PEDAL)

@

REFER TO Fig. 47

TL—FT7—LA
70 BRAKE ARM 2719

S

13 TL—F7—LAN
TO BRAKE ARM

0CK30-G27103 49. CONTROL EQUIPMENT(BRAKE PEDAL)

(A)=C20R (D)=C30R-F

(C)Copy Rights YANMAR CO.,LTD.

(B)=C25W (E)=C30R-1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTS NO. DESCRIPTION QTY
(A) (B) (C) (O) (E) (F)
1 1 172730-11451 PIN, CAM LEVER 7 9 9 9 9
2 1 172725-23400 PIN 12X21.5 1 1 1 1 1
3 1 194200-37510 SPRING, RETURN 1 2 2 2 2
4 1 172637-42401 PEDAL, BRAKE 1 1 1 1
5 1 172647-42400 PEDAL ASSY, BRAKE 1 1
5-1 1 172647-42401 PEDAL ASSY 1 1 1 1 1
(B=M/#00502) (C=M/#00502)
6 172647-42430 SHAFT (R), BRAKE 1
6-1 1 172647-42431 SHAFT (R), BRAKE 1 1 1 1
(C=M/#00502)
7 1 172637-42450 ARM (R) ASSY, BRAKE 1 1 1 1
8 1 172734-42480 BALANCER, BRAKE 2 4 4 4 4
9 1 172738-42480 ROD (R) ASSY, BRAKE 2 2 2 2 2
10 1 172734-42490 U-LINK 2 4 4 4 4
11 1 1D4070-25500 LEVER,BRAKE 1 1 1 1 1
11A 2  1D4070-25600 SWITCH,PARKING LAMP 1 1 1 1 1
(B=FROM 1ST) (C=FROM 1ST) (D=FROM 1ST) (E=FROM 1ST) (F=FROM 1ST)
11B 2 1D4070-25610 COVER,LAMP SWITCH 1 1 1 1 1
(B=FROM 1ST) (C=FROM 1ST) (D=FROM 1ST) (E=FROM 1ST) (F=FROM 1ST)
12 1 172734-42500 NUT, ROD 1 2 2 2 2
13 1 172637-42510 ROD ASSY, BRAKE 1 1 1 1
14 1 172738-42510 ROD ASSY, BRAKE 1 1 1 1
15 1 172738-42610 ROD ASSY, BRAKE 1
16 1 172647-42530 ARM B (L) ASSY, LINK 1 1
16-1 1 172647-42531 ARM B (L) ASSY, LINK 1 1 1 1 1
(B=M/#00502) (C=M/#00502)
17 1 172738-42560 WIRE, PARKING 1 1 1 1 1
171 1 172738-42561 WIRE,PARKING 1 1 1 1
(C=M/#03002) (D=M/#03002) (E=M/#03002) (F=M/#03002)
18 1 172647-42570 ARM B (R) ASSY, LINK 1 1 1 1 1
19 1 22217-100000 SPRING WASHER 10 1 2 2 2 2
20 1 22242-000300 CIRCLIP 30 2 2 2 2
21 1 22417-250200 COTTER PIN 2.5X20 1 1 1 1 1
22 1 22417-320200 COTTER PIN 3.2X20 10 15 15 15 15
23 1 24761-020000 NIPPLE PT1/8,GREASE 3 4 4 4 4
24 1 24761-050000 NIPPLE C,GREASE 1 1 1 1
25 1 26013-080162 BOLT W/WASHER M8X16 2 2 2 2 2
26 1 26716-120002 NUT 12 1 2 2 2 2
27 1 26736-100002 NUT M10 2 4 4 4 4
28 1 933110-52300 PIN 10- 35.5, LEVER 3 6 6 6 6
29 1 933164-04470 BALL RBL-10LD, LINK 1 2 2 2 2
30 1 22550-070250 KEY 7X25 2 2 2 2
31 1 933168-04590 RUBBER,DRIV. LEVER 1 2 2 2 2
32 1 933168-17241 BOLT M12X 40 1 2 2 2 2
33 1 172738-47900 NUT M10, LEFT-HEAD 1 2 2 2 2
34 1 24341-000300 O-RING 1A S-30.0 4 4 4 4 4
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change



0CK30-G27103 0CK30-G27103 50, HYD. OIL LEVER(C20R)

. A)=C20R D)=C30R-F
Fig.50. HYD. OIL LEVER(C20R) -can orewne
(C)=C30R (F)=C30R-2K (CRANE)
N REF. LEV. PARTS NO. DESCRIPTION QTY |
AEL/\— (C20R) A B (€ @ E F
Fig. 5 HYD.OIL LEVER (C20R) 1 1 172644-45100 LEVER ASSY, DUMP 1
1-1 1 172644-45101 LEVER ASSY, DUMP 1 S

(A=M/#00789)

3 2 1 172644-45200 LINK, DUMP 1
et 3 1 172734-45220 KNOB, LEVER 1
4 1 172730-62250 STOPPER, HYD.LEVER 1
5 1 22137-060000 WASHER 6, POLISHED 1
6 1 22272-000100 CIRCLIP E-10 1
7 1 22417-160160 COTTER PIN 1.6X16 2
8 1 26014-080162 BOLT M 8X 16 2
9 1 933110-54100 PIN 4.75X14 1
/ 9
Y
~
H '~
f N
\
Remarks
(1) PLEASE SIMULTANEOUS REPLACEMENT
FOR FIG 20. REF NO.1-2. N:Old%New, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 51 HYD. OIL LEVER

i (A)=C20R (D)=C30R-F
Fig.51. HYD. OIL LEVER (B1-coow () Ca0R K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)

;ﬁ& I/ / T_ REF. LEV. PARTS NO. DESCRIPTION QTY |

Fig

HYD.OIL LEVER (A) (B) () @) () (F)

172738-45100 LEVER ASSY, DUMP
172738-45150 LINK 82.5
172734-45220 KNOB, LEVER

1

172730-62250 STOPPER, HYD.LEVER
22137-080000 WASHER 8, POLISHED

22417-200200  COTTER PIN 2.0X20
22417-200200  COTTER PIN 2.0X20
26013-080162  BOLT W/WASHER M8X16

933110-52300  PIN 10- 35.5, LEVER
933110-54100  PIN 4.75X14

B
1
1
1
1
2
22417-160160 COTTER PIN 1.6X16 1
1
1
2
1
1
933155-08690 PIN,HYD.LEVER LINK 1

[N
D230 o N oswN
Ao o afaaalaaa
G | S I P R BRI

/

7\i (8

% l %sz
> 2 —e

\g}-I 1

_ O
\
{ A
»
EFER TO Fig.75,76

Yes Yes

N:Old T»‘TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103

Fig.52. STEERING LEVER(C20R)

A7PUYIL = (C20R)
STEERING LEVER (C20R)

0.0

N
4177070 N
\

/ <
20,20 -1 07 12
N 11
ﬁ;)ed 1 Q/”

> 49491 ﬂ;”
20,20-1
29
&—49,49 -1
19

0CK30-G27103 52 STEERING LEVER(C20R)

(A)=C20R (D)=C30R-F
(B)=C25W (E)=C30R-1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTS NO. DESCRIPTION QTY [
(A) (B) (C) (O) (E) (F)
1 1 194200-37510 SPRING, RETURN 4
2 1 172637-47100 LEVER (L), STEERING 1
3 1 172738-47100 LEVER (L), STEERING 1
4 1 172647-47120 LEVER (R), STEERING 1
4-1 1 172647-47121 LEVER (R), STEERING 1 N
(A=M/#00503)
5 1 172637-47130 LEVER (R), STEERING 1
6 1 172738-47160 ARM (A), STEERING 1
7 1 172647-47170 SHAFT, STEERING 1
8 1 172637-47200 ARM (R), STEERING 1
9 1 172647-47200 SHAFT, STEERING 1
9-1 1 172647-47201 SHAFT, STEERING 1 N
(A=M/#00503)
10 1 1A1040-58170 GRIP, HANDLE 4
11 1 22242-000300 CIRCLIP 30 4
12 1 22550-070250 KEY 7X25 4
13 1 24761-020000 NIPPLE PT1/8,GREASE 3
14 1 24761-050000 NIPPLE C,GREASE 1
15 1 26116-120502 BOLT M12X 50 2
16 1 26116-121002 BOLT M12X100 PLATED 2
17 1 26716-120002 NUT 12 4
18 1 933168-04590 RUBBER,DRIV. LEVER 4
19 1 172730-11440 TURNBUCKLE 10 2
20 1 172730-11451 PIN, CAM LEVER 4
20-1 1 172730-11451 PIN, CAM LEVER 6 K
(A=M/#00503)
21 1 194200-37510 SPRING, RETURN 4
22 1 172644-47180 ARM(C)ASSY, STEERING 1
22-1 1 172644-47181 ARM (C), STEERING 1 N
(A=M/#00503)
23 1 172644-47200 SHAFT, STEERING 1
23-1 1 172644-47201 SHAFT, STEERING 1 N
(A=M/#00503)
24 1 172644-47270 ROD ASSY, STEERING 2
24-1 1 172644-47271 ROD ASSY, STEERING 2 N
(A=M/#00503)
25 1 172637-47300 PLATE, LINK 4
26 1 172637-47320 ARM ASSY, STEERING 1
27 1 172644-47350 ARM(S)ASSY, LINK 1
27-1 1 172644-47351 ARM (S), LINK 1 N
(A=M/#00503)
28 1 172637-47380 ROD (L), STEERING 2
29 1 172644-47400 ROD R CMP.,STEERING 2
30 1 172644-47500 STAY, PUSH ARM 1
30-1 1 172644-47501 STAY, PUSH ARM 1 N
(A=M/#00789)
31 1 172644-47550 ARM, PUSH 2
32 1 172644-47600 ROD,FULCRUM 1
33 1 22137-120000 WASHER 12,POLISHED 6
34 1 22137-120000 WASHER 12,POLISHED 2
35 1 22217-080000 SPRING WASHER 8 3
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 52  STEERING LEVER(C20R)

i (A)=C20R (D)=C30R-F
Fig.52. STEERING LEVER(C20R) (B)caow (B )-Ca0R 1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
_ . REF. LEV. PARTSNO. DESCRIPTION QTY [
) 5 ATPUTL = (C20R) (A) _(B) (©) O) (E) ()
Fig. STEERING LEVER (C20R) 36 (A_d/#00§é2)17-1ooooo SPRING WASHER 10 2 z
o 37 1 22242-000300 CIRCLIP 30 1
50 PREVIOUS 38 1 22351-100050  SPRING PIN 10X50 1
336 24 39 1 22417-250200 COTTER PIN 2.5X20 6
& % 5?& 10 40 1 22417-250200  COTTER PIN 2.5X20 2
24 41 1 22417-320200 COTTER PIN 3.2X20 4
411 1 22417-320200  COTTER PIN 3.2X20 6 K
(A=M/#00503)
42 1 22486-120300  PIN, FLAT HEAD 12X30 6
43 1 22550-070250  KEY 7X25 1
32 44 1 24341-000300  O-RING 1A S-30.0 2
34 40 44-1 1 24341-000300 O-RING 1A S-30.0 1 K
fl/ (A=M/#00503)
45 1 24761-020000  NIPPLE PT1/8,GREASE 2
144, 46 1 26116-080452  BOLT M 8X 45 PLATED 3
47 1 26116-080454  BOLT M 8X 45 PLATED 2
48 1 26716-080002 NUTM8 2
e-18 49 1 26716-100002  NUT 10 2
/\/( 6 49-1 1 26716-100002  NUT 10 4 K
T < g; (A=M/#00503)
417750 N 17 50 1 26736-100002 NUT M10 4 z
4 - ~ / 12 (A=M/#00503)
2020-1 "
o X 13 51 1 933164-04450  BALL RBL-10D, LINK 2 z
29 ] Q/ (A=M/#00503)
&40 49 1 4 52 1 172730-11411  BOD (L), LINK 2 w
ﬂ/ 20 20 1 (A=M/#00503)
’ 53 1 172730-11440  TURNBUCKLE 10 2 w
29 (A=M/#00503)
&—49,49 -1
19
\ 13
v
12— J Yes Yes

N:OId‘T>TNew, O:OIdL‘L»NeW, R:OId‘T? New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 53 STEERING LEVER

i A)=C20R D)=C30R-F
Fig.53. STEERING LEVER ek ORCHRE e
(C)=C30R (F)=C30R-2K (CRANE)
_ REF. LEV. PARTS NO. DESCRIPTION QTY |
F' 5 XT? U \/7[//(_ 1 1 194200-37510 SPRING, RETURN = (2) (g) (Ié:l)) (E) (Z)
! g STEER I NG LEVER 2 1 172637-47100 LEVER (L), STEERING 1 1 1 1
3 1 172738-47100 LEVER (L), STEERING 1 1 1 1 1
4 1 172647-47120 LEVER (R), STEERING 1 1
4-1 1 172647-47121 LEVER (R), STEERING 1 1 1 1 1 N
(B=M/#00502) (C=M/#00502)
5 1 172637-47130 LEVER (R), STEERING 1 1 1 1
6 1 172738-47160 ARM (A), STEERING 1 1 1 1 1
7 1 172647-47170 SHAFT, STEERING 1 1 1 1
8 1 172637-47200 ARM (R), STEERING 1 1 1 1
9 1 172647-47200 SHAFT, STEERING 1 1
9-1 1 172647-47201 SHAFT, STEERING 1 1 1 1 1 N
=y (B=M/#00502) (C=M/#00502)
?ojciﬁ%H LA‘Q}A 10 1 1A1040-58170  GRIP, HANDLE 2 4 4 4 4
11 1 22242-000300 CIRCLIP 30 2 4 4 4 4
33— / DS YFT— A 12 1 24761-020000 NIPPLE PT1/8, GREASE 1 2 2 2 2
TO CLUTCH ARM 13 1 24761-050000 NIPPLE C,GREASE 1 2 2 2 2
14 1 26716-120002 NUT 12 2 4 4 4 4
15 1 22550-070250 KEY 7X25 2 4 4 4 4
16 1 933168-04590 RUBBER,DRIV. LEVER 2 4 4 4 4
17 1 933168-17241 BOLT M12X 40 2 4 4 4 4
18 1 172730-11440 TURNBUCKLE 10 2 4 4 4 4
19 1 172730-11451 PIN, CAM LEVER 2 4 4 4 4
20 1 172730-16200 ROD (L), STEERING 2 2 2 2 2
21 1 194200-37510 SPRING, RETURN 2 2 2 2
22 1 172637-47320 ARM ASSY, STEERING 1 1 1 1 1
23 1 172738-47190 ARM(C)ASSY, STEERING 1 1 1 1 1
24 1 172647-47210 SHAFT, STEERING 1 1
24-1 1 172647-47211 SHAFT, STEERING 1 1 1 1 1 N
(B=M/#00502) (C=M/#00502)
25 1 172637-47350 ARM (S) ASSY, LINK 1 1 1 1 1
26 1 172738-47270 ROD ASSY, STEERING 2 2 2 2 2
27 1 172637-47300 PLATE, LINK 4 4 4 4 4
27-1 1 172637-47300 PLATE, LINK 4 Z
(B=M/#00501)
28 1 172637-47380 ROD (L), STEERING 2 2 2 2
29 1 172637-47400 ROD (R), STEERING 2 2 2 2
30 1 22137-120000 WASHER 12,POLISHED 4 6 6 6 6
31 1 22242-000300 CIRCLIP 30 2 2 2 2 2
32 1 22417-250200 COTTER PIN 2.5X20 6 8 8 8 8
33 1 22417-320200 COTTER PIN 3.2X20 2 4 4 4 4
34 1 22486-120300 PIN, FLAT HEAD 12X30 6 8 8 8 8
35 1 24761-020000 NIPPLE PT1/8,GREASE 2 2 2 2 2
36 1 26716-100002 NUT 10 2 4 4 4 4
37 1 22550-070250 KEY 7X25 2 2 2 2 2
38 1 172738-47290 PLATE, LINK 4 W
(B=M/#00501)
39 1 24341-000300 O-RING 1A S-30.0 2 2

39-1 1 24341-000300 O-RING 1A S-30.0
(B=M/#00502) (C=M/#00502)

-
-
-
-
-
~

Yes Yes

N:Old T»‘TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 54, CAM LEVER(C25W)

Fig.54. CAM LEVER(C25W) (Br-coow (E1-CAORAK (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTS NO. DESCRIPTION QTY |

5 HLUI— (C25W) (A) () (© () € ©
H 1 1 172730-11451 PIN, CAM LEVER 2
F i g . CAM LEVER (C2 5W) 2 1 172738-47501 CAM (L) ASSY, CLUTCH 2
3 1 933164-03460 SUPPORT, 1ST ARM 2
4 1 172738-47530 TURNBUCKLE M10 ASSY 2
5 1 172738-47560 FULCRUM (L), SHAFT 1
6 1 172738-47620 MIDDLE SHAFT ASSY 2
7 1 172738-47660 MIDDLE SHAFT (L) 1
8 1 172738-47690 MIDDLE SHAFT (R) 1
9 1 172738-47700 MIDDLE ARM (L) ASSY 1
10 1 172738-47710 MIDDLE ARM (R) ASSY 1
11 1 172738-47750 ARM (L) ASSY, BRAKE 1
12 1 172738-47790 REGULATION ROD ASSY 2
13 1 172738-47820 ARM (R) ASSY, BRAKE 1
14 1 22217-080000 SPRING WASHER 8 2
15 1 22217-100000 SPRING WASHER 10 4
16 1 22242-000180 CIRCLIP 18 2
17 1 22242-000200 CIRCLIP 20 2
18 1 22242-000300 CIRCLIP 30 4
19 1 22417-250180 COTTER PIN 2.5X18 2
20 1 22417-320200 COTTER PIN 3.2X20 2
21 1 22417-400300 COTTER PIN 4.0X30 2
22 1 24761-020000 NIPPLE PT1/8, GREASE 2
23 1 24761-050000 NIPPLE C,GREASE 2
24 1 26013-100252 BOLT W/WASHER M10X25 8
25 1 26716-080002 NUT M 8 2
26 1 172738-47880 WASHER 2
27 1 26736-100002 NUT M10 6
28 1 933110-25900 NUT M16, CASTLE 2
29 1 933110-27100 NUT M10, NYLON 2
30 1 933152-03070 PIN, ARM 2
31 1 933164-03451 ARM, SIDE CLUTCH 1ST 2
32 1 933164-03480 ROLLER, ARM 2
33 1 933164-03490 BOLT M 8X 25 2
34 1 933164-03561 CAMSHAFT,SIDE CLUTCH 2
35 1 933164-04450 BALL RBL-10D, LINK 2
36 1 933164-04470 BALL RBL-10LD, LINK 2
37 1 172738-47850 NUT, BRAKE ADJUST 2
38 1 172738-47570 FULCRUM (R), SHAFT 1
39 1 26116-100252 BOLT M10X 25 PLATED 2
40 1 26116-100402 BOLT 10X 40 2
41 1 26716-100002 NUT 10 2
42 1 26716-100002 NUT 10 2
43 1 172738-47860 NUT 10 2

Yes Yes

N:Old T»‘TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 55 CAM LEVER(C30R)

Fig.55. CAM LEVER(C30R) o, O e
(C)=C30R (F)=C30R-2K (CRANE)
jjA I//‘_ (C 3 O R ) REF. LEV. PARTS NO. DESCRIPTION A 5 CQ'TYD . . |

F H 5 1 1 24520-511040 BEARING 51104 A6 (2) (2) (2) (2)
' g ‘ CAM LEVER (CSOR) 2 1 172730-33650 SHAFT, BRAKE ARM 2 2 2 2
3 1 172730-33691 BOLT M12X 45 2 2 2 2

4 1 172637-47510 SHAFT(L), CLUTCH CAM 1 1 1 1

5 1 172637-47520 SHAFT(R), CLUTCH CAM 1 1 1 1

6 1 172637-47570 ARM (L), CLUTCH 1 1 1 1

7 1 172637-47580 ARM (R), CLUTCH 1 1 1 1

8 1 172637-47620 ARM (L), CLUTCH 1 1 1 1

9 1 172637-47630 ARM (R), CLUTCH 1 1 1 1

10 1 22242-000210 CIRCLIP 21 2 2 2 2

1 1 22242-000350 CIRCLIP 35 4 4 4 4

12 1 22451-160150 WIRE 1.6X150 2 2 2 2

13 1 24311-000160 O-RING 1A P-16.0 2 2 2 2

14 1 24311-000220 O-RING 1A P-22.0 4 4 4 4

15 1 24311-000290 O-RING 1A P-29.0 2 2 2 2

16 1 24761-020000 NIPPLE PT1/8, GREASE 2 2 2 2

17 1 26716-120002 NUT 12 2 2 2 2

18 1 172730-32140 BUSH 20X23X15 2 2 2 2

REFER TO Fig. 35

Yes Yes

N:Old T»‘TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 56, REAR FRAME(C20R)

i A)=C20R D)=C30R-F

Fig.56. REAR FRAME(C20R) EB;=CZ5W EE))=CBOR-1K(CRANE)

(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTSNO. DESCRIPTION QTY |

Fi 56 UvIL—A (C20R) A ® © O E @

1 Q. 1 1 172644-51100 FRAME ASSY 1
g REAR FRAME (CQOR) 1-1 1 172644-51101 FRAME ASSY 1 N
(A=M/#00503)

1-2 1 172644-51102 FRAME ASSY 1 S

(A=M/#00752)

2 1 172637-51950  BLOCK, FLAME SUPPORT 1
3 2 172637-51500 BLOCK, FRAME SUPPORT 1
4 2 172637-51750 RUBBER,FRAME SUPPORT 1
5 1 172725-52300 STUD M16X35 1
6 1 172738-95850 PIN 30X104 1
7 1 22117-160000  WASHER 16 5
7-1 1 22137-160000 WASHER 16,POLISHED 6 N
(A=M/#00550)
8 1 22217-160000  SPRING WASHER 16 6
9 1 22242-000300 CIRCLIP 30 1
10 1 22417-800450  COTTER PIN 8.0X45 2
11 1 24761-050000 NIPPLE C,GREASE 1
12 1 26116-160402  BOLT M16X 40 PLATED 5
13 1 26716-160002 NUT M16 1
14 1 1NE040-61930  SHIM (T=0.6) 6
(A=M/#00503)
15 1 1NE040-61940 SHIM (T=1.2) 6 w
(A=M/#00503)
15-1 1 1NE040-61940 SHIM (T=1.2) 12 K
(A=M/#00647)
16 1 172644-51960  COVER, LINK 1 w
(A=M/#00582)
17 1 26014-100252 BOLT 10X25 W/PLW+SPW 2 W

(A=M/#00582)

1B
PREVIOUS

N:Old%New, O:OIdL‘L»NeW, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 57 REAR FRAME(C25W)(C30R)

Fig.57. REAR FRAME(C25W)(C30R) oz Ot e
(C)=C30R (F)=C30R-2K (CRANE)
. . . QTY |
. 5 7 UbIL—4 (C25W) (C30R) REF. LEV. PARTSNO DESCRIPTION R A,
Fig. REAR FRAME (C25W) (C30R) 1 1 172647-51100  FRAME ASSY 11
u B 2 1 172741-51100 FRAME ASSY 1
/ PREVIOUS 3 1 172637-51520 HOSE CLAMP 111
q 4 1 17263751560  STAY A(L)ASSY,ROLLER 1
4-1 1 17264751560  STAY A(L)ASSY,ROLLER 11 N
(C=M/#00855)
5 1 172637-51570  STAY A(R)ASSY,ROLLER 1
5-1 1 172647-51570  STAY A(R)ASSY,ROLLER 11 N
(C=M/#00855)
6 1 172637-51610  STAY B(L)ASSY,ROLLER 1
6-1 1 172647-51610  STAY B(L)ASSY,ROLLER 11 N
(C=M/#00855)
7 1 17263751620  STAY B(R)ASSY,ROLLER 1
7-1 1 172647-51620  STAY B(R)ASSY,ROLLER 11 N
(C=M/#00855)
8 1 172738-51900  COVER, CHAIN CASE 2
9 1 17273851910  GASKET 2
10 1 22217-160000  SPRING WASHER 16 8 8
11 1 22417-800450  COTTER PIN 8.0X45 2
12 1 22417-800450  COTTER PIN 8.0X45 2 2
13 1 22242000300 CIRCLIP 30 111
14 1 24311-000210  O-RING 1A P-21.0 4
33'_32 14-1 1 24311-000210  O-RING 1A P-21.0 2 K
31 (B=M/#00501)
15 1 24761-050000  NIPPLE C,GREASE 11
C30R 16 1 26013-080162  BOLT W/WASHER M8X16 2 2 2
17 1 195035-12310  BOLT M10X 25 12
18 1 26116-160352  BOLT M16X 35 PLATED 8
181 1 26116-160402  BOLT M16X 40 PLATED 8 8 N
(C=M/#00855)
19 1 29311-325000 GROMMET 32X5.0 'R
20 1 17273895850  PIN 30X104 11
21 1 1A1380-28040  PLUG 20, OIL 4
211 1 1A1380-28040  PLUG 20, OIL 2 K
(B=M/#00501)
22 1 172637-51700  COVER (A), LINK 11
23 1 172637-51710  COVER (B) ASSY, LINK 11
24 1 26013-100252  BOLT W/WASHER M10X25 4 4
25 1 22137-100000 WASHER 10,POLISHED 4 4
26 1 26716-100002  NUT 10 11
27 1 22217-100000  SPRING WASHER 10 11
28 1 172637-51950  BLOCK, FLAME SUPPORT 11
29 2 172637-51500  BLOCK, FRAME SUPPORT 11
30 2 172637-51750  RUBBER,FRAME SUPPORT 11
31 1 17273851950 BLOCK, BODY SUPPORT 1
32 2 172637-51500 BLOCK, FRAME SUPPORT 1
33 2 172637-51750  RUBBER,FRAME SUPPORT 1
34 1 172738-51890  PLUG PT3/8 2 w
(B=M/#00501)
Yes Yes

N:Old T»‘TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 58 REAR FRAME(C30R-1K)

Fig.58. REAR FRAME(C30R-1K) EQLgigC‘V g:gggg_fK (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
QTY
, 5 8 U$IL—L4 (C30R—1K) REF. LEV. PARTS NO. DESCRIPTION WS e e |

Fig. REAR FRAME (C30R—-1K) 1 1 172647-82111  FRAME ASSY 1
2 1 1E6070-41040 WASHER 16
3 1 172647-51560  STAY A(L)ASSY,ROLLER 1
4 1 172647-51570  STAY A(R)ASSY,ROLLER 1
5 1 172647-51610  STAY B(L)ASSY,ROLLER 1
6 1 172647-51620  STAY B(R)ASSY,ROLLER 1
7 1 172637-51700  COVER (A), LINK 1
8 1 172637-51710  COVER (B) ASSY, LINK 1
9 1 172739-52851  PIN, CYLINDER 2
10 1 1A1140-58050  GRIP, STAND 2
11 1 172637-82200  REINFORCEMENT 2
12 1 172637-82250 FRAME ASSY 1
13 1 172647-82650  COVER (A) 1
14 1 172647-82700  COVER (C) 1
15 1 172647-82690 COVER (B) 1
16 1 172647-82720  LINK, ACCELERATE 1
17 1 172647-82750  LEVER ASSY 2
18 1 172647-82800  WIRE GET 1
19 1 172647-82850  WIRE, ACCELERATE 1
20 1 172647-82910  LEVER, RELEASE 1
21 1 1E6460-83400 BAND 1

| 2141 1 17261416520 BAND 100 1 R
(E=M/#02220)

22 1 1E6020-83890  CLIP 1
23 1 1E6390-95490  WASHER 10,SPRING 4
24 1 22137-080000 WASHER 8, POLISHED 2
25 1 22137-080000 WASHER 8, POLISHED 1
26 1 22137-100000  WASHER 10,POLISHED 4
27 1 22137-100000 WASHER 10,POLISHED 2
28 1 22137-160000 WASHER 16,POLISHED 8
29 1 22137-200000 WASHER 20,POLISHED 2
30 1 22217-160000  SPRING WASHER 16 8
31 1 22217-160000 SPRING WASHER 16 8
32 1 22217-200000  SPRING WASHER 20 2
33 1 22242-000300 CIRCLIP 30 2
34 1 20417-200200 COTTER PIN 2.0X20 4
35 1 22417-200200  COTTER PIN 2.0X20 1
36 1 26013-080202  BOLT W/WASHER M8X20 1
37 1 26013-080202  BOLT W/WASHER M8X20 16
38 1 26013-100252  BOLT W/WASHER M10X25 4
39 1 26116-160402  BOLT M16X 40 PLATED 8
40 1 26116-160402  BOLT M16X 40 PLATED 8
41 1 26116-201202  BOLT M20X120 PLATED 2
42 1 26837-100002  CASTLE NUT M10 2
43 1 1E6070-41040 WASHER 20
44 1 1NE050-63010 PLATE (1) 4
45 1 1NE050-63020 PLATE (2) 1
46 1 1NE050-63110 WASHER 8X38 20
47 1 26207-080452  BOLT M 8X 45 20
48 1 26347-080002 U-NUT 8 20

Yes Yes

N:Old T»‘TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 59 REAR FRAME(C30R-2K)
Fig.59. REAR FRAME(C30R-2K) (A)=C20R (D)=C30R-F

(B)=C25W (E)=C30R-1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTS NO. DESCRIPTION QTY |

(A) (B (€) () (E)

—~
J

UrIL—~A (C30R—
Fig.5g REAR FRAME (C30R-2

1 1 172647-51560 STAY A(L)ASSY,ROLLER 1
2 1 172647-51570 STAY A(R)ASSY,ROLLER 1
3 1 172647-51610 STAY B(L)ASSY,ROLLER 1
4 1 172647-51620 STAY B(R)ASSY,ROLLER 1
5 1 172637-51700 COVER (A), LINK 1
6 1 172637-51710 COVER (B) ASSY, LINK 1
7 1 172739-52851 PIN, CYLINDER 2
8 1 172647-85112 FRAME ASSY (2K 1
9 1 26116-160402 BOLT M16X 40 PLATED 8
10 1 172637-85210 SUPPORT, FRAME 2
1" 1 26014-120402 BOLT M12X 40 4
12 1 172647-85251 FRAME ASSY 1
13 1 172647-85650 FLAP (2K 1
14 1 172637-85900 BOLT M20X150 2
15 1 172637-85910 BOLT M20X190 2
16 1 22137-100000 WASHER 10,POLISHED 4
17 1 22137-200000  WASHER 20,POLISHED 4
18 1 22217-160000 SPRING WASHER 16 8
19 1 22217-200000  SPRING WASHER 20 4
20 1 22242-000300 CIRCLIP 30 2
21 1 26013-100252 BOLT W/WASHER M10X25 4
22 1 26013-120252 BOLT M12X 25 4
23 1 26014-120302 BOLT M12X 30 4
24 1 26014-120352 BOLT M12 X 35 6
’ 25 1 1E6070-41040 WASHER 20
26 1 1NE050-63110  WASHER 8X38 20
27 1 172637-85720 PLATE 4
28 1 172637-85730 PLATE 1
29 1 26207-080452 BOLT M 8X 45 20
30 1 26347-080002 U-NUT 8 20

N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103

0CK30-G27103 60, FRONT FRAME(C20R)

Fig.60. FRONT FRAME(C20R) (acaaw (B-Ga0R 1K (GRANE)
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTS NO. DESCRIPTION N (CC)J'T\((D) _— |
~
F. 6 0 7 EI/ I\ 7 l/ L\ (C 2 O R ) 1 1 172644-52100 FRAME ASSY, FRONT 1
1g. FRONT FRAME (C20R) 1-1 1 172644-52101 FRAME ASSY, FRONT 1 N
(A=M/#00503)
12 1 17264452102 FRAME ASSY, FRONT 1 N
B (A=M/#00789)
PREVIOUS /° 2 1 172644-52980  COVER, LINK 1
2-1 1 17264452981  COVER, LINK 1 N
(A=M/#00503)
3 1 22137-120000 WASHER 12,POLISHED 4
4 1 22217-120000  SPRING WASHER 2 z
(A=M/#00503)
5 1 26013-060162 BOLT M 6X 16 4
5-1 1 26013-060162 BOLT M 6X 16 5 K
(A=M/#00503)
52 1 26014-060162 BOLT M 6X 16 5 N
(A=M/#00504)
6 1 26013-120302  BOLT W/WASHER M12X30 6
6-1 1 26013-120302  BOLT W/WASHER M12X30 8 K
(A=M/#00503)
7 1 26716-120002  NUT 12 2 z
(A=M/#00503)
8 1 172644-53100 BUMPER 1
9 1 194140-63270  DAMPER (RUBBER) 4
9-1 1 194940-21200  COVER,BLIND 4 N
(A=M/#00647)
10 1 26014-100252  BOLT 10X25 W/PLW+SPW 6
10-1 1 26013-100252  BOLT W/WASHER M10X25 6 N
(A=M/#00550)
11 1 172644-52080  SAFETY WALK (L) 1 w
(A=M/#00503)
12 1 172637-52760  SAFETY WALK (R) 1
(A=M/#00503)
13 1 172644-53010 COVER ASSY, STEP 1
(A=M/#00789)
14 1 22217-080000 SPRING WASHER 8 1 w
(A=M/#00789)
15 1 26716-080002 NUTM8 1 W
(A=M/#00789)
16 1 1A1102-51460 WASHER 6 w
(A=M/#00550)
|7 1 22137-080000 WASHER 8, POLISHED 1 w
NS>v2zwygys—an NEFER TO Fig.28 (A=M/#00862)
TO TRANSMISSION CASE | 171 1 22157-080000 WASHER 8 1 N

10-1 16 13 (A=M/#00918)
% 45
PREVIOUS J
10

Yes No Yes

N:Old T»‘TNew, (J:OIdT>‘_S New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 61. FRONT FRAME

i A)=C20R D)=C30R-F
Flg'61 . FRONT FRAME EB;=CZ5W EE))=CBOR—1K(CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTSNO. DESCRIPTION QTY I
) 6 08N 70—A @ (B (© O E F
Fig. FRONT FRAME 1 1 172730-42212  ABSORBER, SHOCK 2 2 2 2 2
2 1 172647-52100  FRAME ASSY, FRONT 11 11
E 3 1 172741-52100  FRAME ASSY, FRONT 1
PREVIOUS 4 1 22137-120000 WASHER 12,POLISHED 4 4 4 4 4
5 1 22217-120000  SPRING WASHER 4 4 4 4 4
@_1 1-1 6 1 26716-120002  NUT 12 4 4 4 4 4
17 7 1 172637-52750  SAFETY WALK (L) 11
17-1 B 8 1 172637-52760  SAFETY WALK (R) 111
PREVIOUS 9 1 1A1102-51460 WASHER 8 8 8 8 8
22 10 1 172647-52800  BRACKET, FRAME 2 2 2 2 2
E—22- 11 1 172647-52850  BRACKET, FRAME 2 2
11-1 1 172647-52851  SUPPORT L,FRAME LWR. 11 N
(B=M/#00502) (C=M/#00502)
112 1 172647-52851  SUPPORT L,FRAME LWR. 2 2 2 2 2 R
(B=M/#00524) (C=M/#00593)
12 1 172647-52910  PIN, BRACKET 2 2 2 2 2
13 1 172647-52950  ABSORBER 2 2 2 2 2
14 1 22137-200000  WASHER 20,POLISHED 2 2 2 2 2
15 1 22217-100000  SPRING WASHER 10 8 8
15-1 1 22217-100000  SPRING WASHER 10 4 4 4 4 4 K

(B=M/#00502) (C=M/#00502)

16 1 22242-000200  CIRCLIP 20
17 1 26716-100002  NUT 10
171 1 26716-100002  NUT 10

~ 00N
M~ 00N
»~ N
»~ N
»~ N
~

1R (B=M/#00502) (C=M/#00502)
PREVIOUS 18 1 1A1102-51460 WASHER 6 6 6 6
19 1 172647-53100 BUMPER 1 1 1 1
20 1 194140-63270 DAMPER (RUBBER) 4 4
20-1 1 194940-21200 COVER,BLIND 4 4 4 4 N
(B=M/#00705) (C=M/#01414)
21 1 26103-100252 BOLT M10X25 6 6
211 1 26013-100252 BOLT W/WASHER M10X25 6 6 6 6 N
(B=M/#00624) (C=M/#01143)
C30R 22 1 172647-52970 SUPPORT R,FRAME LWR. 1 1 1 W
(B=M/#00502) (C=M/#00502)
22-1 1 172647-52980 SUPPORT R,FRAME LWR. 1 1 Z
(B=M/#00524) (C=M/#00593)
23 1 26013-100252 BOLT W/WASHER M10X25 4 4 4 4 4 W
(B=M/#00502) (C=M/#00502)
24 1 172647-52450 BRACKET 1 1 1 1 1
(B=M/#00554) (C=M/#00714)
25 1 26014-100252 BOLT 10X25 W/PLW+SPW 2 2 2 2 2
(B=M/#00554) (C=M/#00714)
26 1 1A2020-83330  SEAT 15X5X50 1 1 1 1
(C=MXXX)
| 27 1 22137-100000 WASHER 10,POLISHED 2 2 2 2
(C=MXXX) (D=MXXX) (E=MXXX) (F=MXXX)
N:Old%New, O:OIdL‘L»NeW, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103

0CK30-G27103 62, BONNET(C20R)

Fig.62. BONNET(C20R) (B)-cz5W (EI-CADRAK (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTSNO. DESCRIPTION QTY I
) 6 w2yl (C20R) A) (B) (€) O E) (F)
Fig. BONNET (C20R) 1 1 172644-06700  STAY L CMP,BK.MIRROR 1
2 1 172644-06750  STAY R CMP,BK.MIRROR 1
ﬁqﬂévmus 3 1 194630-64110  REARVIEW MIRROR HEAD 2
4 1 26013-080162  BOLT W/WASHER M8X16 4
4-1 1 26013-080252 BOLT M 8X 25 4 N
(A=M/#00550)
5 1 1E8130-35550  HANDLE,LOCK 2
6 1 172644-61100  COVER ASSY, FRONT 1
6-1 1 172644-61101  COVER ASSY, FRONT 1 N
(A=M/#00503)
7 1 1E8060-61250  SCREW 6X20 8
8 1 172644-61310  PANEL, SIDE 1
8-1 1 172644-61311  PANEL ASSY, SIDE 1 N
(A=M/#00503)
9 1 172644-61350  INSULATOR,SOUND 1
10 1 172644-61360  INSULATOR,SOUND 1
10-1 1 172644-61361  INSULATOR,SOUND 1 N
(A=M/#00503)
11 1 172644-61370  INSULATOR,SD.THERMAL 1
12 1 172644-61400 COVER 2
13 1 172644-61500  COVER, BATTERY UPPER 1
13-1 1 172644-61501 COVER, BATTERY 1 N
ﬁfg\” oUs (A=M/#00503)
oy 132 1 172644-61502  COVER, BATTERY 1 N
1 (A=M/#00840)
14 1 172644-61530  STAY
141 1 172644-61531  STAY, COVER N
(A=M/#00503)
15 1 172644-61560  CLIP C7-2,CATCH 2
16 1 172644-61610  PANEL,TOP 1
17 1 172644-61650  INSULATOR,SOUND 1
18 1 172644-61700  PLATE,PANEL SIDE 1
18-1 1 172644-61701  PLATE,PANEL SIDE 1 N
(A=M/#00503)
19 1 172644-61750  FRAME ASSY, CABIN 1
19-1 1 172644-61751  FRAME ASSY, CABIN 1 N
(A=M/#00503)
20 1 172644-61900  COVER W/BUSH 1
21 1 172644-61950  INSULATOR,SOUND 1
22 1 172644-61960  INSULATOR,SOUND 1
23 1 172644-61980  WIRE,SIDE COVER 1
24 1 172739-65460  RUBBER, BONNET 2
25 1 1E6320-81160 GROMMET 2
26 1 1E4320-99120  BOLT 6X16,CRHM. 4
26-1 1 26014-060162  BOLT M 6X 16 4 N
(A=M/#00760)
27 1 1E4320-99120  BOLT 6X16,CRHM. 2
28 1 1E4320-99120  BOLT 6X16,CRHM. 5
29 1 22137-060000 WASHER 6, POLISHED 2
30 1 22217-080000  SPRING WASHER 8 7
31 1 22217-080000  SPRING WASHER 8 4

Yes No Yes

N:Old T»‘TNew, (J:OIdT>‘_S New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103

Fig.62. BONNET(C20R)

Fig.s

Ryxyhk (C20R)
BONNET (C20R)

1277

PREVIOUS

0CK30-G27103 62, BONNET(C20R)

187

PREVIOUS

(A)=C20R (D)=C30R-F
(B)=C25W (E)=C30R-1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A) (B) (C) (D) (E) (F)
32 1 22417-200200 COTTER PIN 2.0X20 2
33 1 22687-320751 RIVET 3.2X 7.5 8
34 1 26013-080202 BOLT W/WASHER M8X20 4
34-1 1 26014-080252 BOLT M 8X 25 4 N
(A=M/#00503)
35 1 26014-080162 BOLT M 8X 16 5
36 1 26014-080162 BOLT M 8X 16 4
36-1 1 26014-080202 BOLT M 8X 20 4 N
(A=M/#00503)
37 1 26014-100162 BOLT M10X 16 3 z
(A=M/#00582)
38 1 26022-060302 SCREW M 6X 30 2
39 1 26716-060002 NUT 6 4
40 1 26716-080002 NUT M 8 7
41 1 26716-080002 NUT M 8 4
42 1 172116-61362 LINK ASSY 1
43 1 194262-62400 BAR, ASSIST 1
44 1 172644-65110 BONNET ASSY 1
44-1 1 172644-65111 BONNET ASSY 1 N
(A=M/#00503)
45 1 172734-65250 CATCHER 1
46 1 172734-65260 PIN, BONNET LEVER 1
47 1 172734-65270 SPRING, CATCH 1
48 1 172644-65300 INSULATOR,SOUND 1 4
(A=M/#00503)
49 1 172644-65310 INSULATOR,SOUND 1
50 1 172644-65320 INSULATOR,SOUND 1
50-1 1 172644-65321 INSULATOR,SOUND 1 N
(A=M/#00503)
51 1 172644-65330 INSULATOR,SOUND 1
51-1 1 172644-65331 INSULATOR,SOUND 1 N
(A=M/#00503)
52 1 172122-65430 PLATE, CATCH 1
53 1 172122-65440 LEVER, BONNET 1
54 1 1E6910-76961 SPONGE 15X400 1
55 1 22137-060000 WASHER 6, POLISHED 2
56 1 22417-160200 COTTER PIN 1.6X20 2
I 56-1 1 22417-200200 COTTER PIN 2.0X20 2 N
(A=MXXX)
57 1 22417-200200 COTTER PIN 2.0X20 2
58 1 26014-080162 BOLT M 8X 16 2
59 1 26014-080202 BOLT M 8X 20 4
60 1 26014-100302 BOLT M10X 30 2
61 1 172644-61190 STAY A 1 w
(A=M/#00503)
62 1 172644-61520 MOLDINGS A 2 W
(A=M/#00503)
63 1 172730-61890 CAP 1 W
(A=M/#00503)
64 1 22137-080000 WASHER 8, POLISHED 3 W

(A=M/#00503)

Yes

N:Old £=5 New, Q:0ld £225

++ CONTINUE ++

New, R:Old £—

Yes
Yes

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103

Fig.62. BONNET(C20R)

HQEB

Aoy h (C20R)

BONNET (C20R)

1277

PREVIOUS

0CK30-G27103 62, BONNET(C20R)

187

PREVIOUS

(A)=C20R (D)=C30R-F
(B)=C25W (E)=C30R-1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTS NO. DESCRIPTION QTY I R
(A) (B) (C) (O) (E) (F)
65 1 26014-080162 BOLT M 8X 16 1 W
(A=M/#00503)
66 1 26716-060002 NUT 6 2 W
(A=M/#00503)
67 1 172644-65350 INSULATOR,SOUND 1 W
(A=M/#00503)
68 1 172644-65360 INSULATOR,SOUND 1
(A=M/#00503)
69 1 172644-65450 MOLDINGS A,BONNET 1
(A=M/#00503)
70 1 172644-61940 GUARD, WIRE 1 w
(A=M/#00503)
7 1 26013-080162 BOLT W/WASHER M8X16 2 w
(A=M/#00503)
72 1 1A1120-61460 RUBBER 6.3X26X3,ABSR 1 W
(A=M/#00582)
73 1 175520-95310 MOLE 1 W
(A=M/#00503)
N:OIdY;”iNew, O:OIdL‘L»NeW, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

No Yes'

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 §3. BONNET

i A)=C20R D)=C30R-F
Flg .63. BONNET EB;=CZ5W EE))=CSOR-1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
QTY
. 6 RN REF. LEV. PARTSNO. DESCRIPTION AL A, [
Fig. BONNET 1 1 194630-64110  REARVIEW MIRROR HEAD 2 2 2 2 2
1 17273069150  STAY, MIRROR 11
2-1 1 172647-06760  STAY, MIRROR 11 1 1 1 N
(B=M/#00502) (C=M/#00502)
3 1 17273069190  STAY, MIRROR 11
3-1 1 17264706710  STAY, MIRROR 1 1 1 1 1 N
(B=M/#00502) (C=M/#00502)
4 1 26013-080162  BOLT W/WASHER M8X16 4 4
4-1 1 26013-080252 BOLT M 8X 25 4 4 4 4 4 N
(B=M/#00666) (C=M/#01288)
5 1 172135-14250  CATCH, MAGNT 1111
6 1 26018-060124  BOLT M 6X 12 4 4 4 4 4
7 1 1A1040-58000 GROMMET 1 1 11
8 1 172647-61100 FRONT COVER ASSY 1111
| 81 1 172647-61101 FRONT COVER ASSY 1 1 1 1 1 N
(B=M/#00740) (C=M/#02496) (D=M/#02496) (E=M/#02496) (F=M/#02496)
10 2 172738-61300  SPONGE 30X40X395 11111
11 2 172738-61310  SPONGE 30X40X230 2 2 2 2 2
1A 2  172647-61340  SPONGE 100X360 11 1 1 1w
(B=M/#00502) (C=M/#00502)
| 11A1 2 17264761341  FRONT COVER ASSY 1 1 1 1 1 N
(B=M/#00740) (C=M/#02496) (D=M/#02496) (E=M/#02496) (F=M/#02496)
REFER TO Fig. 61 12 1 172647-61400  FRONT PANEL ASSY 11 111
13 1 172647-61500  BATTERY COVER ASSY 11 1 11
13-1 1 172647-61501  COVER, BATTERY 71 1 1 1 N
(B=M/#00740) (C=M/#02496) (D=M/#02496) (E=M/#02496) (F=M/#02496)
14 1 17273861530 RUBBER 11 11
15 1 17273861540  ROD, BATTERY COVER 11111
16 1 172647-61590  COVER COMP., TRANSM. 11 1 1 1w
HBHES (B=M/#00502) (C=M/#00502)
VIEWED FROM @ 16A 2 172647-61600 COVER, TRANSMISSION 11 1 11
, 16B 2  172647-61640  NOIS ABSORBER 11 1 1 1w
=2 E; (B=M/#00502) (C=M/#00502)
63 PREVIOUS ' 17 1 172738-61630  RUBBER 150 11 1 1A
?‘Z | 18 1 172738-61650 UNDER COVER ASSY 1111
67 % 13|sm 13- 19 1 172614-65280  SPRING, ROD 11 1 11
PREVIOUS | NEW 20 1 22137-040000  WASHER 4, POLISHED 2 2 z
0 (B=M/#00501) (C=M/#00501)
30 21 1 22137-080000 WASHER 8, POLISHED 11 1 11
22 1 22137-080000 WASHER 8, POLISHED 8 8 8 8 8
23 1 22137-080000 WASHER 8, POLISHED 6 6 6 6 6
24 1 22137-080000 WASHER 8, POLISHED 2 2 2 2 2
25 1 22217-050000 SPRING WASHER 5 2 2 2 2 2
26 1 22417-200160  COTTER PIN 2.0X16 11
26-1 1 22417-200200  COTTER PIN 2.0X20 1 1 1 1 1 N
(B=M/#00501) (C=M/#00501)
27 1 26013-080162  BOLT W/WASHER M8X16 8 8 8 8 8
28 1 26013-080162  BOLT W/WASHER M8X16 6 6 6 6 6
29 1 26013-080162  BOLT W/WASHER M8X16 2 2 2 2 2
30 1 26557-040122  SCREW M 4X 12,PAN HD 2 2
1

26023-040102 SCREW M 4X 10 2 2 2 2 2 N

30-1
N:Old %New, O:OId%»‘LS New, R:Oldé» New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.




0CK30-G27103

Fig.63. BONNET

Hgls

AN
BONNET

187
PREVIOUS

P
b

REFER TO Fig.61

0CK30-G27103 3. BONNET

(A)=C20R (D)=C30R-F
(B)=C25W (E)=C30R-1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTS NO. DESCRIPTION QTY
(A) (B) (C) (D) (E) (F)
(B=M/#00501) (C=M/#00501)
31 1 26557-050122 SCREW M 5X 12 4 4 4 4 4
32 1 26716-050002 NUT M 5 2 2
32-1 1 26717-050002 NUTM5 2 2 2 2 2
(B=M/#00501) (C=M/#00501)
33 1 933110-58500 GROMMET 50 2 2 2
33A 1 933110-58500 GROMMET 50 1 1
34 1 172112-14650 CLAMP 1 1 1 1 1
35 1 172116-61362 LINK ASSY, SWITCH 1 1
35-1 1 172647-61360 LINK ASSY, SWITCH 1 1 1 1 1
(B=M/#00502) (C=M/#00502)
36 1 194262-62400 BAR, ASSIST 1 1 1 1 1
37 1 172647-65100 BONNET ASSY 1 1 1 1 1
39 2 172738-65250 EVER LIGHT (A) 1 1 1 1 1
I 39-1 2 172738-65251 EVER LIGHT (A) 1 1 1 1 1
(B=M/#00740) (C=M/#02496) (D=M/#02496) (E=M/#02496) (F=M/#02496)
40 2 172738-65260 EVER LIGHT (B) 1 1 1 1 1
| 40-1 2 172738-65261 EVER LIGHT (B) 1 1 1 1 1
(B=M/#00740) (C=M/#02496) (D=M/#02496) (E=M/#02496) (F=M/#02496)
41 2 172647-65270 EVER LIGHT (C) 2 2 2 2 2
I 411 2 172647-65271 EVER LIGHT (C) 2 2 2 2 2
(B=M/#00740) (C=M/#02496) (D=M/#02496) (E=M/#02496) (F=M/#02496)
42 2  172738-65290 EVER LIGHT (E) 1 1 1 1 1
| 421 2 172738-65291 NOISE ABSORBER 1 1 1 1 1
(B=M/#00740) (C=M/#02496) (D=M/#02496) (E=M/#02496) (F=M/#02496)
42A 2 172647-65280 NOISE ABSORBER 1 1 1 1 1
(B=M/#00502) (C=M/#00502)

Or58R3
VIEWED FInoM )
o| L

B% 13 13-
PREVIOUS ﬁfﬁ 31

I 42A-1 2 172647-65281

(B=M/#00740)

NOISE ABSORBER
(C=M/#02496)

(D=M/#02496)

1

(E=M/#02496)

1 1 1 1
(F=M1#02496)

42B 2 172647-65290 NOISE ABSORBER 1 1 1 1 1
(B=M/#00502) (C=M/#00502)
I 42B-1 2  172647-65291 NOISE ABSORBER 1 1 1 1 1
(B=M/#00740) (C=M/#02496) (D=M/#02496) (E=M/#02496) (F=M/#02496)
42C 2 172647-65320 PAD 1 1 1 1 1
(B=M/#00502) (C=M/#00502)

43 172738-65301

N

RUBBER (A), BONNET

039

44 172738-65310
44-1 2 172738-65311

N

(B=M/#00502)

RUBBER (B), BONNET
RUBBER(B), BONNET
(C=M/#00502)

45 1 172734-65250 CATCHER 1 1 1 1 1
46 1 172734-65260 PIN, BONNET LEVER 1 1 1 1 1
47 1 172734-65270  SPRING, CATCH 1 1 1 1 1
48 1 172122-65430 PLATE, CATCH 1 1 1 1 1
49 1 172122-65440 LEVER, BONNET 1 1 1 1 1
50 1 172112-65780 BOSS, STOPPER 1 1 1 1 1
51 1 22137-060000  WASHER 6, POLISHED 2 2 2 2 2
52 1 22137-080000  WASHER 8, POLISHED 2 2 2 2 2
53 1 22137-100000  WASHER 10,POLISHED 2 2 2 2 2
54 1 22417-200200 COTTER PIN 2.0X20 2 2 2 2 2
55 1 22417-200200 COTTER PIN 2.0X20 2 2 2 2 2
56 1 26013-080162 BOLT W/WASHER M8X16 2 2 2 2 2

Yes

N:Old =5 New, Q:0ld *75 New, ROId £

++ CONTINUE ++

Yes
Yes

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103

Fig.63. BONNET

Hgls

AN
BONNET

REFER TO Fig.61

0CK30-G27103 3. BONNET

Or58R3
VIEWED FInoM )
o| L

B% 13 13-
PREVIOUS ﬁfﬁ 31

039

(A)=C20R (D)=C30R-F
(B)=C25W (E)=C30R-1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTS NO. DESCRIPTION QTY [
(A) (B) (C) (O) (E) (F)
57 1 26013-100252 BOLT W/WASHER M10X25 4 4 4 4 4
58 1 26013-100252 BOLT W/WASHER M10X25 2 2 2 2 2
59 1 172738-61520 RUBBER 1 1 1 1 1
60 1 26557-050122 SCREW M 5X 12 2 2 2 2 2
61 1 172730-61890 CAP 1 1 1 1 1
62 1 22137-080000 WASHER 8, POLISHED 2 2 2 2 2
63 1 22217-080000 SPRING WASHER 8 2 2 2 2 2
64 1 26013-080162 BOLT W/WASHER M8X16 6 6 6 6 6
65 1 26716-080002 NUT M 8 2 2 2 2 2
66 1 1S4200-41170 HINGE B-45-51 2 2 2 2 2
67 1 22217-060000 SPRING WASHER 6 8 8 z
(B=M/#00501) (C=M/#00501)
68 1 26557-060162 SCREW M 6X 16 8 8
68-1 1 26018-060164 BOLT M 6X 16 8 8 8 8 8 N
(B=M/#00501) (C=M/#00501)
69 1 172647-61650 COVER C,TRANSMISSION 1 1
69-1 1 172647-61660 COVER CA, TRANSMISS'N 1 1 1 N
(B=M/#00502) (C=M/#00502)
70 1 172647-61750 WASHER 8 2 2 2 2 2
71 1 172647-61780 PLATE, RUBBER 2 2
71-1 1 172647-61781 PLATE, RUBBER 2 2 2 2 2 N
(B=M/#00502) (C=M/#00502)
72 1 26013-080202 BOLT W/WASHER M8X20 2 2 2
73 1 22137-080000 WASHER 8, POLISHED 6 6 6 6 6
(B=M/#00501) (C=M/#00501)
| 74 1 172647-61350 RUBBER 1 1 1
(B=M/#00740) (C=M/#02496) (D=M/#02496)
| 75 1 172647-61350 RUBBER 1 1 W
(E=M/#02496) (F=M/#02496)
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103

0CK30-G27103 B4, SEAT & STEP(C20R)

Fig.64. SEAT & STEP(C20R) (acaaw (B-Ga0R 1K (GRANE)
(C)=C30R (F)=C30R-2K (CRANE)
< _ QTY
. 6 4 Y—KN&AFY7 (C20R) REF. LEV. PARTS NO. DESCRIPTION w e e o |
Fig. SEAT & STEP (C20R) 1 1 172644-62100  STEP ASSY 1
- - — 141 1 172644-62101  STEP ASSY 1 N
PREVI0US 5 ||PREVIOUS 91 PREVIOUS (A=M/#00503)
» 20 2 1 26013-080202  BOLT W/WASHER M8X20 6
21 1 26014-080202 BOLT M 8X 20 7 R
(A=M/#00503)
3 1 1E8060-61250  SCREW 6X20 5
31 1 1E8060-61250 SCREW 6X20 7 K
(A=M/#00503)
32 1 1E4320.99120 BOLT 6X16,CRHM. 7 N
(A=M/#00504)
4 1 1E8060-61250 SCREW 6X20 6
41 1 1E8060-61250  SCREW 6X20 5 K
(A=M/#00503)
4-2 1 1E4320-99120  BOLT 6X16,CRHM. 5 N
(A=M/#00504)
5 1 1E8060-61250 SCREW 6X20 2
51 1 1E8060-61250 SCREW 6X20 4 K
(A=M/#00503)
52 1 1E4320-99120 BOLT 6X16,CRHM. 4 N
(A=M/#00504)
6 1 172647-61750 WASHER 8 1
61 1 172647-61750 WASHER 8 2 K
(A=M/#00503)
7 1 17264761780  PLATE, RUBBER 1
741 1 172647-61780  PLATE, RUBBER 2 K
(A=M/#00503)
72 1 172647-61781  PLATE, RUBBER 2 N
(A=M/#00504)
8 1 172644-63100  PANEL, INSTRUMENT 1
81 1 172644-63101  PANEL CMP,INSTRUMENT 1 N
(A=M/#00503)
9 1 172644-63180 COVER A,PANEL UNDER 1
91 1 17264463181  COVER A,PANEL UNDER 1 N
(A=M/#00503)
10 1 172644-63200 PLATE A,COVER KEEP 1
10-1 1 17264463201  PLATE A.COVER KEEP 1 N
(A=M/#00503)
11 1 172637-64200  SEAT, OPERATOR 1
12 1 17273664250  CUSHION, SEAT 2
13 1 172637-64260 REST ASSY, ARM 1
14 1 17273664260  BOLT M10X 90 2
15 1 17263764301  ARM (A) ASSY, SEAT 1
16 1 17263764351  ARM (B) ASSY, SEAT 1
17 1 172637-64400  PIN 15X165 ASSY 1
18 1 172637-64430  PIN 15X 42 ASSY 2
19 1 172637-64480  PIN 15X124 ASSY 2
20 1 22137-100000 WASHER 10,POLISHED 4
201 1 22137-100000  WASHER 10,POLISHED 6 K
(A=M/#00862)
21 1 26013-100162  BOLT M10X 16 4

Yes No Yes

N:Old T»‘TNew, (J:OIdT>‘_S New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.




0CK30-G27103

Fig.64. SEAT & STEP(C20R)

Y—h&2Z797 (C20R)

SEAT & STEP (C20R)

0CK30-G27103 B4, SEAT & STEP(C20R)

Fig.64
1254

PREV10US

IR
PREVIOUS

(A)=C20R (D)=C30R-F
(B)=C25W (E)=C30R-1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A) (B) (C) (D) (E) (F)
21-1 1 26013-100202 BOLT W/WASHER M10X20 4 R
(A=M/#00862)
22 1 26013-100162 BOLT M10X 16 5
23 1 26716-100002  NUT 10 4 z
(A=MXXX)
24 1 172637-66101 GUARD, SAFETY 1
25 1 172637-66150 GUARD MEMBER 1
26 1 22137-100000 WASHER 10,POLISHED 4
27 1 26013-100202 BOLT W/WASHER M10X20 5
28 1 26013-100252 BOLT W/WASHER M10X25 1
29 1 26716-100002 NUT 10 1
30 1 172644-63300 COVER ASSY, CHANGE 1
(A=M/#00503)
31 1 194630-64110 REARVIEW MIRROR HEAD 1 W
(A=M/#00840)
32 1 172644-06770  BACK MIRROR STAY 1 w
(A=M/#00840)
33 1 172176-68030 WASHER 2 W
(A=M/#00840)
34 1 22137-080000 WASHER 8, POLISHED 4 w
(A=M/#00840)
35 1 22217-100000 SPRING WASHER 10 2 w
(A=M/#00862)
36 1 26116-100252 BOLT M10X 25 PLATED 2 W
(A=M/#00862)
37 1 26716-100002 NUT 10 2 W

(A=M/#00862)

N:0ld €25 New, Q:0ld £ New, R:0ld =5 New, S:0ld

Yes
Yes'

Yes
Yes

z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 g5. SEAT & STEP

i A)=C20R D)=C30R-F
Flg'65' SEAT & STEP EB;=CZ5W EE))=CBOR—1K(CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
Sy = REF. LEV. PARTS NO. DESCRIPTION QTY |
Fig 6 5 S/EA"IIT gézs?}ég A) (B) (C) (D) (E) (F)
) 36 1 172644-06770 BACK MIRROR STAY 1 1 1 17 W
' . | (C=M/#02496) (D=M/#02496) (E=M/#02496) (F=M/#02496) '
37 1 172176-68030 'WASHER 2 2 2 2 W
i - (C=M/#02496) °  (D=M/#02496) (E=M/#02496) (F=M/#02496)
38 1 22137-080000 WASHER 8, POLISHED 4 4 4 4 W
(C=M/#02496) (D=M/#02496) (E=M/#02496) (F=M/#02496)
39 1 22217-100000 SPRING WASHER 10 2 2 2 2
i i (C=M/#02708) (D=M/#02708) (E=M/#02708) (F=M/#02708)
40 1 26116-100252 BOLT M10X 25 PLATED 2 2 2 2 W
' i (C=M/#02708) (D=M/#02708) (E=M/#02708) (F=M/#02708)
41 1 26716-100002 NUT 10 2 2 2 2 W
) i . (C=M/#02708) (D=M/#02708) (E=M/#02708) (F=M/#02708)

187
PREVIOUS|

PREVIOUS

187

PREVIOUS

Yes Yes

N:Old T»‘TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




0CK30-G27103

0CK30-G27103 66, HYD. OIL PIPING(C20R)

i A)=C20R D)=C30R-F
Fig.66. HYD. OIL PIPING(C20R) (B1-coow () Ca0R K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTSNO. DESCRIPTION QTY |
r19.68 WO GIPRE caon w060
7 1 1 17264473700  FILTER 1
PREVIOUS 11 1 172614-73700  FILTER 1 N
25—, - (A=MXXX)
3 2 1 172614-76210  RUBBER, FILTER HOLD 1
26 3 1 22137060000 WASHER 6, POLISHED 1
4 1 26557-060122  SCREW M 6X 12,PAN HD 1
% 12 v 5 1 172644-76160  ELBOW,45 ADJUSTING 2
16 ) REES54T° ebey I 6 1 172644-76180  ELBOW,90 ADJUSTING 1
15 14137 6 7 1 17264476200  CONNECTOR 80,90 1
7—q L 71 1 93316001370  CONNECTOR PF1/2-3/8 1 N
(A=M/#00503)
2 g 8 1 23393-030000  JOINT 90RGI 3/8 1 z
3TNA72L—|UFW (A=M/#00503)
REFER TO ENGINE 9 1 23394-030000  JOINT 45RGI 3/8 1
10 1 23414-120000  GASKET 12, ROUND 4
11 1 23851-060000 BOLT, PIPE JOINT 2
12 1 24311-000180  O-RING 1A P-18.0 1 z
(A=M/#00503)
13 1 933111-53400  NUT 1/2, CONNECTOR 1 z
(A=M/#00503)
14 1 933111-53500  RING P18, BUCK UP 1 z
(A=M/#00503)
15 1 198511-00800 COVER 1 z
(A=M/#00789)
16 1 198511-00810  SHEET,THERMO.INSULAT 1 z
(A=M/#00789)
17 1 17264476210 FILTER,LINE 1 z
(A=M/#00503)
18 1 17264476400  PIPE, LOW-PRESSURE 1
181 1 17264476401 PIPE, LOW-PRESSURE 1 s
(A=M/#00503)
= 19 1 17264476500  COVER, FILTER 1
PREVIOUS 20 1 172644-76610  PIPE (L) ASSY 1
201 1 17264476611  PIPE R COMPL. 1 N
(A=M/#00503)
21 21 1 172644-76650  PIPE (R) ASSY 1
o 211 1 17264476651  PIPE L COMPL. 1 N
(A=M/#00503)
22 1 22217-080000  SPRING WASHER 8 1
23 1 23394030000  JOINT 45RGI 3/8 1
24 1 24311000200  O-RING 1A P-20.0 1
25 1 24311-000200  O-RING 1A P-20.0 1
26 1 26013060352 BOLT M6X 35 3
27 1 26013-060402 BOLT M6X 40 3
28 1 26014-080162 BOLT M8X 16 2 z
(A=M/#00789)
20 1 26014-080202  BOLT M 8X 20 2
30 1 26216-080162  STUD BOLT M8X16 1
31 1 26716080002 NUTM8 1
32 1 93315508370  GASKETFILTER COVER 1
33 1 933167-53330 _ JOINT 1

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103

Fig.66. HYD. OIL PIPING(C20R)

HEEE (C20
Fi 963 HYD. OTL Plpms (C20R)

3TNA72L-UFW
REFER TO ENGINE
Fig.2-42

=52
PREVIOUS

12 @8
50T abe g7
7 a6
14 13—

0CK30-G27103 66, HYD. OIL PIPING(C20R)

1B

PREVIOUS

21

o

(A)=C20R (D)=C30R-F
(B)=C25W (E)=C30R-1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A) (B) (C) (D) (E) (F)
34 1 194151-48710 CLAMP 2
34-1 1 23010-030000 CLAMP 30 2 R
(A=M/#00582)
35 1 172738-76180 VALVE 1
36 2 172738-76190 VALVE 1.8 ASSY 1
37 2  22252-000140 CIRCLIP 14 1
38 2 933160-02990 SPOOL ADJUSTING 1
39 1 172644-78100 HOSE 9X1700,HITRON 2
39-1 1 172644-78101 HOSE 9X1600,HITRON 2 N
(A=M/#00503)
40 1 172644-78110 HOSE 9X950, HITRON 2
40-1 1 172644-78111 HOSE 9X1000,HITRON 1 N
(A=M/#00503)
40-2 1 172644-78112 HOSE 9X900 1 N
(A=M/#00504)
41 1 172644-78200 HOSE,LOW-PRESSURE 1
41-1 1 172644-78201 HOSE,LOW-PRESSURE 1 S
(A=M/#00503)
42 1 172739-78320 CLAMP, HOSE 1
43 1 23392-030000 JOINT 1
44 1 29311-325000 GROMMET 32X5.0 1
45 1 172519-73711 FILTER 1 w
(A=M/#00503)
| 45-1 1 172519-73712 FILTER 1 R
(A=M/#00920)
46 2 172519-73721 ELEMENT, FILTER 1 W
(A=M/#00503)
47 2 172519-73731 COVER, HEAD 1 W
(A=M/#00503)
| 471 2 172519-73732 HEAD COVER ASSY 1 S
(A=M/#00920)
47TA 3 172519-73750 VALVE, RELIEF 1
(A=M/#00503)
48 2 172519-73760 CASE, STRAINER 1 W
(A=M/#00503)
| 48-1 2 172519-73761 CASEFILTER 1 S
(A=M/#00920)
49 2  24321-000650 O-RING 1A G-65.0 1 W
(A=M/#00503)
I 49-1 2  24321-000600 O-RING 1A G-60.0 1 S
(A=M/#00920)
50 1 22137-080000 WASHER 8, POLISHED 2 W
(A=M/#00503)
51 1 22217-080000 SPRING WASHER 8 2 w
(A=M/#00503)
52 1 26116-081002 BOLT M 8X100 PLATED 2 W
(A=M/#00503)
53 1 172122-76131 CONNECTOR PT1/2-45 2 W
(A=M/#00503)
54 1 172312-76180 NIPPLE 1/2X3/8 1 W

(A=M/#00503)

N:Old =5 New, Q:0ld *75 New, ROId £

Yes

++ CONTINUE ++

Yes
Yes

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103

Fig.66. HYD. OIL PIPING(C20R)

HEEE (C20
Fi 963 HYD. OTL PIPIRN%s (C20R)

3TNA72L-UFW
REFER TO ENGINE
Fig.2-42

=52
PREVIOUS

12 @8
50T abe g7
7 a6
14 13—

0CK30-G27103 66, HYD. OIL PIPING(C20R)

REF. LEV. PARTS NO.

(A)=C20R
(B)=C25W
(C)=C30R

DESCRIPTION

(D)=C30R-F
(E)=C30R-1K (CRANE)
(F)=C30R-2K (CRANE)

QTY |

(A) (B) (C) (D) (E) (F)

55 1 172644-76230 NIPPLE PT-PF3/8 1 W
(A=M/#00503)

56 1 23396-040300 JOINT 1 W
(A=M/#00503)

57 1 24315-000180 O-RING 1B P-18.0 1 W
(A=M/#00503)

58 1 172644-78121 HOSE 9X850,HITRON 1
(A=M/#00503)

59 1 172644-78130 HOSE 9X380,HITRON 1 W
(A=M/#00503)

60 1 1E6102-84970 BAND 140 1 W

(A=M/#00504)

1B

PREVIOUS

21

o

Yes

N:Old =5 New, Q:0ld *75 New, ROId £

Yes'

Yes
Yes

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103

Fig.67. HYD. OIL PIPING(C25W)(C30R)

Fig. 67 H

99—

REFER TO _ENGINE

(C30R)
( 25W) (CBOR)

0CK30-G27103 67, HYD. OIL PIPING(C25W)(C30R)

C30R

(A)=C20R (D)=C30R-F
(B)=C25W (E)=C30R-1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTSNO. DESCRIPTION QTY [
(A) B) (©) B (E) (F)
1 1 194200-48911  ELEMENT, HYDRAULIC 11
2 1 194200-48930  GROMMET 22 11
3 1 172730-75140  ADAPTOR 11
4 1 24315-000140  O-RING 1B P-14.0 11
5 1 194200-48921  GASKET 11
6 1 172738-76400  PIPE(A),LOW PRESSURE 11
7 1 172738-76420  PIPE(B),LOW PRESSURE 11
8 1 172738-76440  PIPE(C)HIGH PRESS 11
9 1 24311-000200  O-RING 1A P-20.0 2 2
10 1 26013-060142  BOLT M 6X 14 3 3
1 1 26013-060402  BOLT M 6X 40 707
12 1 194151-48710  CLAMP 2 2
12-1 1 23010-030000  CLAMP 30 2 2 R
(B=M/#00501) (C=M/#00501)
13 1 194200-48800  PIPE, FLEXBLE 11
14 1 172738-78150  HOSE ASSY 2 2
15 2 24311-000140  O-RING 1A P-14.0 2 2
16 1 172739-78320  CLAMP, HOSE 11
17 1 23392-030000  JOINT 11
18 1 172738-76180  VALVE 11
19 2 172738-76190  VALVE 1.8 ASSY 11
20 2 22252-000140  CIRCLIP 14 11
21 2 933160-02990  SPOOL ADJUSTING 11
22 1 172637-76110  ADAPTER, DRAIN 2
22A 1 172637-76110  ADAPTER, DRAIN 1 w
(B=M/#00666)
23 1 23000-022000  CLAMP 22 2
23A 1 23000-022000  CLAMP 22 2 w
(B=M/#00666)
24 1 23111-030007  ELBOW PT 3/8 1
25 1 933111-50001  CONNECTOR 1
25A 1 933111-50001  CONNECTOR 1 w
(B=M/#00666)
26 2 24315000140  O-RING 1B P-14.0 1
26A 2 24315-000140  O-RING 1B P-14.0 1 w
(B=M/#00666)
27 1 23091-150210  HOSE 15X210 1
271 1 23091-150250  HOSE 15X250 1 N
(C=M/#01288)
27A 1 23091-150250  HOSE 15X250 1 W
(B=M/#00666)
N:Old =5 New, Q:0ld *725 New, R:Old £ New, S:0ld ¥ New, W:Add, Z:Discontinued, Finterchangeable by set, K:Q'ty Change

“Yes®

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 68, HYD. OIL PIPING(C30R-F)

Fig.68. HYD. OIL PIPING(C30R-F) (B1-coow (EI-Ca0R-1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTS NO. DESCRIPTION QTY |
6 HERE (C30R-F) A ® © O 6 @
H 1 1 194200-48911 ELEMENT, HYDRAULIC 1
FI g" HYD- O[L P IPING (CSOR—F) 2 1 194200-48930 GROMMET 22 1
3 1 194200-48800 PIPE, FLEXBLE 1
4 1 194200-48921 GASKET 1
5 1 172637-76110 ADAPTER, DRAIN 2
6 1 172738-76400 PIPE(A),LOW PRESSURE 1
7 1 172738-76420 PIPE(B),LOW PRESSURE 1
8 1 172738-76440 PIPE(C),HIGH PRESS 1
9 1 1E6102-84970  BAND 140 1
10 1 23000-022000 CLAMP 22 2
1" 1 23010-030000 CLAMP 30 2
12 1 23091-150350 PIPE, VINYL 15X350 1
13 1 23111-030007 ELBOW PT 3/8 2
14 1 23391-030000  JOINT RGI 3/8 1
15 1 24311-000200 O-RING 1A P-20.0 2
16 1 26013-060142 BOLT M 6X 14 3
17 1 26013-060402 BOLT M 6X 40 7

Yes Yes

N:Old T»‘TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 69, HYD. OIL PIPING(C30R-1K)

Fig.69. HYD. OIL PIPING(C30R-1K) (B1-coow (EI-Ca0R-1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
6 HERS (C30R—1K) REF. LEV. PARTS NO. DESCRIPTION w ® (CC)J'T\((D) o |
Fig. HYD.OIL PIPING (C30R-1K) 1 1 194200-48911  ELEMENT, HYDRAULIC 1
2 1 194200-48930 GROMMET 22 1
3 1 194200-48800  PIPE, FLEXBLE 1
4 1 17273851890  PLUG PT3/8 1
5 1 172638-76620 SOCKET PT 3/8 1
6 1 1E6212-82820  CLIP 1
7 1 172637-83050  PIPE ASSY 1
8 1 172637-83100  HOSE,HIGH-PRESSURE 1
9 1 172647-83150  PLUG 22X30 1
10 1 172647-83160  JOINT 22-19 1
11 1 172637-83500 CORRUGATE 10X50 1
12 1 1E6150-83910 BAND 195 4
13 1 22137-100000  WASHER 10,POLISHED 1
14 1 23010-027000 CLAMP 27 2
15 1 23010-030000 CLAMP 30 2
16 1 23091-190900  PIPE, VINYL 19X900 1
17 1 23393-030000  JOINT 90RGI 3/8 2
18 1 24315:000180  O-RING 1B P-18.0 1
19 1 26014-100202  BOLT M10X 20 1
) 20 1 26716-100002 NUT 10 1
21 1 933160-01370 CONNECTOR PF1/2-3/8 1
22 1 19420048800  PIPE, FLEXBLE 1
23 1 194200-48921  GASKET 1
24 1 17273876400  PIPE(A),LOW PRESSURE 1
25 1 17273876440  PIPE(C)HIGH PRESS 1
26 1 23010-030000 CLAMP 30 2
27 1  23111-030007 ELBOW PT 3/8 1
28 1 24311-000200  O-RING 1A P-20.0 2
29 1 26013-060142 BOLT M 6X 14 3
1 7

26013-060402  BOLT M 6X 40

Yes No Yes

N:Old T»‘TNew, (J:OIdT>‘_S New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




0CK30-G27103 0CK30-G27103 70, HYD. OIL PIPING(C30R-2K)

Fig.70. HYD. OIL PIPING(C30R-2K) (B1-coow (EI-Ca0R-1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
7 HWERE (C30R—2K) REF. LEV. PARTSNO. DESCRIPTION o ® (CC)J'T\((D) i |
Fig. HYD.OIL PIPING (C30R—-2K) 1 1 194200-48911  ELEMENT, HYDRAULIC 1
2 1 194200-48930 GROMMET 22 1
3 1 194200-48800  PIPE, FLEXBLE 1
4 1 17273851890  PLUG PT3/8 1
5 1 17263876620 SOCKET PT 3/8 1
6 1 1E6212-82820 CLIP 1
7 1 172637-83050  PIPE ASSY 1
8 1 172637-83100  HOSE,HIGH-PRESSURE 1
9 1 172647-83150  PLUG 22X30 1
10 1 172647-83160  JOINT 22-19 1
11 1 172637-83500 CORRUGATE 10X50 1
12 1 1E6150-83910 BAND 4
13 1 22137-100000  WASHER 10,POLISHED 1
14 1 23010-027000  CLAMP 27 2
15 1 23010-030000  CLAMP 30 2
16 1 23091-191100  PIPE,VINYL 19X1100 1
17 1 23393-030000  JOINT 90RGI 3/8 2
18 1 24315-000180 O-RING 1B P-18.0 1
19 1 26014-100202  BOLT M10X 20 1
20 1 26716-100002  NUT 10 1
21 1 933160-01370 CONNECTOR PF1/2-3/8 1
22 1 194200-48800  PIPE, FLEXBLE 1
23 1 194200-48921  GASKET 1
24 1 17273876400  PIPE(A),LOW PRESSURE 1
25 1 17273876440  PIPE(C),HIGH PRESS 1
26 1 23010-030000  CLAMP 30 2
27 1 23111-030007 ELBOW PT 3/8 2
28 1 24311-000200  O-RING 1A P-20.0 2
29 1 26013-060142 BOLT M 6X 14 3
1 7

26013-060402  BOLT M 6X 40

Yes No Yes

N:Old T»‘TNew, (J:OIdT>‘_S New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 71, WAGON(C20R)

Fig.71. WAGON(C20R) (B)-cz5W (EI-CADRAK (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
AN REF. LEV. PARTS NO. DESCRIPTION QTY |
* 1 1 1A1030-46260 PIN,CHAIN TENS,R BRK 4
1-1 1 22487-080300 PIN 8X 30 4 N
(A=M/#00550)
2 1 172739-52801 PIN, BODY FULCRUM 2
3 1 172739-52851 PIN, CYLINDER 1
4 1 172739-64330 RUBBER, SEAT REAR 2
5 1 172725-85870 RUBBER, INTERVENTION 2
6 1 172644-95100 BODY ASSY, DUMP 1
6-1 1 172644-95101 BODY ASSY, DUMP 1 N
(A=M/#00840)
B6A 2 172730-84151 PLATE 2
7 1 22242-000300 CIRCLIP 30 3
8 1 22417-200160 COTTER PIN 2.0X16 4
8-1 1 22360-080000 SNAP PIN 8 4 N
(A=M/#00550)
9 1 24761-020000 NIPPLE PT1/8, GREASE 2
10 1 24761-050000 NIPPLE C,GREASE 1
10-1 1 24761-020000 NIPPLE PT1/8, GREASE 1 R
(A=M/#00503)
10-2 1 24761-050000 NIPPLE C,GREASE 1 N
(A=M/#00582)
11 1 26116-120302 BOLT M12X 30 PLATED 2
11-1 1 26116-120352 BOLT M12X 35 PLATED 2 N
(A=M/#00714)
12 1 26347-120002 U-NUT 12 2
13 1 1N1730-61190 RUBBER,CONTACT 4
13-1 1 1E8080-81880 STOPPER RUBBER 4 N

(A=M/#00550)

14 1 172644-95700 SIDE BOARD 2

15 1 172647-95730 LEVER, OPEN & SHUT 4

16 1 26013-080202 BOLT W/WASHER M8X20 2

17 1 26716-160002 NUT M16 8

18 1 933168-28480 WASHER 20X9X3.2 2

19 1 172644-95900 GATE COMP.,REAR BODY 1

19A 2 172730-82190 FULCRUM PIN, BOARD 2

20 1 26657-160002 CAP NUT M16 2

21 1 933168-51951 NUT M16 2

22 1 172730-11451 PIN, CAM LEVER 1

23 1 172638-96100 HOOK 1

24 1 172638-96150 ROLLER 1

25 1 22137-100000 WASHER 10,POLISHED 2

26 1 22137-160000 WASHER 16,POLISHED 4

27 1 22417-250200 COTTER PIN 2.5X20 2

28 1 22417-400250 COTTER PIN 4.0X25 4

29 1 26716-100002 NUT 10 1

= | 30 1 933147-03760 PIN 10X38.5 1

i 31 1 933153-01280 SPRING, RETURN 1

NEW 32 1 933168-51700  ROD, HOOK DRIVE 1

187 33 1 933168-51780  JOINT(B), ROD 1

PREVIOUS 34 1 933168-51890 COLLAR, SPRING 1
| 35 1 172647-06100 REFLECTOR 2 W
N:Old %New, O:OId%»‘LS New, R:Oldé» New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 71, \WWAGON(C20R)
Fig.71. WAGON(C20R) (A)=C20R (D)=C30R-F

(B)=C25W (E)=C30R-1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
QTY
) 7 ﬁﬁ\ (02 O R) REF. LEV. PARTS NO. DESCRIPTION A ® © O € I R
Fig. WAGON (C20R) (A=M/#00789)
36 1 172614-95980  SHIM T=2.3 2 w

(A=M/#00550)

#¥
NEW

Ei
PREVIOUS
]

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




0CK30-G27103 0CK30-G27103 72  \WWAGON(C25W)(C30R)

1 A)=C20R D)=C30R-F
Fig.72. WAGON(C25W)(C30R) (=coom OFCUHRE
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTS NO. DESCRIPTION QTY I
. 7 A (C25W) (C30R) (A) (B () O) ()
Fig. WAGON (C25W) (C30R) 1 1 172739-52851  PIN, CYLINDER 3 3
2 1 172725-85870  RUBBER, INTERVENTION 2 2
3 1 172647-95100  BODY ASSY 1.1
I 31 1 172647-95101  BODY ASSY 11 N
(B=M/#00740) (C=M/#02469)
4 2 172647-95450  FULCRUM(L),BODY PROP 1.1
5 2 172647-95460  FULCRUM(R),BODY PROP 11
6 1 22417-200160  COTTER PIN 2.0X16 4 4
6-1 1 22360-080000  SNAP PIN 8 4 4 N
(B=M/#00502) (C=M/#00502)
7 1 22242-000300 CIRCLIP 30 3 3
8 1 24761-050000  NIPPLE C,GREASE 3 3
9 1 933172-27150  RUBBER,FRAME SUPPORT 4 4
10 1 172647-95600  GATE ASSY 11
10A 2 172647-95650  FULCRUM PIN, BOARD 2 2 w
(B=FROM 1ST)
11 1 194145-61560  RUBBER, CUSHION 4 4
11-1 1 1E8080-81880  STOPPER RUBBER 4 4 N
(B=M/#00502) (C=M/#00502)
12 1 172647-95550  TAIL BOARD ASSY,GATE 2 2
13 1 172647-95730  LEVER, OPEN & SHUT 4 4
14 1 26013-080202  BOLT W/WASHER M8X20 2 2
15 1 26716-160002  NUT M16 8 8
16 1 172725-85500  HOOK 2 2
17 1 172738-96250  SHAFT ASSY, HOOK 11
18 1 22137-100000  WASHER 10,POLISHED 11
neE3 \\/ 19 1 22137-160000  WASHER 16,POLISHED 2 2
VIEWED FROM ©® & ,' 20 1 22417-200200  COTTER PIN 2.0X20 11
= - o 25 ®) o 21 1 22417-300200 COTTER PIN 3.0X20 11
~ = | 3 § 7 22 1 22417-400300  COTTER PIN 4.0X30 2 2
3-1 ﬁ‘g’g 2926 ) 3028 9 32 23 1 172730-11451  PIN, CAM LEVER 11
@ B 16 b Tf 18 2 24 1 24761-050000  NIPPLE C,GREASE 2 2
3 PREVIOUS| 7 25 o ~X N([ /( 25 1 26013-080162  BOLT W/WASHER M8X16 2 2
. @ ® 26 1 26716-100002  NUT 10 2 2
] 27 1 933147-03760  PIN 10X38.5 11
28 1 933153-01280  SPRING, RETURN 11
29 1 933168-51700 ROD, HOOK DRIVE 2 2
30 1 172738-95770  COLLAR 10X17.3X2.3 11
31 1 933168-51912  PIN, HOOK FULCRUM 2 2
32 1 794200-62220 REFLECTOR 2 2
32-1 1 172647-06100 REFLECTOR 2 2 R
(B=M/#00739) (C=M/#01906)
33 1 172614-95980  SHIM T=2.3 2 2
34 1 22487-080220  PIN 8X22 4 4
34-1 1 22487-080300  PIN 8X 30 4 4 N
(B=M/#00502) (C=M/#00502)
35 1 1C6053-32020  WASHER 8.5X20X3.2 2 2
| 36 1 22137-080000  WASHER 8, POLISHED 4 4 w
(B=MXXX) (C=MXXX)
Yes Yes

N:Old T»‘TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103

Fig.73. DUMP CYLINDER

SITIUIH
Fi 9-7 DUMP CYLINDER

RHUNo. 1. BHUNoO. 20598357,
linc.2~9

\

0CK30-G27103 73, DUMP CYLINDER

(A)=C20R (D)=C30R-F
(B)=C25W (E)=C30R-1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTS NO. DESCRIPTION QTY I R
(A) (B) (C) (O) (E) (F)
1 1 933120-28100 CYLINDER ASSY, DUMP 1 1 1
2 2 933121-28100 TUBE ASSY, CYLINDER 1 1 1
3 2 933122-28000 ROD ASSY, PISTON 1 1 1
4 2 933123-73900 PISTON 60 1 1 1
4-1 2 933123-73901 PISTON 60 1 1 1 S
(A=M/#00932) (B=M/#00740) (C=M#03334)
5 2 933126-15000 NUT M20, NYLON 1 1 1
6 2 933133-96300 HEAD 60 30 ASSY 1 1 1
7 3 933111-01800 BUSH 30 30 1 1 1
9 2  933138-28701 SEAL SET, CYLINDER 1 1 1
9-1 2 933138-28702 SEAL SET, CYLINDER 1 1 1 S
(A=M/#00932) (B=M/#00740) (C=M/#03334)
N:Old%New, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103

Fig.74. CONTROL VALVE(C20R)

| AyhO=LILT
Fi 9.7 4 CONTROL VALVE ((CCZ%I%R)

RHUNo. 1-1(%, 1ﬁbN°' 1ADB 1 LERBET.

1—-1inc. 1A ~

4

26—}

B5—c» e

0CK30-G27103 74, CONTROL VALVE(C20R)

1257
PREVIOUS

24

linc.2 ~ 24

RHUNo. 11Z. RHUNoO. 2/B24%&n%7,

23

24

(A)=C20R (D)=C30R-F
(B)=C25W (E)=C30R-1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A) (B) (C) (D) (E) (F)
1 1 172614-74102 VALVE ASSY, CONTROL 1
1-1 1 172644-74100 VALVE COMP.,CONTROL 1 S
(A=M/#00752)
1A 2 172614-74630 SECTION ASSY, INLET 1
(A=M/#00752)
1B 3 172122-74620 HOUSING, INLET 1
(A=M/#00752)
1C 3 24321-000550 O-RING 1A G-55.0 1 w
(A=M/#00752)
1D 2 172614-72350 VALVE ASSY, RELIEF 1 w
(A=M/#00752)
1E 3 24315-000180 O-RING 1B P-18.0 2 W
(A=M/#00752)
1F 3 24315-000140 O-RING 1B P-14.0 1 W
(A=M/#00752)
1G 2 172644-74150  SECTION, OUTLET 1 w
(A=M/#00752)
1H 2 172644-74180 SECTION ASSY, SPOOL 1 W
(A=M/#00752)
1J 2  172644-74700 VALVE ASSY 1 w
(A=M/#00752)
1K 2  172637-74410 TIE-ROD 3 w
(A=M/#00752)
1L 2  26716-080002 NUT M 8 6 W
(A=M/#00752)
2 2 172614-74010 SECTION ASSY, VALVE 1 Z
(A=M/#00752)
3 3 172614-74350 VALVE ASSY, RELIEF 1 Z
(A=M/#00752)
4 4  24315-000140 O-RING 1B P-14.0 1 Z
(A=M/#00752)
5 4 24315-000180 O-RING 1B P-18.0 1 Zz
(A=M/#00752)
6 3 172122-74630 SECTION, INLET 1 Z
(A=M/#00752)
8 4 24321-000550 O-RING 1A G-55.0 1 Z
(A=M/#00752)
9 2 172614-74180 SECTION, SPOOL 1 Z
(A=M/#00752)
10 3 172122-74020 VALVE, LOAD CHECK 1 Z
(A=M/#00752)
11 3  172614-74230 SCREW, CAP 1 Z
(A=M/#00752)
12 3 172614-74240 SEAT, SPRING 2 z
(A=M/#00752)
13 3 172614-74250 SPRING, PLUNGER 1 Z
(A=M/#00752)
14 3 172614-74260 CAP 1 Z
(A=M/#00752)
15 3 172614-74270 PLATE, SEAL 2 Z

(A=M/#00752)

Yes

N:Old =5 New, Q:0ld *75 New, ROId £

++ CONTINUE ++

Yes
Yes

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103

Fig.74. CONTROL VALVE(C20R)

| AyhO=LILT
Fi 9.7 4 CONTROL VALVE ((CCZ%I%R)

BHUNO. 1—=1(F. BHUNoO. 1ADS 1 LERBET.
1—=1inc. 1A~ 1L

0CK30-G27103 74, CONTROL VALVE(C20R)

1257
PREVIOUS

24

RHUNo. 1@, RHUNoO. 2524 88n%7,
linc.2 ~ 24 i

23

24

(A)=C20R (D)=C30R-F
(B)=C25W (E)=C30R-1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A) (B) (C) (D) (E) (F)
16 3 172614-74280 SPRING, CHECK VALVE 1 Z
(A=M/#00752)
17 3 172614-74290 WIPER 2 Z
(A=M/#00752)
18 3 172614-74310 SCREW 2 Z
(A=M/#00752)
19 3 172614-74320 HEAD BOLT, SOCKET 2 Zz
(A=M/#00752)
21 3 24311-000120 O-RING 1A P 12.0 2 z
(A=M/#00752)
22 3 24321-000550 O-RING 1A G-55.0 1 Z
(A=M/#00752)
23 2 172614-74410 TIE-ROD 3 Z
(A=M/#00752)
24 2  26716-080002 NUT M 8 6 Z
(A=M/#00752)
25 1 22217-100000 SPRING WASHER 10 3
25-1 1 22217-100000 SPRING WASHER 10 2 K
(A=M/#00752)
26 1 26716-100002 NUT 10 3
26-1 1 26716-100002 NUT 10 2 K
(A=M/#00752)
27 1 22137-080000 WASHER 8, POLISHED 1 w
(A=M/#00752)
28 1 22217-080000 SPRING WASHER 8 1 W
(A=M/#00752)
29 1 26716-080002 NUT M 8 1 W

(A=M/#00752)

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»NeW, R:0Old *—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103

Fig.75. CONTROL VALVE(C25W)(PREVIOUS)

_ JYhO=L/ALT (C25W) (IBF)

Fi 975 CONTROL VALVE (CQSW)V\{PREVIOUS)

RBHUNo. 1&, BHUNoO. 2h'B»3728%»%Y. 32
linc.2 ~ 37

4

Y@i 30

4

KHUNo. 141, RBHUNo. (14) »"533%&8»%7.,
14inc. (14) ~ 33

0CK30-G27103 75 CONTROL VALVE(C25W)(PREVIOUS)
(oo,
(C)=C30R

REF. LEV. PARTS NO. DESCRIPTION

(D)=C30R-F
(E)=C30R-1K (CRANE)
(F)=C30R-2K (CRANE)

QTY |

22217-080000 SPRING WASHER 8
26716-080002 NUT M 8

(A) (B) () @) () (F)

1 1 172741-74100  VALVE ASSY, CONTROL 1
2 2 172738-74110 SECTION ASSY, INLET 1
3 3  172738-74120  VALVE ASSY, RELIEF 1
4 4 172738-74210 RING, BACK UP 1
5 4 24315-000200 O-RING 1B P-20.0 1
6 4 24341-000140 O-RING 1A S-14.0 1
7 3 172738-74220 PLUG 1
8 3 172738-74230 COVER (A), INLET 1
9 3 24315-000180 O-RING 1B P-18.0 1
10 2 172738-74250 COVER ASSY, END 1
1" 3 172738-74260 COVER, END 1
12 3 24311-000160 O-RING 1A P-16.0 1
13 3 24321-000550 O-RING 1A G-55.0 1
14 2 172738-74300 SECTION ASSY, SPOOL 1
16 3 172738-74330 PLUG, LOAD CHECK 1
17 3 172738-74340  VALVE, LOAD CHECK 1
18 3 172738-74350  SPRING, LOAD CHECK 1
19 3 172738-74360 SPOOL HEAD (A) 1
20 3 172738-74370  STOPPER 2
21 3 172738-74380  SPRING, RETURN 1
22 3 172738-74390 COVER (A), VALVE 1
23 3 172738-74400 COLLAR 1
24 3 172738-74410 RING, BACK-UP 2
25 3 172738-74420 COVER, SIDE 2
26 3 172738-74430 OIL SEAL 2
27 3 22217-050000 SPRING WASHER 5 2
28 3 24315-000110 O-RING 1B P-11.0 1
29 3 24315-000140 O-RING 1B P-14.0 2
30 3 24321-000550 O-RING 1A G-55.0 1
31 3 26022-050122 SCREW M 5X 12 2
32 3 26450-050162 BOLT M 5X 16 2
33 3 26450-080202 BOLT M 8X 20 1
35 2 172738-74440  TIE-ROD 3

2 6

2 6

1 3

26013-100252  BOLT W/WASHER M10X25

Remarks
(1) TO M/# 03784

Yes Yes

N:Old T»‘TNew, O:OIdL‘L» New, R:0ld = New, S:0ld z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103

Fig.76. CONTROL VALVE(C25W)(C30R)

AvhO-L/N
Fig.76 vhO—-/ )b7(C25V\{2}

C
CONTROL VALVE (C25W) )3 OR)

(
30R

RHUNo. 1% RHUNoO. 210527588357,
linc.2~27

4

0CK30-G27103 76, CONTROL VALVE(C25W)(C30R)
(A)=C20R
(B)=C25W
(C)=C30R

REF. LEV. PARTS NO. DESCRIPTION

(D)=C30R-F
(E)=C30R-1K (CRANE)
(F)=C30R-2K (CRANE)

QTY |

(A) (B) () @) () (F)

1 1 172647-74100  VALVE ASSY, CONTROL 1 1

2 2 172614-74630 SECTION ASSY, INLET 1 1

3 3  172614-72350  VALVE ASSY, RELIEF 1 1

4 4 24315-000180 O-RING 1B P-18.0 2 2

5 4 24315-000140 O-RING 1B P-14.0 1 1

6 3 172637-74420 PLUG 1 1

7 4 24351-000180 O-RING 1B P-18.0 1 1

8 4 172637-74430 PLUG 1 1

9 3 172122-74620 HOUSING, INLET 1 1

10 3 24321-000550 O-RING 1A G-55.0 1 1
1" 2 172637-74150 SECTION, OUTLET 1 1
12 2 172637-74180  SECTION ASSY, SPOOL 1 1
13 3 172637-74190  VALVE, LOAD CHECK 1 1
14 3 172614-74280 SPRING, CHECK VALVE 1 1
15 3 172738-74360 SPOOL HEAD (A) 1 1
16 3 172614-74240 SEAT, SPRING 2 2
17 3 172614-74250  SPRING, PLUNGER 1 1
18 3 172614-74260 CAP 1 1
19 3 172614-74290  WIPER 2 2
20 3 172614-74270 PLATE, SEAL 2 2
21 3 24311-000120 O-RING 1A P 12.0 2 2
22 3 24321-000550 O-RING 1A G-55.0 1 1
23 3 172614-74310 SCREW 2 2
24 3 172614-74320 HEAD BOLT, SOCKET 2 2
25 3 172614-74230 SCREW, CAP 1 1
26 2 172637-74410  TIE-ROD 3 3
27 2 26716-080002 NUT M 8 6 6
1 3 3

26013-100252  BOLT W/WASHER M10X25

4

RHUNo. 12, RHUNo. (12) »525%88»%7.
12inc. (12) ~ 25

Remarks
(1) MODEL C25W IS FROM M/# 03785

Yes Yes

N:Old T»‘TNew, O:OIdL‘L» New, R:0ld = New, S:0ld z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 77  CLUTCH VALVE(C20R)

Fig.77. CLUTCH VALVE(C20R) EQLgig\F"V E%nggg_f}( CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
= REF. LEV. PARTS NO. DESCRIPTION QTY |
- 7 2359FI\ 7 (C20R) (A)_(B) (©) O €
ig. CLUTCH VALVE (C20R) 1 1 S72644-27100  CLUTCH VALVE ASSY. 1
RHUNo. 1. RHUNo. 2h529A%8557, 2 2 172644-27100  VALVE,CLUTCH 1
linc.2~29A 21 2 172644-27101  VALVE, CLUTCH 1 N
16 ’ (A=M/#00550)
g 3 2 17264427110  PLATE 138X220X25 1
4 2 17264427120  COVER,CLUTCH VALVE 1
5 2 17264427130  GUIDE, SLEEVE 2
6 2 172644-27140  PLATE 19X46 1
7 2 172644-27150  SEAL 14X18,PENTA 2
8 2 17264427160  SEAL 14X18,PENTA 2
9 2 17264427200  SLEEVE, PILOT VALVE 2
10 2 172644-27210  SPRING ARETURN 2
1 2 1E6710-53040  PLUG 1/8,TAPER SCREW 1
12 2 1E8050-56830 SLEEVE, RELIEF VALVE 1
121 2 17264427180  SLEEVE, RELIEF VALVE 1 N
(A=M/#00550)
13 2 1EB050-56840 VALVE, RELIEF 1
14 2 1EB080-56850 O-RING 4D S11.2 1
141 2 1E8080-56850 O-RING 4D S11.2 2 K
(A=M/#00550)
15 2 1EB050-56860 SPRING,P.C.RELIEF 1
16 2 1E8050-56880 BOLT,RELIEF ADJUST'G 1
17 2 1E8050-56890  RING P7,BACKUP 1
18 2 22117-140000 WASHER 14 2
19 2 22242:000140  CIRCLIP 14 2
20 2 23393-030000 JOINT 90RGI 3/8 1
21 2 24316-000070  O-RING 4D P-7.0 1
22 2 24316000080  O-RING 4D P-8.0 4
23 2 24316-000180  O-RING 4D P-18.0 1
24 2 24316-000200  O-RING 4D P-20.0 1
25 2 24316000220  O-RING 4D P-22.0 2
26 2 26013-080162  BOLT W/WASHER M8X16 2
27 2 26013-080302 BOLT M 8X 30 6
28 2 26013-080752 BOLT8X 75 2
29 2 26776-100002 LOCK NUT M10 PLATED 1
| 2941 2 26756-100002 LOCK NUT M10 PLATED 1 N
(A=FROM 1S8T)
20A 2 24326-000300  O-RING 30 2 w
(A=M/#00550)
30 1 22217-080000  SPRING WASHER 8 2
31 1 23414-120000 GASKET 12, ROUND 4
32 1 23851-060000 BOLT 2
33 1 26013-080402  BOLT M 8X 40 2
34 1 26013-080452  BOLT M8X 45 3
35 1 26116-081002 BOLT M 8X100 PLATED 2

Yes No Yes

N:Old T»‘TNew, (J:OIdT>‘_S New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




0CK30-G27103 0CK30-G27103 78 BUCK BUZZER(OPTIONAL)

Fig.78. BUCK BUZZER(OPTIONAL) (=coom OFCUHRE
(C)=C30R (F)=C30R-2K (CRANE)
: N REF. LEV. PARTSNO. DESCRIPTION QTY I R

) 7 Ry OTH— (A TV 3V) (&) _(B) (€) O () (F)
Fig. BUCK BUZZER (OPTIONAL) 1 1 772647-96100  BUZZER ASSY, BACKING 11
_ 2 2 1E6820-81300  BUZZER,BACK 11
%t:jlﬁ r(\:l .o 5 111\1 %Iﬁb No. 2051 0%&8%%7, 3 2 1E6690-81650  SWITCH,BOOT PUSH 11
4 2 1E6150-83910  BAND 3 3
4 5 2 172647-96100  BRACKET, SWITCH 11
REFER TO Fi 6 2 172647-96130  LEVER 1 CMP.,FWD-RVS 11
7 2 172647-96150  HARNESS,BACK BUZZER 11
- N 8 2 172647-96160  PLATE, BUZZER 11
/ 9 2 26023-050202  SCREW M 5X 20 2 2
- 10 2 26023-050202  SCREW M 5X 20 11

REFER TO Fig.?29

Yes Yes

Yes' Yes

N:Old T»‘TNew, O:OIdL‘L» New, R:0ld = New, S:0ld z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 79 OUTRIGGER(C30R-1K)

26013-100202 BOLT W/WASHER M10X20
26116-160402 BOLT M16X 40 PLATED
26716-160002 NUT M16

i A)=C20R D)=C30R-F
Fig.79. OUTRIGGER(C30R-1K) el OreuR
(C)=C30R (F)=C30R-2K (CRANE)
57 | — REF. LEV. PARTS NO. DESCRIPTION QTY |
Fig. 1 Q S ek PR e

° 1 1 172637-81140 OUTRIGGER ASSY 1
2 2 1NE050-41210 TUBE ASSY 1

3 2 1NE050-41220 ROD 1

4 2 1NE050-41230 GROUND 1

5 2 1NE050-41240 PISTON 1

6 2 1NE050-41250  SEAL, DUST 4052107 1

7 2 1NE050-41260 GASKET 40506 1

8 2 1NE050-41270 PIN, SPRING 10X55 2

9 2 1NE050-41280 RING, BACKUP 1

10 2 1NE050-41290 PIPE 8X11 1

1 2 1NE050-41300 VALVE, PILOT CHECK 1

12 2 1NE050-41310 BOLT, JOINT 1

13 2 172637-81200 FLOAT 1

14 2 1NEO050-41330  PIN, SPRING 1

15 2 1NE050-41340 RING, SNAP 1

16 2 172647-84510 ADAPTER PT1/4 2

17 2  24315-570500 O-RING 1B P-50A 1

18 2  24325-000400 O-RING 1B G 40 1

19 2  24325-000550 O-RING 1B G-55.0 1

20 2 23871-010000 PLUG PT1/8,SCREW 1

21 2  24372-000500 RING 2

22 2 23104-080001 CONNECTOR 2

23 2 23103-080001 CONNECTOR 2

24 2  26450-060352 BOLT M 6X 35 1

25 2 23169-080021 ELBOW,PT 1

26 2 1NEO050-40630 PIPE, HIGH-PRESSURE 2

27 1 172614-81500 INNER PIPE,OUTRIGGER 1

28 1 172637-81650 STOPPER,INNER PIPE 1

29 1 172614-81700 PIN, LOCK 1

30 1 172647-84610 PIN 1

31 1 22137-160000 WASHER 16,POLISHED 4

32 1 22217-160000 SPRING WASHER 16 4

33 1 23394-020000 JOINT 45RGI1/4 2

1 2

1 4

1 4

Yes Yes

N:Old T»‘TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




0CK30-G27103 0CK30-G27103 80, OUTRIGGER MOUNT(C30R-2K)
Fig.80. OUTRIGGER MOUNT(C30R-2K) AR (B Gaomn

(B)=C25W (E)=C30R-1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTSNO. DESCRIPTION QTY [

) 80 7oNUAYIYN (C30R—2K) (A)_(B) © () € (F)
Fig. OUTRIGGER MOUNT (C30R-2K) 1 1 22417300300  COTTER PIN 3.0X30 2
2 1 1NE100-40110  SLEEVE, OUT RIGGER 4

3 1 26116-100162  BOLT M10X 16 PLATED 8

4 1 1NE100-40630  PIN, RIGGER FULCLUM 2

5 1 1NE100-41600  SHIM (T=1.2) 12

6 1 1NE100-41610 STOPPER (1) 4

7 1 1NE100-41620 STOPPER (2) 4

8 1 172614-81700  PIN, LOCK 6

9 1 26116-160252  BOLT M16X 25 PLATED 16

10 1 172637-84500  BASE (L),OUTRIGGER 1

11 1 172637-84510  BASE, OUT-RIGGER 1

12 1 26577-080252  SCREW M 8X 25 8

13 1 172647-84610 PIN 6

14 1 INE100-99570 WASHER 8

15 1 22137-100000  WASHER 10,POLISHED 8

16 1 22137-180000 WASHER 18 2

17 1 22217-100000  SPRING WASHER 10 8

18 1 22217-160000  SPRING WASHER 16 16

%

REFER TO Fig. 82;

REFER TO Fig. 81

Yes Yes

N:Old T»‘TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103

Fig.81. OUTRIGGER FRONT(C30R-2K)

F0.8 1

S

7ohUAI0YN (C30R-2
OUTRIGGER FRONT (C30R-2K

o

K)
)

0CK30-G27103 g1, OUTRIGGER FRONT(C30R-2K)

(A)=C20R (D)=C30R-F
(B)=C25W (E)=C30R-1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTS NO. DESCRIPTION QTY

(A) (B) (C) (O) (E) (F)
1 1 172637-84550 OUTRIGGER FRONT(L) 1
2 2  172637-86250 TUBE ASSY 1
3 2 172637-86310 ROD 1
4 2 172637-86320 GROUND 1
5 2 172637-86330 PISTON 1
6 2  22252-000750 CIRCLIP 75 1
7 2 26346-270002 U-NUT 1
8 2 24315-000600 O-RING 1
9 2 24325-000650 O-RING 1B G-65.0 1
10 2 24315-000500 O-RING 1B P-50.0 1
11 2 24325-000250 O-RING 1B G-25.0 1
12 2 24372-000600 RING, BACKUP 2
13 2  172637-86340 SEAL, DUST 1
14 2 172637-86350 FLOAT 1
15 2 172637-86360 PIN, SPRING 10X80 1
16 2 22351-060040 SPRING PIN 6X40 2
17 2 1NEO050-41300 VALVE, PILOT CHECK 1
18 2 1NEO050-41310 BOLT, JOINT 1
19 2  26450-060352 BOLT M 6X 35 1
20 2  1NEO050-41290 PIPE 8X11 1
21 2  23104-080001 CONNECTOR 2
22 2 23103-080001 CONNECTOR 2
23 2 23169-080021 ELBOW,PT 1
24 1 172637-84560 OUTRIGGER FRONT(R) 1
25 2 172637-86260 TUBE ASSY 1
26 2 172637-86310 ROD 1
27 2 172637-86320 GROUND 1
28 2 172637-86330 PISTON 1
29 2 22252-000750 CIRCLIP 75 1
30 2  26346-270002 U-NUT 1
31 2 24315-000600 O-RING 1
32 2 24325-000650 O-RING 1B G-65.0 1
33 2 24315-000500 O-RING 1B P-50.0 1
34 2 24325-000250 O-RING 1B G-25.0 1
35 2 24372-000600 RING, BACKUP 2
36 2  172637-86340 SEAL, DUST 1
37 2 172637-86350 FLOAT 1
38 2 172637-86360 PIN, SPRING 10X80 1
39 2 22351-060040 SPRING PIN 6X40 2
40 2 1NEO050-41300 VALVE, PILOT CHECK 1
41 2  1NEO050-41310 BOLT, JOINT 1
42 2  26450-060352 BOLT M 6X 35 1
43 2 1NEO050-41290 PIPE 8X11 1
44 2 23104-080001 CONNECTOR 2
45 2  23103-080001 CONNECTOR 2
46 2 23169-080021 ELBOW,PT 1
47 1 172647-84510 ADAPTER PT1/4 4
48 1 1NE050-40630 PIPE, HIGH-PRESSURE 4

N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 82  OUTRIGGER REAR(C30R-2K)

Fig.82. OUTRIGGER REAR(C30R-2K) Egijgggffv EE;:SSSE::K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
. 8 2 ?'j I\ U ﬁuv (C 3 O R_2 K ) REF. LEV. PARTS NO. DESCRIPTION &) ®) (CC)Q TTD) © @ |
Fig. OUTRIGGER REAR (C30R-2K) 172637-84600  OUTRIGGER OUTER(L)

172637-86410 TUBE ASSY
172637-86430 ROD

172637-86440 GROUND
172637-86450 PISTON
172637-86460 SEAL PRESS

A\

\
/

%

24315-570500  O-RING 1B P-50A
24315-000400  O-RING P40
24325-000400  O-RING 1B G 40

© o N O WN -

24372-000500  RING
172637-86510  SEAL, DUST 40527
22252-000650  CIRCLIP 65H

Q

\
0
N,

23871-010000 PLUG PT1/8,SCREW
172637-86470 PIN, SPRING 10X55
172637-86360 PIN, SPRING 10X80

§

F

1 1

2 1

2 1

2 1

2 1

2 1

2 2

2 1

2 1

2 2

2 1

2 1

2 1

2 1

2 1

7 16 2 22351-060040  SPRING PIN 6X40 2
- 17 2 172637-86480  FLOAT 1
/ 18 2 1NE050-41300 VALVE, PILOT CHECK 1
/ 19 2 1NE050-41310 BOLT, JOINT 1
20 2 26450-060352 BOLT M6X 35 1

21 2 172637-86490 ELBOW 1

22 2 1NE050-41290 PIPE 8X11 1

20 23 2 23104-080001 CONNECTOR 2
46 24 2 23103-080001 CONNECTOR 2
18 L 25 2 173637-86500  COLLAR 1
44 ' 26 2 23102080021 CONNECTOR 1/4 1
27 1 172637-84610 OUTRIGGER OUTER(R) 1

28 2 172637-86420  TUBE ASSY 1

29 2 172637-86430 ROD 1

30 2 172637-86440 GROUND 1

31 2 172637-86450  PISTON 1

32 2 172637-86460  SEAL PRESS 1

33 2 24315-570500 O-RING 1B P-50A 2

34 2 24315-000400  O-RING P40 1

35 2 24325-000400 O-RING 1B G 40 1

36 2 24372-000500 RING 2

37 2 172637-86510  SEAL, DUST 40527 1

38 2 22252:000650 CIRCLIP 65H 1

39 2 23871-010000  PLUG PT1/8,SCREW 1

40 2 172637-86470  PIN, SPRING 10X55 1

41 2 17263786360  PIN, SPRING 10X80 1

42 2 22351-060040  SPRING PIN 6X40 2

43 2 172637-86480  FLOAT 1

44 2 1NE050-41300 VALVE, PILOT CHECK 1

45 2 1NE050-41310 BOLT, JOINT 1

46 2 26450-060352 BOLT M6X 35 1

47 2 172637-86490 ELBOW 1

48 2 1NE050-41290  PIPE 8X11 1

49 2 23104-080001 CONNECTOR 2

50 2 23103-080001 CONNECTOR 2

1

N

173637-86500 COLLAR

51
N:Old %New, O:OId%»‘LS New, R:Oldé» New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 82 OUTRIGGER REAR(C30R-2K)
Fig.82. OUTRIGGER REAR(C30R-2K) (Rcoon el

(B)=C25W (E)=C30R-1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTSNO. DESCRIPTION QTY I R
_ 82 PYNUAUY (C30R—2K) (&) _(B) (€) O () (F)
Fig. OUTRIGGER REAR (C30R-2K) 52 2 23102-080021 CONNECTOR 1/4 1

53 1 1NEO050-40630 PIPE, HIGH-PRESSURE 4

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 83 CRANE(C30R-1K)

Fig.83. CRANE(C30R-1K) (Br-coow (B1-CAOR K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTSNO. DESCRIPTION P (CC)J'T\((D) © @ I R
) 8 L= (C30R—-1K) 1 1 1E6150-61310  RUBBER,GUIDE STOPPER 10
Fig. CRANE (C30R-1K) 2 1 172614-81100  CRANE UR-103 1
3 2 172614-81110  BODY, CRANE 1
4 2 172614-81120  LABEL, CRANE 1
5 1 172614-81150  BOLT, CRANE 16X150 6
6 1 172614-81160  BOLT, CRANE 16X240 2
7 1 172614-81200 WASHER 8
8 1 172614-81250  COVER, CRANE 1
9 1 22217-160000 _ SPRING WASHER 16 8
10 1 26014-080202  BOLT M 8X 20 6
11 1 26716-160002  NUT M16 8

Yes Yes

N:Old T»‘TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 84, CRANE(C30R-2K)

Fig.84. CRANE(C30R-2K) (B)-czsw (E1-C30R 1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTS NO. DESCRIPTION QTY |

, 8 2L—> (C30R—2K) (A)_(B) (C) (D) (E) (F)
Fig. CRANE (C30R-2K) 1 1 1E6150-83910  BAND 7
2 1 172637-84100 CRANE UR222 1

3 2 172637-84110 BODY, CRANE 1

4 2 172637-84120 LABEL, CRANE 1

5 1 172637-84410 WASHER 8

6 1 172647-84450 FRANGE ASSY, SUC. 1

7 1 172637-84900 PLUMBER 1/4X500 4

8 1 172647-85030 HARNESS, CRANE1800 1

9 1 172647-85040 HARNESS,CRANE 1400 1

10 1 172647-85050 HARNESS, CRANE 300 2

11 1 172647-85060 HARNESS, CRANE 100 2

12 1 172647-85080 ALARM 1

13 1 22217-200000 SPRING WASHER 20 8

14 1 26116-201202 BOLT M20X120 PLATED 8

15 1 172637-86100 PIPE 2

16 1 172637-86150 PIPE 4

17 1 172637-86200 PIPE 8

18 1 23393-020000 JOINT 90RGI1/4 4

19 1 23394-020000 JOINT 45RGl1/4 8

20 1 23396-030200 JOINT RRB3/8X1/4 4

21 1 26013-100202 BOLT W/WASHER M10X20 8

22 1 26014-100252 BOLT 10X25 W/PLW+SPW 8

N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes
(C)Copy Rights YANMAR CO.,LTD.




0CK30-G27103

Fig.85. SAFETY LABEL(C20R)

SAFETY LABEL (C20R)
13 1249106 5 7 16

Fig.8 L2 (C20R)
o2

13
15 14
RERRORMNHIBE. REHBEETLR T,
4
l
’&

e, o
HASLONERLT CLar
RALIORRRGTIE AT

L
ST TUEOL LCERAe. Ra
CitiRa:

REOSWKIZ LR
RAORDKOWE LB
ERGELE.  IYUVEBIELTTEN,
PN B - KBNTHDETASTFAL
Lwee, CHTUTEDCDBLTENE
BELTHOF ¢y TEROAL

- D54 A FOMELE
OMELLTIREL,
AUNTRYSEC.
BaTATY HETOHTN
2BULT.

[ HIRAEPTED ]
IN THE OPERATION
MANUAL CASE

0CK30-G27103 85 SAFETY LABEL(C20R)

(A)=C20R (D)=C30R-F
(B)=C25W (E)=C30R-1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A) (B) (C) (D) (E) (F)
1 1 172964-03610 LABEL A 1
2 1 172164-03500 LABEL 1
3 1 172647-03540 LABEL 1
4 1 172739-03451 LABEL 1
5 1 172647-03510 LABEL 1
6 1 172519-04390 LABEL,WARNING 1
7 1 172164-03510 LABEL 1
8 1 172647-03500 LABEL,CAUTION 1
9 1 172644-03231 LABEL 1
10 1 172519-04180 LABEL,WARNING 1
1 1 172519-04300 LABEL 1
12 1 172141-03202 LABEL,CAUTION 1
13 1 172165-03661 LABEL,DANGER 1
14 1 172644-03401 LABEL 1
15 1 172964-03390 LABEL,ADJUST 1
16 1 172647-03550 LABEL,WARNING 1
17 1 172964-03480 LABEL 1
17-1 1 172964-03481 LABEL 1 N

(A=M/#00849)

Yes

N:Old *ie=s

Yes'

Yes

New, O:OIdL‘L»NeW, R:0Old *—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103
Fig.86. SAFETY LABEL(C30R)

nga

ZeHi (C30R)
SAFETY LABEL (C30R)

1012 913 7 15

2 163 45 6 14

RESROMAHIER, BRSPS EIERT S,
2

(@ ¥ 0uen E SCaRARE
LT RATONERYAUETOT.
BnsEemgiTinee,
GFEATRNOR S 2 STAEST

e T
avgaty,

e ot e

0
S G
DOty

—
=S &
A b = - _l)__? =
- AEORBKCET
IVI/BEPRROTEEF ST
4 ZmetnC
<ERL,
o s IVIYRBIELTFEN,
[l 1ze, KRN TABETHTTIL,
O22YRU T2 UNLREENHG « Hpy TRMoCDRLIENE
nuze, BHLTHEF v 7 TERINL
— T
. & Axm
5 [Rnec. reorent] ) IRy STERRCAGAEr BEea T
ULI'I} AN | kit T aacan o
Nl 1310 ol p | pranTana
ERLUNSRATOE v TdLEL. - FRERBECURUS,
AR |amseRTastny BaEnTrAETOHER “Reanus,
—REL (suer. NEURT,

17
17-1

WERMEALES
N THE OPERATION

AN
[MANUAL CASE

0CK30-G27103 85, SAFETY LABEL(C30R)

(A)=C20R (D)=C30R-F
(B)=C25W (E)=C30R-1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
REF. LEV. PARTS NO. DESCRIPTION QTY [
(A) (B) (C) (O) (E) (F)
1 1 172964-03610 LABEL A 1 1 1 1
2 1 172164-03500 LABEL 1 1 1 1
3 1 172519-04390 LABEL,WARNING 1 1 1 1
4 1 172647-03510 LABEL 1 1 1 1
5 1 172164-03510 LABEL 1 1 1 1
6 1 172964-03390 LABEL,ADJUST 1 1 1 1
7 1 172647-03500 LABEL,CAUTION 1
8 1 172647-03550 LABEL,WARNING 1
9 1 172519-04180 LABEL,WARNING 1 1 1 1
10 1 172165-03661 LABEL,DANGER 1 1 1 1
11 1 172519-04300 LABEL 1 1 1 1
12 1 172141-03202 LABEL,CAUTION 1 1 1 1
13 1 172739-03451 LABEL 1 1 1 1
14 1 172644-03401 LABEL 1
15 1 172647-03530 LABEL,WARNING 1 1 1 1
16 1 172647-03540 LABEL 1 1 1 1
17 1 172964-03480 LABEL 1 1 1 1
1741 1 172964-03481 LABEL 1 1 1 1 N
(C=M/#00740) (D=M/#02554) (E=M/#02554) (F=M/#02554)
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G27103 0CK30-G27103 87 TAIL LAMP(OPTIONAL)

Fig.87. TAIL LAMP(OPTIONAL) (Brc2sw (E1-C0R.1K (CRANE)
(C)=C30R (F)=C30R-2K (CRANE)
— . . s REF. LEV. PARTSNO. DESCRIPTION QTY I
) 87 T=W32T (#TY3V) (A) _(B) (©) (O) (E) ()
Fig. TATL LAMP (OPTIONAL) 172137-16560  BAND 10 10 4 4
: 172647-16850  HARNESS 1 1

C20R 172644-17300  BRACKET

)
® ~NOWwN =

19
20

26013-100162 BOLT M10X 16
26717-100002 NUT M10

1
1
1 2
1 172645-17500 SWITCH 1 1 1 1
1 172647-17600 LAMP 2 2
2 172647-17610  VALVE 2 2
9 1 26013-100202 BOLT W/WASHER M10X20 4 4
10 1 172647-17500 BRACKET 2
13 1 172647-16860 HARNESS 1 1
14 1 172647-17400 STAY 1 1
17 1 172638-17600 LAMP 1 1
18 2 172638-17610  VALVE 1 1
1 2 2
1 1 1

:REFER TO Fig. 71

C30R @

L~ :REFER TO Fig.72

REFER TO Fig.79.80

Yes Yes

N:Old T»‘TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



Part Number Index

All parts are stipulated in the order of part numbers.
(Depending on the area in which the part is used.)
This index will display the location of the part according to each part number.



MODEL : C20R/25W/30R(B4592,4602)
PC NO : 0CK30-G27103

PARTS No. INDEX

PARTS No.
101504-55101

101720-55750

102103-55520

104200-55321

104200-55330

104200-55341

104200-55750

105430-55070

110250-55610

119260-44500
119632-55620
119640-13500
119640-77711

119640-92750
119641-49010
119641-49020
119645-49010
119650-13620
119810-55340
119812-12500
119812-12520
119812-12550
119812-12560
119812-44500
119830-49020
121120-12531
121120-12541
121120-12561
121120-12571
121120-12901
121120-13580
121120-44800

121250-49121

PARTS No.

121250-49121
121250-55620
121254-55510
121257-55720

121257-55731
121400-12540
121400-12560
121400-12570
121450-44531
121450-49110
121468-44510
121468-44540

121470-44540

121470-44581
121522-77721
123682-44210
124064-55510

124160-77020
124450-11900
124450-44560

124550-55700
124764-44920

129100-77910
129150-59580
129155-77810
129155-77920
129322-77401
129335-55700
129505-66791
171056-55700

W >

PARTS No.
171081-55910

171301-49020
171301-92750
172112-14650
172112-65780
172116-14620
172116-61362

172122-14300
172122-14301
172122-14350
172122-16570
172122-37820
172122-37843

172122-46560
172122-65430

172122-65440

172122-74020
172122-74620

172122-74630
172122-76131
172125-03950

172126-16540
172131-13200
172135-14250
172137-14630
172137-16560
172137-46210
172137-46400
172141-03201
172141-03202

172142-03280
172142-03530

PARTS No.
172164-03500

172164-03510

172165-03661

172171-03400
172171-03420

172176-07330
172176-68030

172183-03250

172183-14250
172312-76180
172336-13270
172336-16410
172336-16411

172336-21471
172519-04180

172519-04300

>>> >

-1
-1

-1
-1

-1

-1




MODEL : C20R/25W/30R(B4592,4602)
PC NO : 0CK30-G27103

PARTS No. INDEX

PARTS No.
172519-04300

172519-04390

172519-73711
172519-73712
172519-73721
172519-73731
172519-73732
172519-73750
172519-73760
172519-73761
172613-24300
172614-03270

172614-16520

172614-21201
172614-21230
172614-21310
172614-21350
172614-21550
172614-21801
172614-21810
172614-21820
172614-21860
172614-22110
172614-22210
172614-22230
172614-22240
172614-22270
172614-22280
172614-22300
172614-22310
172614-22330
172614-22340
172614-23150
172614-28170
172614-34160

—_—
PO ~OCOONOODW-

-1

-1

PARTS No.

172614-34171
172614-65280
172614-72350

172614-73700
172614-74010
172614-74102
172614-74180
172614-74230
172614-74240
172614-74250
172614-74260
172614-74270
172614-74280
172614-74290
172614-74310
172614-74320
172614-74350
172614-74410
172614-74630
172614-76210
172614-81100
172614-81110
172614-81120
172614-81150
172614-81160
172614-81200
172614-81250
172614-81500
172614-81700
172614-95980
172631-37160
172631-37170

172637-03120

Ref.No.

N
NONO AR WNNN -

wWw N
ARARBRPRARPRPOLWWOOLOO

PARTS No.
172637-03120

172637-03130

172637-03251

172637-03720

172637-03730
172637-12100

172637-12170
172637-12191

172637-12200
172637-12210

172637-27151
172637-27170
172637-27180
172637-27200
172637-27210
172637-27261
172637-27271
172637-27280
172637-27290
172637-27300
172637-27310
172637-27330
172637-27340
172637-27390
172637-27410
172637-27411
172637-27420
172637-27440
172637-27480
172637-27490
172637-27560
172637-27570
172637-27580
172637-27620
172637-27700

Ref.No.

—
NN_L,ONWWWOONN

A

PARTS No.

172637-28120
172637-28130
172637-28150
172637-28160
172637-28310
172637-28340
172637-28341
172637-29111
172637-37180
172637-37200
172637-37233

172637-37340

172637-37350

172637-37380

172637-37400

172637-37500
172637-37560
172637-37600

172637-37630

172637-37640

172637-37650

172637-37740

45
44

45
44
45
44




MODEL : C20R/25W/30R(B4592,4602)
PC NO : 0CK30-G27103

PARTS No. INDEX

PARTS No.
172637-37751

172637-37781
172637-37850
172637-37860
172637-37880

172637-42151
172637-42200
172637-42300
172637-42401

172637-42450
172637-42510
172637-47100

172637-47130
172637-47200
172637-47300

172637-47320

172637-47350
172637-47380

172637-47400

172637-47510
172637-47520
172637-47570
172637-47580
172637-47620
172637-47630
172637-51500

172637-51520
172637-51560
172637-51570
172637-51610
172637-51620
172637-51700

WN

N
NN NOORWNOWOONO O™

PARTS No.

172637-51700
172637-51710

172637-51750

172637-51950

172637-52750
172637-52760

172637-64200
172637-64260
172637-64301
172637-64351
172637-64400
172637-64430
172637-64480

172637-66100
172637-66101

172637-66150

172637-74150
172637-74180
172637-74190
172637-74410

172637-74420
172637-74430
172637-76110

172637-81140
172637-81200
172637-81650
172637-82200
172637-82250
172637-83050

172637-83100

Ref.No.

5
23
8
6
4
30
33
2
28

PARTS No.
172637-83500

172637-84070
172637-84100
172637-84110
172637-84120
172637-84410
172637-84500
172637-84510
172637-84550
172637-84560
172637-84600
172637-84610
172637-84900
172637-85210
172637-85720
172637-85730
172637-85900
172637-85910
172637-86100
172637-86150
172637-86200
172637-86250
172637-86260
172637-86310

172637-86320
172637-86330
172637-86340
172637-86350

172637-86360

172637-86410
172637-86420
172637-86430
172637-86440
172637-86450
172637-86460

172637-86470

PARTS No.
172637-86480

172637-86490
172637-86510

172638-17600
172638-17610
172638-76620

172638-96100
172638-96150
172644-03100
172644-03101
172644-03102
172644-03130
172644-03160

172644-03170
172644-03180
172644-03200
172644-03230
172644-03231

172644-03250

172644-03260

172644-03290
172644-03300

172644-03310

172644-03400
172644-03401

172644-03410
172644-03420
172644-03430

172644-03440
172644-03450

Fig.

@
NNOOONNNOON-__2ON_L,ON_2,_2ON_,ON_,2PO0IR a2 aWN A

-2




MODEL : C20R/25W/30R(B4592,4602)
PC NO : 0CK30-G27103

PARTS No. INDEX

PARTS No.

172644-03460
172644-03510
172644-03520
172644-03530

172644-03540
172644-03550
172644-03560
172644-03710
172644-03810
172644-06700
172644-06750
172644-06770

172644-11150
172644-11151
172644-11152
172644-11310
172644-11350
172644-11400
172644-11500
172644-12200
172644-12250
172644-12300
172644-12310
172644-12311
172644-12312
172644-13100
172644-13101
172644-13102
172644-13170
172644-13180
172644-13220
172644-13300
172644-13301
172644-13302
172644-13400
172644-13401
172644-13402
172644-13450
172644-13451
172644-13452
172644-14100

172644-16100
172644-16110
172644-16300
172644-16500
172644-16501

Fig.

Q@

WNWWWOOOWWWN

Ref.No.

PARTS No.

172644-16502
172644-16520
172644-16521
172644-16522
172644-16540
172644-16541
172644-16542
172644-16550
172644-16551
172644-17200

172644-17300
172644-21100
172644-21101
172644-21200
172644-21400
172644-21401
172644-21510
172644-21520
172644-21570
172644-22200
172644-22400
172644-22460
172644-23100
172644-23101
172644-23130
172644-23140
172644-23150
172644-23170
172644-23200
172644-23300
172644-23310
172644-23320
172644-23330
172644-23340
172644-23341
172644-23350
172644-23360
172644-23400
172644-23410
172644-23420
172644-23430
172644-23500
172644-23501
172644-23510
172644-23540
172644-23550
172644-23560
172644-23570
172644-23580

Ref.No.

- N
LN WN SO NNNWWW

PARTS No.

172644-23590
172644-23610
172644-23620
172644-23630
172644-23650
172644-23680
172644-23690
172644-23700
172644-23710
172644-25100
172644-25110
172644-25500
172644-25501
172644-25502
172644-25510
172644-25511
172644-25550
172644-25560
172644-25630
172644-25910
172644-27100
172644-27101
172644-27110
172644-27120
172644-27130
172644-27140
172644-27150
172644-27160
172644-27180
172644-27200
172644-27210
172644-34111
172644-34120
172644-34160
172644-34200
172644-34201
172644-34250
172644-34251
172644-34500
172644-34520
172644-34550
172644-34570
172644-37380
172644-37500
172644-37501
172644-37560
172644-37561
172644-37600
172644-38610
172644-38611

~N~

-

-1
-2

PARTS No.

172644-41100
172644-41101
172644-41200
172644-41201
172644-41202
172644-41250
172644-41251
172644-41400
172644-41401
172644-41460
172644-41500
172644-41550
172644-42100
172644-42190
172644-42191
172644-42200
172644-42300
172644-42330
172644-42331
172644-42350

172644-42380
172644-42381
172644-42400
172644-42430
172644-42431
172644-42450
172644-42480
172644-42481
172644-42500
172644-42501
172644-42530
172644-42570
172644-42571
172644-42700

172644-42701

172644-45100
172644-45101
172644-45200
172644-47180
172644-47181
172644-47200
172644-47201
172644-47270
172644-47271
172644-47350
172644-47351
172644-47400




MODEL : C20R/25W/30R(B4592,4602)
PC NO : 0CK30-G27103

PARTS No. INDEX

PARTS No.

172644-47400
172644-47500
172644-47501
172644-47550
172644-47600
172644-51100
172644-51101
172644-51102
172644-51960
172644-52080
172644-52100
172644-52101
172644-52102
172644-52980
172644-52981
172644-53010
172644-53050
172644-53100
172644-61100
172644-61101
172644-61190
172644-61310
172644-61311
172644-61350
172644-61360
172644-61361
172644-61370
172644-61400
172644-61500
172644-61501
172644-61502
172644-61520
172644-61530
172644-61531
172644-61560
172644-61610
172644-61650
172644-61700
172644-61701
172644-61750
172644-61751
172644-61900
172644-61940
172644-61950
172644-61960
172644-61980
172644-62100
172644-62101
172644-63100
172644-63101

[6) IESN

]

13 -1
13 -2

PARTS No.

172644-63180
172644-63181
172644-63200
172644-63201
172644-63300
172644-65110
172644-65111
172644-65300
172644-65310
172644-65320
172644-65321
172644-65330
172644-65331
172644-65350
172644-65360
172644-65450
172644-73700
172644-74100
172644-74150
172644-74180
172644-74700
172644-76160
172644-76180
172644-76200
172644-76210
172644-76230
172644-76400
172644-76401
172644-76500
172644-76610
172644-76611
172644-76650
172644-76651
172644-76700
172644-76710
172644-76720
172644-76730
172644-78100
172644-78101
172644-78110
172644-78111
172644-78112
172644-78121
172644-78130
172644-78200
172644-78201
172644-95100
172644-95101
172644-95700
172644-95900

“ToL

-1
-2

PARTS No.

172645-17500
172647-03100
172647-03101

172647-03102

172647-03160

172647-03170

172647-03210

172647-03220

172647-03230

172647-03260

172647-03290

172647-03490

11

PARTS No.
172647-03490

172647-03500

172647-03510

172647-03530

172647-03540

172647-03550

172647-03710
172647-03720

172647-03810
172647-03830
172647-05110
172647-05111
172647-06100

172647-06710
172647-06760
172647-11500
172647-12110
172647-13110
172647-13160
172647-13310
172647-13460
172647-16010




MODEL : C20R/25W/30R(B4592,4602)
PC NO : 0CK30-G27103

PARTS No. INDEX

PARTS No.

172647-16100
172647-16110
172647-16310
172647-16320
172647-16510
172647-16511
172647-16520
172647-16521
172647-16522
172647-16523
172647-16524
172647-16530
172647-16550
172647-16560

172647-16580
172647-16590
172647-16850
172647-16860
172647-17100

172647-17120
172647-17130
172647-17131

172647-17150
172647-17210
172647-17310

172647-17311

172647-17350
172647-17380
172647-17400
172647-17500
172647-17600
172647-17610
172647-21520
172647-22110
172647-22120
172647-22130
172647-22180
172647-23100
172647-23160
172647-23200
172647-23300
172647-23320
172647-23330

Ref.No.

NNNMNNN_22—200ON -

-1
-1

1
-1

PARTS No.

172647-23360
172647-23710
172647-25450
172647-25510
172647-27110
172647-27150
172647-27430
172647-27470
172647-28300
172647-28330
172647-38600
172647-42100
172647-42101
172647-42190
172647-42400
172647-42401
172647-42430
172647-42431
172647-42530
172647-42531
172647-42570
172647-47120

172647-47121
172647-47170
172647-47200
172647-47201
172647-47210
172647-47211

172647-51100
172647-51560

172647-51570

172647-51610

172647-51620

172647-52100
172647-52450
172647-52800
172647-52850

Ref.No.

NN
NRARONWOAONPIOI_,WORAR_2DRPROOOONNPRRAD

_ anN
STos

-1
-1

-1
-1

PARTS No.
172647-52851

172647-52910
172647-52950
172647-52970
172647-52980
172647-53100
172647-61100
172647-61101
172647-61340
172647-61341
172647-61350

172647-61360
172647-61400
172647-61500
172647-61501
172647-61590
172647-61600
172647-61640
172647-61650
172647-61660
172647-61750

172647-61780

172647-61781

172647-63100
172647-65100
172647-65270
172647-65271
172647-65280
172647-65281
172647-65290
172647-65291
172647-65320
172647-74100
172647-81050

172647-81051

172647-81070
172647-82111
172647-82650
172647-82690
172647-82700
172647-82720

-1
-1

PARTS No.

172647-82750
172647-82800

172647-82850
172647-82910

172647-83150
172647-83160

172647-84450
172647-84510

172647-84610

172647-85010
172647-85030
172647-85040
172647-85050
172647-85060
172647-85080
172647-85112
172647-85251
172647-85650
172647-95100
172647-95101
172647-95450
172647-95460
172647-95550
172647-95600
172647-95650
172647-95730

172647-96100
172647-96130
172647-96150
172647-96160
172725-21110

172725-21191
172725-21420
172725-21470
172725-21480
172725-21490
172725-21640
172725-21650
172725-21660
172725-21670
172725-21800
172725-23030




MODEL : C20R/25W/30R(B4592,4602)
PC NO : 0CK30-G27103

PARTS No. INDEX

PARTS No.

172725-23040
172725-23050

172725-23400

172725-24220
172725-25540

172725-25810
172725-25851
172725-52300

172725-85500
172725-85870

172730-01360
172730-01370
172730-05250
172730-11210
172730-11220
172730-11411

172730-11440

172730-11451

172730-16200

Ref.No.

[$)]

PARTS No.

172730-21130
172730-21201
172730-21230
172730-21400
172730-21700
172730-24220
172730-25851
172730-25870
172730-31450
172730-31630

172730-31640
172730-31650
172730-31811
172730-31820
172730-31830
172730-32140
172730-32190
172730-32200
172730-32230
172730-32302
172730-32452
172730-33120
172730-33130
172730-33190
172730-33650
172730-33691
172730-34150
172730-35120
172730-36331
172730-36451
172730-36461
172730-42212
172730-42310
172730-42360

172730-44140
172730-44160
172730-44351
172730-44450
172730-48120
172730-48140
172730-48150
172730-61890

172730-62210
172730-62230

PARTS No.
172730-62250

172730-62680
172730-63301
172730-65630

172730-69150
172730-69190
172730-69351
172730-69400
172730-75140
172730-82190
172730-84151
172734-12340
172734-14620
172734-14630
172734-21450
172734-29120
172734-42480

172734-42490
172734-42500

172734-45220

172734-65250
172734-65260
172734-65270

172736-23520
172736-23580
172736-25120
172736-27220
172736-27310
172736-27340
172736-27350

> >

PARTS No.
172736-27360
172736-27370
172736-27420
172736-27440
172736-27450
172736-27460
172736-35210
172736-35250
172736-35260
172736-64250
172736-64260
172738-03120

172738-03130
172738-03140

172738-03180

172738-03251

172738-03291

172738-03730
172738-03750

172738-03810

-_
QCUINOONUCIOORAN-_20OCONO OGN

N

=N

=N




MODEL : C20R/25W/30R(B4592,4602)
PC NO : 0CK30-G27103

PARTS No. INDEX

PARTS No.
172738-03820

172738-03830

172738-03840

172738-11300
172738-11310
172738-11331
172738-11332
172738-11351
172738-12350
172738-14600
172738-17120

172738-17250

172738-21200
172738-21210
172738-21400
172738-21460
172738-21480
172738-22100
172738-22200
172738-22250
172738-22270
172738-22300
172738-23130
172738-23211
172738-23221
172738-23251
172738-23292
172738-23310
172738-23341
172738-23361
172738-23372
172738-23381
172738-23390
172738-23401
172738-23410
172738-23420
172738-23430
172738-23440
172738-23450
172738-23460
172738-23471
172738-23482
172738-23490

Fig.

Q@

PARTS No.

172738-23500
172738-23510
172738-23530

172738-25100
172738-25150
172738-25160
172738-25500
172738-25520
172738-25530
172738-25550
172738-26100

172738-26101
172738-27150
172738-27170
172738-27190
172738-27201
172738-27221
172738-27230
172738-27250
172738-27270
172738-27290
172738-27301
172738-27330
172738-27340
172738-27351
172738-27360
172738-27380
172738-27390
172738-27400
172738-27420
172738-27460
172738-27501
172738-27511
172738-27520
172738-27530
172738-27551

172738-27600
172738-27650
172738-28100
172738-28200
172738-28220
172738-28241
172738-28250
172738-28270

172738-28300
172738-28301

(2]
~NoOo g~ wWNO

38

15 -1

PARTS No.

172738-28320
172738-28330
172738-28340
172738-28350
172738-28360
172738-28370
172738-28391
172738-28400
172738-28410
172738-28420
172738-28450
172738-29100
172738-29150
172738-29200
172738-29210
172738-29250
172738-29300
172738-29400
172738-29401
172738-29430
172738-29450
172738-29451
172738-29480

172738-29490

172738-29550
172738-42100

172738-42150
172738-42480
172738-42510

172738-42560
172738-42561
172738-42610

172738-45100
172738-45150
172738-47100

172738-47160

172738-47190
172738-47270
172738-47290
172738-47501
172738-47530
172738-47560
172738-47570

-1
-1

PARTS No.

172738-47620
172738-47660
172738-47690
172738-47700
172738-47710
172738-47750
172738-47790
172738-47820
172738-47850
172738-47860
172738-47880
172738-47900

172738-51890

172738-51900
172738-51910
172738-51950
172738-61300
172738-61310
172738-61520
172738-61530
172738-61540
172738-61630
172738-61650
172738-62100
172738-65250
172738-65251
172738-65260
172738-65261
172738-65290
172738-65291
172738-65301
172738-65310
172738-65311
172738-66100
172738-66101
172738-74110
172738-74120
172738-74210
172738-74220
172738-74230
172738-74250
172738-74260
172738-74300
172738-74330
172738-74340
172738-74350




MODEL : C20R/25W/30R(B4592,4602) PARTS No. INDEX

PC NO : 0CK30-G27103

PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No PARTS No. Fig. Ref.No. PARTS No.
172738-74360 75 19 172741-03160 5 10 175520-95310 62 73 194201-57200
76 15 6 9 183256-78310 24 34
172738-74370 75 20 172741-03170 4 23 25 47 194205-63560
172738-74380 75 21 172741-03280 4 14 194080-27190 33 27 194210-14400
172738-74390 75 22 172741-03710 5 11 194140-63270 60 9 194262-53080
172738-74400 75 23 172741-03810 6 10 61 20
172738-74410 75 24 172741-03820 5 16 194145-61560 72 11 194262-53081
172738-74420 75 25 6 12 194150-22480 47 26
172738-74430 75 26 172741-03830 6 14 194150-31460 44 19 194262-62400
172738-74440 75 35 172741-27100 34 2 45 31
172738-76180 66 35 172741-27101 34 2 -1 194151-48710 66 34 194301-11660
67 18 172741-27120 34 3 67 12 194305-25350
172738-76190 66 36 172741-27130 34 4 194151-57100 24 27 194330-62530
67 19 172741-27220 34 9 1 25 26
172738-76400 67 6 172741-35200 42 1 194190-21250 38 36 194440-61740
68 6 172741-35300 42 11 194190-56900 25 25 194515-01190
69 24 172741-51100 57 2 194200-25600 40 49 194630-25780
70 24 172741-52100 61 3 194200-27160 33 22 194630-27860
172738-76420 67 7 172741-74100 75 1 194200-27330 33 24 194630-52160
68 7 172741-76110 34 34 194200-27620 33 4
172738-76440 67 8 172964-03390 1 38 194200-27630 33 5 194630-64110
68 8 7 37 194200-27680 33 6
69 25 10 30 194200-37510 46 5
70 25 11 30 47 6
172738-78150 67 14 12 29 48 6 194940-04681
172738-95770 72 30 85 15 49 3
172738-95850 56 6 86 6 52 1
57 20 172964-03480 1 39 21 194940-21200
172738-96250 72 17 7 38 53 1
172739-03451 1 37 10 31 21 195035-12310
7 36 11 31 194200-44250 38 17
10 29 12 30 194200-48800 67 13
11 29 85 17 68 3
12 28 86 17 69 3 195194-12130
85 4 172964-03481 1 39 -1 22 195350-13420
86 13 7 38 -1 70 3 195412-31490
172739-25200 33 15 10 31 1 22
172739-28110 40 37 11 31 -1 194200-48911 67 1 198511-00800
172739-52801 71 2 12 30 -1 68 1 198511-00810
172739-52851 58 9 85 17 -1 69 1 1A1030-23310
59 7 86 17 -1 70 1
71 3 172964-03610 1 40 194200-48921 67 5 1A1030-46260
72 1 7 39 68 4 1A1030-48070
172739-64330 71 4 10 32 69 23
172739-65460 62 24 11 32 70 23 1A1040-26060
172739-78320 66 42 12 31 194200-48930 67 2
67 16 85 1 68 2
172741-03100 4 3 86 1 69 2 1A1040-26320
172741-03101 4 3 -1 173637-86500 82 25 70 2 1A1040-28040
172741-03160 4 7 51 194201-27170 33 23 1A1040-28900

N
NO AN O W

w




MODEL : C20R/25W/30R(B4592,4602)
PC NO : 0CK30-G27103

PARTS No. INDEX

PARTS No.
1A1040-48060

1A1040-56900
1A1040-58000
1A1040-58170

1A1040-59470
1A1040-63400

1A1070-23700
1A1102-51460

1A1120-61460
1A1140-58050
1A1140-58060

1A1380-28040

1A2020-83330

1A2049-86361
1A6260-52500

1C6053-32020
1D4070-25500

1D4070-25600
1D4070-25610
1D4100-15600
1D4100-33300
1D4100-33340

1E4320-24020
1E4320-99120

1E6020-83890

19
28

-1

-1

-1
-1

ww > >

-2

-2

PARTS No.
1E6020-83890

1E6070-41040

1E6102-84960
1E6102-84970

1E6150-61310
1E6150-83910

1E6212-82820

1E6320-81160
1E6390-95490
1E6460-03421

1E6460-42771
1E6460-83400
1E6470-02400
1E6511-84190

1E6650-76751
1E6650-82300

1E6650-83050
1E6650-83251
1E6690-81650
1E6710-53040

Ref.No.

PARTS No.

1E6710-55070
1E6740-55200
1E6740-55210
1E6740-55220
1E6760-03430

1E6820-03510
1E6820-81300
1E6910-76961
1E6910-82201
1E8050-54440

1E8050-55230
1E8050-56830
1E8050-56840
1E8050-56860
1E8050-56880
1E8050-56890
1E8060-61250

1E8080-56850
1E8080-81880

1E8130-35550
1N1730-61190
1NE040-61930
1NE040-61940

1NE050-40630

1NE050-41210
1NE050-41220
1NE050-41230
1NE050-41240
1NE050-41250
1NE050-41260
1NE050-41270
1NE050-41280
1NE050-41290

PARTS No.

1NE050-41290
1NE050-41300

1NE050-41310

1NE050-41330
1NE050-41340
1NE050-63010
1NE050-63020
1NE050-63110

1NE100-40110
1NE100-40630
1NE100-41600
1NE100-41610
1NE100-41620
1NE100-99570
1S4200-41170
772637-37100

772637-37300
772637-37310
772637-37501

772637-99630
772644-03100
772644-03101
772644-03700
772644-03800
772644-05100
772644-14100
772644-14101
772644-14102
772644-37300
772647-03100
772647-03101
772647-03150
772647-03151
772647-03700
772647-03800
772647-05100
772647-14100

IN
SN2, 2NN, W22 NN

-10 -




MODEL : C20R/25W/30R(B4592,4602)
PC NO : 0CK30-G27103

PARTS No. INDEX

PARTS No.

772647-83100
772647-83101
772647-84100
772647-84101
772647-96100
772741-03100
772741-03700
772741-03800
772741-05100
794200-62220
933110-00301

933110-09400
933110-09500
933110-09700
933110-22800

933110-25500
933110-25900

933110-27100
933110-52300
933110-53100
933110-54100
933110-58500

933110-97300

933111-01800
933111-50001

933111-53400
933111-53500
933112-20200

PARTS No.
933112-20200

933112-28000

933112-52100

933112-52400

933112-52500

933112-54300

933112-55700

933112-55800
933112-55900
933113-05120

933120-28100
933121-28100
933122-28000
933123-73900
933123-73901
933126-15000
933133-96300
933138-28701
933138-28702
933147-03760

933147-08440
933147-10350

933152-02250
933152-02270
933152-02900

PARTS No.

933152-02941
933152-03070
933152-03591
933152-03603
933152-03631
933152-03700
933152-04370

933153-01280

933153-03260
933153-03270
933153-03280
933155-08370
933155-08690
933160-01370

933160-02990
933160-09220

933164-02220
933164-02480
933164-02580

933164-03310

933164-03350
933164-03451
933164-03460
933164-03480
933164-03490
933164-03561
933164-04450

933164-04470

933164-05050
933164-05121
933164-05130
933166-17730
933167-53330
933168-02280
933168-02290

PARTS No.

933168-04090
933168-04590

933168-14170
933168-17241

933168-28480
933168-51700

933168-51780
933168-51890
933168-51912
933168-51951
933168-55770
933169-11330
933170-04970
933171-13691

933171-15680
933171-15801
933171-17760

933171-17780
933171-17790

933171-18902
933171-18990
933172-02100
933172-02220
933172-02400
933172-02631

933172-02960
933172-13530
933172-27150

S72644-27100
X2411265340
X71249560

> >

-11 -




’ol\

YANMAR

YANMAR CO.LTD.



